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SECTION 1: Customer information

Company Name
Address

Telephone Number
Facsimile Number
Contact Person

Panasonic Mobile Communications Development of Europe Ltd
Willoughby Road, Bracknell Berkshire RG12 8FP, UK

+44 (0) 1344 706774

+44 (0) 1344 706796

Andrew James

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment

Model No.

Serial No.

Rating

Receipt Date of Sample

Country of Mass-production
Condition of EUT

Modification of EUT

2.2 Product Description

General Specification

Power Supply (radio part input)

Clock frequency(ies) in the system

Hardware / Software version

Digital Camera

DMC-CM1

Refer to Section 4, Clause 4.2

AC120V/60Hz (AC Adaptor)

DC3.8V (Battery)

January 7, 2015

China

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
No Modification by the test lab

Cellular PA: 3.0V-4.2V (Depend on Battery voltage)
Cellular other RF part: 1.3V, 1.8V, 2.05V, 2.7V (Regulated voltage)

WLAN 5GHz Front-end module: 3.0V-4.2V (Depend on Battery voltage)

WLANY/BT other RF part: 1.3V, 1.8V, 3.0V (Regulated voltage)
2.26GHz (Max)
See below table for other clock frequencies

Frequency Device
32.768kHz MSMB974AB
32.768kHz (X'tal) BUYD2206
27.0MHz TC358764AXBG, X02-256-64UCBGA, BUYD2208
48.0MHz (X'tal) WCN3680
24.0MHz MSMB974AB, Sub Camera
19.2MHz WTR1625L, MSM&974AB
19.2MHz (X'tal) PM8941
9.6MHz WCD9320
72MHz Main Camera
27.12MHz NFC IC

Rev. PR/ QRCT Version 3.0.32.0
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Radio Specification
IEEE802.11b IEEE802.11g/n IEEE802.11a/n/ac IEEE802.11n/ac IEEE802.11ac
(20 M band) (20 M band) (40 M band) (80 M band)
Frequency 2412-2462MHz 2412-2462MHz 5180-5240MHz 5190-5230MHz 5210MHz
of operation 5260-5320MHz 5270-5310MHz 5290MHz
5500-5700MHz 5510-5670MHz 5530-5610MHz
5745-5825MHz 5755-5795MHz 5775MHz
Type of modulation DSSS OFDM-CCK OFDM (64QAM, 16QAM, QPSK, BPSK) OFDM
(CCK, DQPSK, (64QAM, 16QAM, (64QAM, 16QAM,
DBPSK) QPSK, BPSK) QPSK, BPSK,
256QAM)
Channel spacing SMHz 20MHz [ 40MHz 80MHz
Antenna type Monopole
Antenna Connector Spring type
type
Antenna Gain 2.4GHz: -5.40dBi
W52: -3.0dBi, W53: -3.5dBi, W56: -1.5dBi, W58: -1.8dBi
Bluetooth Ver.4.0 GSM W-CDMA LTE
with EDR function
Frequency 2402-2480MHz [Up Link] [Up Link] [Up Link]

of operation

GSM850: 824 — 849MHz
PCS: 1850 — 1910MHz
[Down Link]

GSM850: 869 — 894MHz
PCS: 1930 — 1990MHz

Band II: 1850 — 1910MHz
Band IV: 1710 — 1755MHz
Band V: 824 — 849MHz
[Down Link]

Band II: 1930 — 1990MHz
Band IV: 2110 — 2155MHz
Band V: 869 — 894MHz

Band II: 1850 — 1910MHz
Band IV: 1710 — 1755MHz
Band V: 824 — 849MHz
Band VII: 2500 — 2570MHz
Band X VII: 704 — 716MHz
[Down Link]

Band II: 1930 — 1990MHz
Band IV: 2110 — 2155MHz
Band V: 869 — 894MHz
Band VII: 2620 — 2690MHz
Band X VII: 734 — 746MHz

Type of modulation BT: GMSK , 8PSK QPSK QPSK, 16QAM
FHSS (GFSK, n/4-
DQPSK, 8-DPSK)
LE: GFSK
Channel spacing BT: IMHz 200kHz 200kHz 100kHz
LE: 2MHz
Antenna type Monopole Monopole Main: Monopole
Sub: Monopole
Antenna Connector Spring type Spring type Main: Spring type
type Sub: Spring type
Antenna Gain -5.40dBi GSMS850: -0.9dBi Band 1I: 0.5dBi Band II: 0.5dBi
PCS: 0.5dBi Band IV: 0.6dBi Band I'V: 0.6dBi
Band V: -0.9dBi Band V: -0.9dBi
Band VII: -0.2dBi
Band X VII: -1.5dBi
NFC GPS/GLONASS
Frequency 13.56MHz GPS: 1575.42MHz
of operation GLONASS: 1597.55-1605.89MHz
Type of modulation ASK GPS: BPSK
GLONASS: BPSK
Channel spacing - GLONASS: 0.5625MHz
Antenna type Loop Monopole
Antenna Connector Spring type Spring type
type
Antenna Gain N/A -2.9dBi

*This test report applies for W-CDMA (Band IV), and LTE (Band IV, VII, X VII).
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SECTION 3: Test specification, procedures & results

3.1 Test Specification

Test Specification

Title

3.2 Procedures and results

FCC Part 27 Subpart C: 2014, final revised on August 15,2014

FCC 47CFR Part 27 Subpart C Technical Standards
MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES

Item 5 SEEEIABHIET Remarks Deviation |Worst margin Results
Procedure
RF Output Power(Conducted/ FCC 2.1046 Conducted/  |N/A - Complied
Radiated) FCC 27.50 Radiated
(Conducted Output Power /
Equivalent isotropic radiated
power(EIRP) / Effective Radiated
Power(ERP))
Peak to Average power Ratio FCC 27.50 Conducted N/A - Complied
Emission Bandwidth, FCC 2.1049 Conducted N/A - Complied
99% Occupied Bandwidth FCC 27.53(h)(3)
FCC 27.53(m)(6)
Band-Edge FCC 2.1051 Conducted/  |N/A W-CDMA Complied
FCC 2.1053 Radiated [Conducted]
FCC 27.53 16.32dB
1709.975MHz
[Radiated]
2.5dB
1755.00MHz, Vertical
LTE
[Conducted]
1.59dB
2500.00MHz
[Radiated]
2.9dB
1755.00MHz, Vertical
Spurious Emission(Conducted) FCC 2.1051 Conducted N/A - Complied
FCC 27.53
Spurious Emission(Radiated) FCC2.1053 Radiated N/A W-CDMA Complied
FCC 27.53 17.4dB
3465.20MHz, Vertical
LTE
4.1dB
5130.00MHz,
Horizontal
Frequency Stability FCC 2.1055 Conducted N/A - Complied
(Temperature Variation/ Voltage FCC 27.54
Variation)

Note: UL Japan’s EMI Work Procedures No. 13-EM-W0420

*These tests were also referred to ANSI/TIA 603-C-2004 “ Land Mobile FM or PM Communications Equipment Measurement

and Performance Standards.”

*These tests were also referred to KDB 971168 D01 “Power Meas License Digital Systems v02r02”
*These tests were performed without any deviations from test procedure except for additions or exclusions.
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3.3

EMI

Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Radiated Emission (EUT height: 0.8m) (+dB)

Measurement Distance 3m

30MHz-300MHz 5.5dB
300MHz-1000MHz 4.2dB
1GHz-12.75GHz 4.6dB
Measurement Distance 1m
1GHz-18GHz 5.3dB
15GHz-26.5GHz 3.7dB
26.5GHz-40GHz 3.7dB

Power meter (+dB)
Below 1GHz Above 1GHz
0.7dB 1.5dB
Antenna terminal conducted emission Antenna terminal conducted emission | Channel power
and Power density (+dB) (+dB) (+xdB)
Below 1GHz 1GHz-3GHz | 3GHz-18GHz | 18GHz-26.5GHz 26.5GHz-40GHz
1.5dB 1.7dB 2.8dB 2.8dB 2.9dB 2.6dB

Antenna Terminal Conducted emission test
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Radiated emission test(3m)

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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1 +81 596 24 8999
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room

FCC ID : UCE314062A
34 Test Location
UL Japan, Inc. Ise EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999 Facsimile : +81 596 24 8124
IC Registration | Width x Depth x Size of Other
Number Height (m) reference ground plane (m) / | rooms
horizontal conducting plane
No.1 semi-anechoic | 2973C-1 19.2x 11.2x7.7m 7.0 x 6.0m No.1 Power
chamber source room
No.2 semi-anechoic | 2973C-2 7.5x5.8x52m 4.0x4.0m -
chamber
No.3 semi-anechoic | 2973C-3 12.0x 8.5x5.9m 6.8 x 5.75m No.3
chamber Preparation
room
No.3 shielded room - 40x6.0x2.7m N/A -
No.4 semi-anechoic | 2973C-4 12.0x 8.5x 5.9m 6.8 x 5.75m No.4
chamber Preparation
room
No.4 shielded room | - 40x6.0x2.7m N/A -
No.5 semi-anechoic | - 6.0x6.0x3.9m 6.0 x 6.0m -
chamber
No.6 shielded - 40x4.5x2.7m 40x4.5m -
room
No.6 measurement - 4.75x5.4x3.0m 475x4.15m -
room
No.7 shielded room | - 47x7.5x2.7m 4.7x7.5m -
No.8 measurement - 3.1x5.0x2.7m N/A -
room
No.9 measurement - 8.8x4.6x2.8m 24x24m -
room
No.11 measurement | - 6.2x4.7x3.0m 4.8 x 4.6m -

* Size of vertical conducting plane (for Conducted Emission test): 2.0 x 2.0m for No.1, No.2, No.3, and No.4 semi-anechoic
chambers and No.3 and No.4 shielded rooms.

3.5  Testset up, Test instruments and Data of EMI

Refer to APPENDIX.
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SECTION 4: Operation of E.U.T. during testing
4.1 Operating Modes
<W-CDMA Band IV>
Test Operating mode Power Tested Uplink
Control frequency Channel
RF output Transmitting (Tx) W-CDMA (RMC12.2kbps) See 1712.4 MHz | 1312
Power(Conducted) Transmitting (Tx) W-CDMA (HSDPA Subtest 1-4) Section 4.1.1 | 1732.6 MHz | 1413
Transmitting (Tx) W-CDMA (DC-HSDPA Subtest 1-4) 1752.6 MHz | 1513
Transmitting (Tx) W-CDMA (HSUPA Subtest 1-5)
Transmitting (Tx) W-CDMA (HSPA+ (16QAM) Subtest 1)
RF output Power Transmitting (Tx) W-CDMA (RMC12.2kbps) TPC All Up 1712.4 MHz | 1312
(Radiated), bits(Max) 1732.6 MHz | 1413
Spurious Emission 1752.6 MHz | 1513
(Conducted/Radiated),
Peak to Average
power Ratio
(Conducted)
Band Edge Transmitting (Tx) W-CDMA (RMC12.2kbps) TPC All Up 17124 MHz | 1312
(Conducted/Radiated) bits(Max) 1752.6 MHz | 1513
Emission Bandwidth, | Transmitting (Tx) W-CDMA (RMC12.2kbps) TPC all up 1732.6 MHz | 1413
99% Occupied bits (MAX)
bandwidth,
Frequency Stability
(Temperature/Voltage
Variation)

*The W-CDMA, HSDPA, HSUPA, HSPA+ (16QAM), and DC-HSDPA modes of EUT were verified on each channel and "sub-tests"
according to section 4.1.1.
(Also refer to Release-6 procedures in section5.2 of 3GPP TS 34.121.)

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
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<LTE Band IV>1/3
Tested .
Test Modulation|Bandwidth UL RB Power Control  [frequency[MHz Uplink
Config. 1 Channel
RF Output Power QPSK 20MHz 1/0 TPC All I(MAX) 1720.0 20050|Low
(Conducted) 16QAM 1/49 1732.5 20175|Mid
1/99 1745.0 20300|High
50/0
50/24
50/49
100/0
15MHz 1/0 TPC All 1(MAX) 1717.5 20025|Low
1/37 1732.5 20175|Mid
1/74 1747.5 20325|High
36/0
36/19
36/39
75/0
10MHz 1/0 TPC All 1(MAX) 1715.0 20000|Low
1/24 1732.5 20175|Mid
1/49 1750.0 20350|High
25/0
25/12
25/24
50/0
SMHz 1/0 TPC All I(MAX) 1712.5 19975|Low
1/12 1732.5 20175|Mid
1/24 1752.5 20375|High
12/0
12/6
12/11
25/0
3MHz 1/0 TPC All 1(MAX) 1711.5 19965|Low
1/7 1732.5 20175|Mid
1/14 1753.5 20385|High
8/0
8/4
8/7
15/0
14MHz |1/0 TPC All 1(MAX) 1710.7 19957|Low
1/2 1732.5 20175|Mid
1/5 1754.3 20393|High
3/0
3/1
3/3
6/0

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124
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Facsimile
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<LTE Band IV> 2/3
Tested :
Test Modulation|Bandwidth g(l;n%z Power Control ]frequency[MHz Clif::;l;
RF Output Power(Radiated) QPSK 20MHz 1/99 *1) __|TPC All IMAX) 1720.0 20050|Low
(Equivalent Isotropic Radiated 1/99 *1) TPC All I[(MAX) 1732.5 20175|Mid
Power(EIRP)) 1/49 *1) __|TPC All IMAX) 1745.0 20300|High
15MHz 1/0 *1) TPC All IMAX) 1717.5 20025|Low
1/74 *1) __|TPC All I(MAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1747.5 20325|High
10MHz 1/49 *1) _|TPC All 1((MAX) 1715.0 20000|Low
1/49 *1) __|TPC All I(MAX) 1732.5 20175|Mid
1/24 *1) __|TPC All IMAX) 1750.0 20350|High
SMHz 1/12 *1) __|TPC All IMAX) 1712.5 19975|Low
1/24 *1) __|TPC All IMAX) 1732.5 20175|Mid
1/12 *1) __|TPC All IMAX) 1752.5 20375|High
3MHz 1/14 *1) __|TPC All IMAX) 1711.5 19965|Low
1/14 *1) _|TPC All I(MAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1753.5 20385|High
1.4AMHz |1/0 *1) TPC All IMAX) 1710.7 19957|Low
1/0 *1) TPC All IMAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1754.3 20393 |High
16QAM  |20MHz 1/99 *1) __|TPC All IMAX) 1720.0 20050|Low
1/0 *1) TPC All IMAX) 1732.5 20175|Mid
1/49 *1) __|TPC All IMAX) 1745.0 20300|High
15MHz 1/37 *1) __|TPC All IMAX) 1717.5 20025|Low
1/0 *1) TPC All IMAX) 1732.5 20175|Mid
1/74 *1) __|TPC All IMAX) 1747.5 20325|High
10MHz 1/49 *1) __|TPC All I(MAX) 1715.0 20000|Low
1/0 *1) TPC All IMAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1750.0 20350|High
SMHz 1/0 *1) TPC All IMAX) 1712.5 19975 |Low
1/24 *1) __|TPC All IMAX) 1732.5 20175|Mid
1/12 *1) __|TPC All IMAX) 1752.5 20375|High
3MHz 1/0 *1) TPC All IMAX) 1711.5 19965 |Low
1/14 *1) __|TPC All IMAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1753.5 20385|High
1.4AMHz |1/0 *1) TPC All IMAX) 1710.7 19957 |Low
1/5 *1) TPC All IMAX) 1732.5 20175|Mid
1/0 *1) TPC All IMAX) 1754.3 20393 |High
Peak to Average Power QPSK 20MHz 100/0 TPC All 1(MAX) 1720.0 20050({Low
Ratio(Conducted) 16QAM 1732.5 20175|Mid
1745.0 20300|High
15MHz 75/0 TPC All I((MAX) 1717.5 20025|Low
1732.5 20175|Mid
1747.5 20325|High
10MHz 50/0 TPC All I((MAX) 1715.0 20000|Low
1732.5 20175|Mid
1750.0 20350|High
SMHz 25/0 TPC All I((MAX) 1712.5 19975(Low
1732.5 20175|Mid
1752.5 20375|High
3MHz 15/0 TPC All I((MAX) 1711.5 19965 [Low
1732.5 20175|Mid
1753.5 20385|High
1.4MHz |6/0 TPC All I((MAX) 1710.7 19957|Low
1732.5 20175|Mid
1754.3 20393 |High
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<LTE Band IV> 3/3
Tested .
Test Modulation|Bandwidth UL RB Power Control  [frequency[MHz Uplink
Config. 1 Channel
Bandwidth(Conducted) QPSK 20MHz 100/0 TPC All 1(MAX) 1732.5 20175{Mid
16QAM 15MHz 75/0
10MHz 50/0
SMHz 25/0
3MHz 15/0
1.4MHz _ |6/0
Band Edge(Conducted) QPSK 20MHz 100/0 TPC All 1(MAX) 1720.0 20050{Low
16QAM 100/0 TPC All 1(MAX) 1745.0 20300{High
1/0 TPC All 1(MAX) 1720.0 20050{Low
1/99 TPC All 1(MAX) 1745.0 20300{High
15MHz 75/0 TPC All 1(MAX) 1717.5 20025({Low
75/0 TPC All 1(MAX) 1747.5 20325[High
1/0 TPC All 1(MAX) 1717.5 20025[{Low
1/74 TPC All 1(MAX) 1747.5 20325[High
10MHz 50/0 TPC All 1(MAX) 1715.0 20000{Low
50/0 TPC All 1(MAX) 1750.0 20350{High
1/0 TPC All 1(MAX) 1715.0 20000{Low
1/49 TPC All 1(MAX) 1750.0 20350{High
5SMHz 25/0 TPC All 1(MAX) 1712.5 19975|Low
25/0 TPC All 1(MAX) 1752.5 20375[High
1/0 TPC All 1(MAX) 1712.5 19975|Low
1/24 TPC All 1(MAX) 1752.5 20375[High
3MHz 15/0 TPC All 1(MAX) 1711.5 19965|Low
15/0 TPC All 1(MAX) 1753.5 20385[High
1/0 TPC All 1(MAX) 1711.5 19965|Low
1/14 TPC All 1(MAX) 1753.5 20385[High
1.4MHz |6/0 TPC All 1(MAX) 1710.7 19957|Low
6/0 TPC All 1(MAX) 1754.3 20393 [High
1/0 TPC All 1(MAX) 1710.7 19957|Low
1/5 TPC All 1(MAX) 1754.3 20393 [High
Band Edge(Radiated) QPSK 3MHz *2) |15/0 TPC All 1(MAX) 1711.5 19965|Low
16QAM 15/0 TPC All 1(MAX) 1753.5 20385[High
1/0 TPC All 1(MAX) 1711.5 19965|Low
1/14 TPC All 1(MAX) 1753.5 20385[High
Spurious Emission(Conducted) [QPSK 3MHz *4) |1/14 TPC All 1(MAX) 1711.5 19965|Low
Spurious Emission(Radiated) 1/14 TPC All I(MAX) 1732.5 20175|Mid
1/0 TPC All 1(MAX) 1753.5 20385[High
Frequency Stability QPSK 20MHz *3)]100/0 TPC All 1(MAX) 1732.5 20175(Mid
(Temperature/ Voltage Variation] 16QAM

*1) The UL RB Configration was used for testing as a representative, because it had the highest RF output power (conducted).
*2) Test was performed with BW:3MHz as a representative as it had the highest result at Band edge (conducted) test.

*3) The widest bandwidth was chosen for testing as a representative.

*4) The Bandwidth was used for testing as a representative, because it had the highest RF output power (conducted).
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<LTE Band VII> 1/2
Tested .
Test Modulation|Bandwidth [CJI;nIEE. Power Control frequency[MHz CI;I;IIEI;
RF Output Power QPSK 20MHz 1/0 TPC All 1(MAX) 2510.0 20850(Low
(Conducted) 16QAM 1/49 2535.0 21100{Mid
1/99 2560.0 21350|High
50/0
50/24
50/49
100/0
15MHz 1/0 TPC All 1(MAX) 2507.5 20825(Low
1/37 2535.0 21100{Mid
1/74 2562.5 21375|High
36/0
36/19
36/39
75/0
10MHz 1/0 TPC All 1(MAX) 2505.0 20800(Low
1/24 2535.0 21100{Mid
1/49 2565.0 21400|High
25/0
25/12
25/24
50/0
SMHz 1/0 TPC All 1(MAX) 2502.5 20775(Low
1/12 2535.0 21100{Mid
1/24 2567.5 21425|High
12/0
12/6
12/11
25/0
RF Output Power(Radiated) QPSK 20MHz 1/0 *1) TPC All 1(MAX) 2510.0 20850{Low
(Equivalent Isotropic Radiated 1/49 *1) TPC All I(MAX) 2535.0 21100|Mid
Power(EIRP)) 1/99 *1) __|TPC All IIMAX) 2560.0 21350{High
15MHz 1/0 *1) TPC All 1I(MAX) 2507.5 20825[Low
1/37 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/74 *1) __|TPC All IIMAX) 2562.5 21375[High
10MHz 1/0 *1) TPC All 1(MAX) 2505.0 20800{Low
1/24 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/49 *1) __|TPC All IIMAX) 2565.0 21400{High
SMHz 1/0 *1) TPC All 1(MAX) 2502.5 20775[Low
1/12 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/24 *1) __|TPC All IIMAX) 2567.5 21425[High
16QAM  |20MHz 1/0 *1) TPC All 1(MAX) 2510.0 20850{Low
1/49 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/99 *1) __|TPC All IIMAX) 2560.0 21350{High
15MHz 1/0 *1) TPC All 1(MAX) 2507.5 20825[Low
1/37 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/74 *1) __|TPC All IIMAX) 2562.5 21375[High
10MHz 1/0 *1) TPC All 1(MAX) 2505.0 20800{Low
1/24 *1) __|TPC All IIMAX) 2535.0 21100{Mid
1/49 *1) __|TPC All IIMAX) 2565.0 21400{High
SMHz 1/0 *1) TPC All 1(MAX) 2502.5 20775[Low
1/12 *1) |TPC All 1(MAX) 2535.0 21100{Mid
1/24 *1) |TPC All 1(MAX) 2567.5 21425[High
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<LTE Band VII> 2/2
Tested .
Test Modulation|Bandwidth UL RB Power Control  [frequency[MHz Uplink
Config. 1 Channel
Peak to Average Power QPSK 20MHz 100/0 TPC All 1(MAX) 2510.0 20850{Low
Ratio(Conducted) 16QAM 2535.0 21100|Mid
2560.0 21350|High
15MHz 75/0 TPC All 1(MAX) 2507.5 20825|Low
2535.0 21100|Mid
2562.5 21375|High
10MHz 50/0 TPC All I(MAX) 2505.0 20800|Low
2535.0 21100|Mid
2565.0 21400|High
5SMHz 25/0 TPC All 1(MAX) 2502.5 20775|Low
2535.0 21100|Mid
2567.5 21425|High
Bandwidth(Conducted) QPSK 20MHz 100/0 TPC All 1(MAX) 2535.0 21100|Mid
16QAM |15MHz 75/0
10MHz 50/0
SMHz 25/0
Band Edge(Conducted) QPSK 20MHz 100/0 TPC All IMAX) 2510.0 20850|Low
16QAM 100/0 TPC All IMAX) 2560.0 21350|High
1/0 TPC All IIMAX) 2510.0 20850]|Low
1/99 TPC All I(MAX) 2560.0 21350|High
15MHz 75/0 TPC All IIMAX) 2507.5 20825|Low
75/0 TPC All IMAX) 2562.5 21375|High
1/0 TPC All IMAX) 2507.5 20825|Low
1/74 TPC All IMAX) 2562.5 21375|High
10MHz 50/0 TPC All IMAX) 2505.0 20800]|Low
50/0 TPC All IMAX) 2565.0 21400{High
1/0 TPC All IIMAX) 2505.0 20800]|Low
1/49 TPC All IMAX) 2565.0 21400{High
SMHz 25/0 TPC All IMAX) 2502.5 20775]|Low
25/0 TPC All IMAX) 2567.5 21425|High
1/0 TPC All IMAX) 2502.5 20775]|Low
1/24 TPC All I(MAX) 2567.5 21425|High
Band Edge(Radiated) QPSK SMHz *2) [25/0 TPC All I(MAX) 2502.5 20775[Low
16QAM 25/0 TPC All IMAX) 2567.5 21425|High
1/0 TPC All IMAX) 2502.5 20775]|Low
1/24 TPC All IMAX) 2567.5 21425|High
Spurious Emission(Conducted) |QPSK 10MHz *4)|1/49 TPC All 1(MAX) 2505.0 20800|Low
Spurious Emission(Radiated) 1/49 TPC All 1(MAX) 2535.0 21100{Mid
1/49 TPC All I(MAX) 2565.0 21400|High
Frequency Stability QPSK 20MHz *3)|100/0 TPC All 1(MAX) 2535.0 21100|Mid
(Temperature/ Voltage Variation] 16QAM

*1) The UL RB Configration was used for testing as a representative, because it had the highest RF output power (conducted).
*2) Test was performed with BW:5MHz as a representative as it had the highest result at Band edge (conducted) test.

*3) The widest bandwidth was chosen for testing as a representative.

*4) The Bandwidth was used for testing as a representative, because it had the highest RF output power (conducted).
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<LTE Band XVII>
UL RB Tested Uplink
Test Modulation|Bandwidth Stz Power Control frequency[MHz Channel
RF Output Power QPSK 10MHz 1/0 TPC All 1(MAX) 709.0 23780|Low
(Conducted) 16QAM 1/24 710.0 23790|Mid
1/49 711.0 23800|High
25/0
25/12
25/24
50/0
5SMHz 1/0 TPC All 1(MAX) 706.5 23755|Low
1/12 710.0 23790|Mid
1/24 713.5 23825|High
12/0
12/6
12/11
25/0
RF Output Power(Radiated) QPSK 10MHz 1/49 *1) _|TPC All 1I(MAX) 709.0 23780|Low
(Effective Radiated Power) 1/0 *1) TPC All I((MAX) 710.0 23790|Mid
1/49 *1) _|TPC All I(MAX) 711.0 23800|High
SMHz 1/24 *1) __|TPC All I(MAX) 706.5 23755|Low
1/24 *1) __|TPC All 1I(MAX) 710.0 23790|Mid
1/24 *1) _|TPC All 1I(MAX) 713.5 23825|High
16QAM |10MHz 1/0 *1) TPC All IMAX) 709.0 23780|Low
1/24 *1) __|TPC All IMAX) 710.0 23790|Mid
1/0 *1) TPC All IIMAX) 711.0 23800|High
SMHz 1/24 *1) __|TPC All I(MAX) 706.5 23755]|Low
1/24 *1) __|TPC All 1I(MAX) 710.0 23790|Mid
1/24 *1) __|TPC All I(MAX) 713.5 23825|High
Peak to Average Power QPSK 10MHz 50/0 TPC All 1(MAX) 709.0 23780{Low
Ratio(Conducted) 16QAM 710.0 23790|Mid
711.0 23800|High
SMHz 25/0 TPC All I(MAX) 706.5 23755|Low
710.0 23790|Mid
713.5 23825|High
Bandwidth(Conducted) QPSK 10MHz 50/0 TPC All I(MAX) 710.0 23790|Mid
160AM _ |SMHz 25/0
Band Edge(Conducted) QPSK 10MHz 50/0 TPC All IMAX) 709.0 23780]|Low
16QAM 50/0 TPC All IMAX) 711.0 23800|High
1/0 TPC All IMAX) 709.0 23780]|Low
1/49 TPC All IMAX) 711.0 23800|High
SMHz 25/0 TPC All IMAX) 706.5 23755]|Low
25/0 TPC All IMAX) 713.5 23825|High
1/0 TPC All IMAX) 706.5 23755|Low
1/24 TPC All IMAX) 713.5 23825|High
Band Edge(Radiated) QPSK SMHz *2) [25/0 TPC All I(MAX) 706.5 23755|Low
16QAM 25/0 TPC All IMAX) 713.5 23825|High
1/0 TPC All IMAX) 706.5 23755]|Low
1/24 TPC All IMAX) 713.5 23825|High
Spurious Emission(Conducted) |QPSK 10MHz *4)|1/49 TPC All 1(MAX) 709.0 23780|Low
Spurious Emission(Radiated) 1/0 TPC All 1(MAX) 710.0 23790{Mid
1/49 TPC All I(MAX) 711.0 23800|High
Frequency Stability QPSK 10MHz *3)|50/0 TPC All 1(MAX) 710.0 23790|Mid
(Temperature/ Voltage Variation] 16QAM

*1) The UL RB Configration was used for testing as a representative, because it had the highest RF output power (conducted).
*2) Test was performed with BW:5MHz as a representative as it had the highest result at Band edge (conducted) test.

*3) The widest bandwidth was chosen for testing as a representative.

*4) The Bandwidth was used for testing as a representative, because it had the highest RF output power (conducted).
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4.1.1 Explanation of theRel-99 WCDMA, Rel-6 HSPA, Rel-7 HSPA+ and Rel-8 DC-HSDPA measurement mode

3GPP defines UE Test Modes and Channel Configurations for Regulatory Testing.

- UE Test Modes:

Test Mode 1(Data Loopback Test)
- Channel Configurations:

R99 — 12.2kpbs Reference Measurement Channel (RMC) channel

HSDPA - Fixed Reference Channel (FRC)

HSUPA — New HSUPA channel configuration (HSDPA data from DL is looped back onto UL)
- Procedure to configure UE to transmit maximum power:

Rel99:

HSDPA Rel5:
HSDPA Rel6:
HSUPA Rel6:
HSPA+ Rel7:

3GPP TS 34.121 section 5.2

3GPP TS 34.121 section 5.2A

3GPP TS 34.121 section 5.2AA

3GPP TS 34.121 section 5.2B

Power is measured for HSPA+ that supports uplink 16 QAM according to configurations in
Table C.11.1.4 of 3GPP TS 34.121-1.

DC-HSDPA Rel8:

Power is measured for DC-HSDPA according to the H-Set 12, FRC configuration in Table
C.8.1.12 of 3GPP TS 34.121-1. A primary and a secondary serving HS-DSCH Cell are
required to perform the power measurement and for the results to be acceptable.

* About Rel-99 and HSDPA testing, test equipment send “all up bits” forcing UE max power

1) Explanation for HSDPA/HSPA Subtests

3GPP TS 34.121 defines test requirements and procedures for testing all variations of WCDMA. 3GPP TS 34.121 defines
4 HSDPA test configurations and 5 HSPA test configurations (“Subtests”) for various RF Conformance tests. The
Following table shows Release 5 HSDPA, Release 6 HSPA, Release 7 HSPA+, Release 8 DC-HSDPA Subtest
Configurations per 3GPP TS 34.121.

[HSDPA and DC-HSDPA]
Table C.10.1.4: § values for transmitter characteristics tests with HS-DPCCH

Mate 2:

Mate 3:

Mate 4:

For the HS-DPCCH power mask requirement testin clause 5.2C, 5 7A, and the Emror Vector
Magnitude (EVM) with HS-DPCCH test in clause 5.13.1A, and HSDPA EVM with phase

discontinuity in dause 513184, Auck and Apack = 30/15 with JO?J' =30M15* p: cand Acp = 24115
with [, =245+ 7.

CM =1 for poPBe =12/15, PraPc=24/15. For all other combinations of DPDCH, DPCCH and HS-
DPCCH the MPR is based on the relative CM difference. This is applicable for only UEs that

support HSOPA in release 6 and later releases.

For subtest 2 the poby ratio of 1215 for the TFC during the measurement period (TF1, TFO) is
achieved by setting the signalled gain factors for the reference TFC (TF1, TF1) to e = 11415 and fq

= 15M5.

Sub-test B- Ba PolBa Bus CM (aE) MPR (dB)
{5F) (Notet, {hiota 3) {Note 3)
hiote 2)
1 2/15 15/15 64 215 415 0.0 0.0
2 12115 15116 64 1215 2415 1.0 0.0
(hiota 4) Noie 4) (hicde 4)

3 1615 815 64 15/8 30015 1.5 0.5

4 15115 415 64 154 30015 15 0.5
Mote 10 Asgk, Anack and Acg = 30015 with [, = 3015+ J

*HSDPA: H-setl, DC-HSDPA: H-setl12
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C.8.1.12 Fixed Reference Channel Definition H-Set 12
Table C.8.1.12: Fixed Reference Channel H-Set 12
Parameter Unit Value
MNominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTI's 1
Mumber of HARLC Frocesses Proces 8
325
Information Bit Payload { N | Bits 120
MNumber Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SML's 19200
Mumber of SML's per HARG Froc ShiL's 3200
Coding Rate 015
Mumber of Physical Channel Codes Codes 1
Modulation QFSK
Mote 1. The RMC is intended to be used for DC-HSDPA
made and both cells shall transmit with identical
parameters as listed in the table.
Mote 22 Maximum number of transmission is imited to 1, e,
retransmission is not allowed. The redundancy and
constellabion version 0 shall be used.
Inf. Bit Payload | 120 |
CRC Addition | 120 Jza]e=e
Code Block
Segmentation I 144 I
Turbo-Encodin = o
(113 9 432 [12] ran mits
15t Rate Matching | 432 |
RV Selection | 860 |
Physical Channel
Segmentation 940

Figure C.8.19: Coading rate for Fixed reference Channel H-Set 12 [QPSK)
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[HSUPA]
Table C.11.1.3: B values for transmitter characteristics tests with HS-DPCCH and E-DCH
Sub- B: Bal Bl Boifd Bus Bee Ped Bed Bea [|] MPR AG E-
test (5F) hoted) (Ncte 5) (5F) | (Codes) | (dB) (aB) | Index | TFCI
hicte @) (ot (hicke | Note
2 2 £
1 1115 | 1515 | 64 | 1115 | 22/15 | 2092 | 13090225 4 1 10 0o 20 75
(hiote 3) | (hote {hiole 25
3 3
2 &15 18015 | &4 G615 | 1215 | 1215 9475 4 1 3.0 20 12 67
3 1515 a5 64 158 | 30/M15 | 30M5 | peal: 4715 | 4 2 20 10 15 a9z
fiog?: 4715 | 4
4 215 16015 | 64 215 415 215 5675 4 1 30 20 17 I
5 1815 | 1515 | 64 | 15115 | 30/15 | 24115 13415 4 1 10 0o 21 81
(hicte 4) | (hide (Mote
4) 4)

Mote 1:  Asck, Awck and Ao = 3015 with [, = 2015+ 3.

Mote 2: CM =1 for fBg =12M15, fre3e=24/15. For all other combinations of DPDCH, DPCCH, HS- DPCCH, E-DPDCH
and E-DPCCHthe MPR is based on the relative CM difference.

Mote 3:  Forsubtest 1 the [/ ratio of 1115 for the TFC during the measurement period (TF1, TFQ) is achieved by
setting the signalled gain factors for the reference TFC (TF1, TR to po= 10M5 and Py = 15015

Mote 4:  For subtest 5 the 3y ratio of 15015 for the TFC during the measurement period (TF1, TFO) is achieved by
setting the signalled gain factors for the reference TFC (TF1, TF1)to fi- = 1415 and 4 = 15115,

Mote 5: In case of testing by UE using E-DPOCH Physical Layer category 1, Sub-test 3 is omitted according to
TS25.306 Table 5.1g.

Mote 6:  [hd can not be set directly, itis set by Absolute Grant Value.

[HSPA+]
Table C.11.1.4: B values for transmitter characteristics tests with HS-DPCCH and E-DCH with 16QAM
Sub-| B Ba Bus Pec Bed Ped CcM MPR | AG |E-TFCI| E-TFCI
test | (Note3) (Notet) (2xSF2) {2xSF4) (dB) (dB) Index | (Note 5| (boost)

(Note 4) (Note 4) (Note 2) | (Note 2) | (Note 4)
1 1 0 | 30115 | 3015 | Peql: 30/15 Beg3: 24/15 35 25 14 105 105
Pea2: 30/15 Bead: 24/15
Note 1:  Aack, Anack and Acai = 30/15 with B, =3015" f3,.

Mote 2 CM = 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0)

Mote 3:  DPDCH is not configured, therefore the B; is setto 1 and Bq = 0 by default.

Mote 4 Pea can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-tests require the UE to transmit 25F2+25F4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TT! and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

2) Maximum Output Power Verification

[HSDPA]

Maximum output power was verified on High, Middle and Low channels according to the Release 5 procedures
described in section 5.2 of 3GPP TS 34.121, using an FRC with H-set 1 and 12.2kbps RMC with TPC (transmit power
control) set to all “1’s”. Output power was measured according requirements for HS-DPCCH Sub-test 1-4.

[HSUPA]

Maximum output power was verified on the High, Middle and Low channels according to Release 6 procedures in
section 5.2 of 3GPP TS 34.121, using the appropriate RMC, FRC and E-DCH configurations. When E-DCH was active,
inner loop power control with power control algorithm 2 was used to maintain E-TFCI requirements. Output power for
the applicable HSPA modes was measured for E-DCH Sub-test 1-5.

[HSPA+]
Power is measured for HSPA+ that supports uplink 16 QAM according to configurations in Table C.11.1.4 of 3GPP TS
34.121-1.

[DC-HSDPA]

Power is measured for DC-HSDPA according to the H-Set 12, FRC configuration in Table C.8.1.12 of 3GPP TS 34.121-
1. A primary and a secondary serving HS-DSCH Cell are required to perform the power measurement and for the results
to be acceptable.
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3) Test Equipment Setting Summary Table
The following table is the key parameters that was configured in test equipment.
Subtest Mode Loopback Rel99 HSDPA HSUPA Common Setting Be/pd MPR Power
Mode RMC FRC Test Bc pd Class 3
Rel99 Test Mode 1 | 12.2kbps - - - - 8/15 - 24(+1.7/
RMC -3.7dB)
1 Rel6 Test Mode 1 | 12.2kbps | H-Set | - 2/15 15/15 2/15 0 24(+1.7/
HSDPA RMC (QPSK) -3.7dB)
2 Rel6 Test Mode 1 | 12.2kbps | H-Set 1 - 12/15 15/15 12/15 0 24(+1.7/
HSDPA RMC (QPSK) -3.7dB)
3 Rel6 Test Mode 1 | 12.2kbps H-Set 1 - 15/15 8/15 15/8 0.5 23.5(+2.2/
HSDPA RMC (QPSK) -3.7dB)
4 Rel6 Test Mode 1 | 12.2kbps | H-Set | - 15/15 4/15 15/4 0.5 23.5(+2.2/
HSDPA RMC (QPSK) -3.7dB)
1 Rel6 Test Mode 1 | 12.2kbps | H-Set 1 HSUPA 11/15 15/15 11/15 0 24(+1.7/
HSUPA RMC (QPSK) Loopback -3.7dB)
2 Rel6 Test Mode 1 | 12.2kbps | H-Set 1 HSUPA 6/15 15/15 6/15 2 22(+3.7/
HSUPA RMC (QPSK) Loopback -3.7dB)
3 Rel6 Test Mode 1 | 12.2kbps H-Set 1 HSUPA 15/15 9/15 15/9 1 23(+2.7/
HSUPA RMC (QPSK) Loopback -3.7dB)
4 Rel6 Test Mode 1 | 12.2kbps | H-Set | HSUPA 2/15 15/15 2/15 2 22(+3.7/
HSUPA RMC (QPSK) Loopback -3.7dB)
5 Rel6 Test Mode 1 | 12.2kbps | H-Set 1 HSUPA 15/15 15/15 15/15 0 24(+1.7/
HSUPA RMC (QPSK) Loopback -3.7dB)
Subtest | HSDPA Specific Settings
AACK | ANACK | ACQI | Ack- CQI CQI Ahs=Bhs/Bc
Nack Feedback | Repetition
repetition Factor
factor
Rel 6 HSDPA
1 8 8 8 3 4ms 2 30/15
2 8 8 8 3 4ms 2 30/15
3 8 8 8 3 4ms 2 30/15
4 8 8 8 3 4ms 2 30/15
Subtest | HSDPA Specific Settings HSUPA Specific Settings HSUPA Additional Info
AACK | ANACK | ACQI | Ack- CQI CQI Ahs=phs/pc | AE- AHARQ | AG ETFCI Associated
Nack Feedback | Repetition DPCCH Index | (form Max UL
repetition Factor TS34.121 Data Rate
factor Table kbps
C.11.1.3)
Rel 6 HSPA
1 8 8 8 3 4ms 2 30/15 6 0 20 75 242.1
2 8 8 8 3 4ms 2 30/15 8 0 12 67 174.9
3 8 8 8 3 4ms 2 30/15 8 0 15 92 482.8
4 8 8 8 3 4ms 2 30/15 5 0 17 71 205.8
5 8 8 8 3 4ms 2 30/15 7 0 21 81 308.9
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HSUPA Reference E-TFCI Parameters
[Subtest 1,2,4,5]

Infermation Elemant

Value/Remark

E-DCHinfo
- E-DPDCH info

- Refarance E-TFCls
- Raference E-TFCI
- Referance E-TFCI PO
- Reference E-TFCI
- Reference E-TFCI PO
- Rafarance E-TFCI
- Referance E-TFCI PO
- Referance E-TFCI
- Reference E-TFCI PO
- Referance E-TFCI
- Rafarance E-TFCI PO

Uplink DPCH info

S5E-TFCIs
11

[Subtest 3]
Infermation Elamant Value/Remark
E-DCH info Uplink DPCH info
-E-DFDCH info

- Referance E-TFCls
- Referance E-TFCI
- Referance E-TFCI PO
- Referance E-TFCI
- Reference E-TFCI PO

2E-TFCIs
11

4

az

18
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4.2 Configuration and peripherals

[Antenna terminal conducted test]

DC 3.8V

[All tests except for antenna terminal conducted test]

—

-
AC 120V/60Hz

l : Standard Ferrite Core

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
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Description of EUT
No. Item Model number Serial number Manufacturer Remarks
A Digital Camera DMC-CM1 004401221416114 *1) Panasonic EUT
004401221415512 *2)
B AC Adaptor VSKO0825 k4000106PH Panasonic EUT
C Micro SD Card 02GUECA-MB - Panasonic -
D Earphone - - Panasonic -
*1) Used for antenna terminal conducted test.
*2) Used for all tests except for antenna terminal conducted test.
List of cables used
No. Name Length (m) Shield Remarks
Cable Connector
1 DC Cable 2.0 Unshielded Unshielded -
2 DC Cable 1.2 Unshielded Unshielded -
3 Earphone Cable 1.2 Unshielded Unshielded -

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
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SECTION 5: RF Output Power (Conducted/Radiated)

[Conducted: Conducted Output Power]
Test Procedure
The RF output power (conducted) was measured with a Wireless Communication Test Set and an attenuator at the antenna port.

[Radiated : Equivalent isotropic radiated power(EIRP) / Effective radiated power (ERP)]
Test Procedure
1) EUT was placed on a urethane platform of nominal size, 1.0 m by 0.5m, raised 80cm above the conducting ground
plane. Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.
The Radiated Electric Field Strength intensity has been measured in a semi anechoic chamber
with a ground plane and at a distance of 3m.
The measuring antenna height varied between 1 and 4m and EUT was rotated a full revolution in order
to obtain the maximum value of the electric field intensity.

2) Exchanged the EUT to the Substitution Antenna, the antenna was set for the same height as EUT on the table.
Horn antenna calibrated with the Half wave dipole antenna was used as a substitution antenna for testing at the
frequency above 1GHz, which is harmonized with the measured frequency in 1).

The Substitution Antenna was connected with the Signal Generator, and the polarized electromagnetic radiation
of the Substitution Antenna was matched with the one of the measuring Antenna, which was set with the Signal
Generator to the measured frequency in 1). Then, we set with the Output power (CW) of the Signal Generator
where the measuring electromagnetic field is equal to the measured value in 1).

The measuring antenna height varied between 1 and 4m to obtain the maximum receiving level.

Its Output power of Signal Generator was recorded.

3) Equivalent isotropic radiated power(EIRP) / Effective radiated power (ERP) were calculated by subtracting the
cable loss and the attenuator loss connected between the Signal Generator and the Substitution Antenna from
the Output power of the Signal Generator recorded in 2).

- The carrier level and noise levels were confirmed at each position of X, Y and Z axis of EUT to see the position of maximum
noise, and the test was made at the position that has the maximum noise.

Test data : APPENDIX 1
Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 6: Bandwidth (Conducted)

Test Procedure
The Emission Bandwidth and 99% Occupied Bandwidth was measured with a spectrum analyzer and attenuator connected to
the antenna port.

Test data : APPENDIX 1
Test result : Pass

SECTION 7: Spurious Emission and Band-Edge (Conducted/Radiated)

[Conducted]

Test Procedure

The Spurious Emission and Band-Edge was measured with a spectrum analyzer and attenuator connected to the antenna
port.

[Radiated]
Test Procedure
1) EUT was placed on a urethane platform of nominal size, 1.0 m by 0.5m, raised 80cm above the conducting ground
plane. Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.
The Radiated Electric Field Strength intensity has been measured in a semi anechoic chamber
with a ground plane and at a distance of 3m.
The measuring antenna height varied between 1 and 4m and EUT was rotated a full revolution in order
to obtain the maximum value of the electric field intensity.

2) Exchanged the EUT to the Substitution Antenna, the antenna was set for the same height as EUT on the table.
Half wave dipole antenna was used as a substitution antenna for testing at the frequency below 1GHz, which is
harmonized with the measured frequency in 1).

Horn antenna calibrated with the Half wave dipole antenna was used as a substitution antenna for testing at the
frequency above 1GHz, which is harmonized with the measured frequency in 1).

The Substitution antenna was connected with the Signal Generator, and the polarized electromagnetic radiation
of the Substitution antenna was matched with the one of the measuring antenna, which was set with the Signal
Generator to the measured frequency in 1). Then, we set with the Output power (CW) of the Signal Generator
where the measuring electromagnetic field is equal to the measured value in 1).

The measuring antenna height varied between 1 and 4m to obtain the maximum receiving level.

Its Output power of Signal Generator was recorded.

3) Equivalent isotropic radiated power(EIRP) was calculated by subtracting the cable loss and the attenuator loss
connected between the Signal Generator and the Substitution Antenna from the Output power of the Signal
Generator recorded in 2).

- The carrier level and noise levels were confirmed at each position of X, Y and Z axis of EUT to see the position of maximum

noise, and the test was made at the position that has the maximum noise.

Test data : APPENDIX 1
Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 8: Frequency Stability(Temperature/\oltage Variation)

Test Procedure

The Frequency Stability was measured with a Wireless Communication Test Set and attenuator connected to the antenna
port.

The Frequency Drift was measured with the 10 deg. C. steps from —30 deg. C. to 50 deg. C., and it is presented as the
ppm unit. The Frequency Drift was measured with the normal temperature (20 deg. C.) and Voltage tolerance (DC 3.0V
to DC 4.2V), and it is presented as the ppm unit.

Temperature : -30deg.C to +50deg.C (10 deg. C. step)
Voltage : Vnom:DC3.8V, Vmin:DC3.0V, Vmax:DC4.2V (Battery Output)

As the operating input voltage of the EUT is between DC 3.0V to DC 4.2V (nominal voltage: DC 3.8V), Frequency
Stability test was performed under the above condition.

Test data : APPENDIX 1
Test result : Pass

UL Japan, Inc.

Ise EMC Lab.
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APPENDIX 1: Data of EMI test
RF Output Power (Conducted)
Conducted Output Power
W-CDMA Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/26/2015
Temperature/ Humidity 22deg. C/48% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA
Mode Ch Frequency Result
AV
[MHz] [dBm]
RMC Low 1712.4 2347
12.2kbps Mid 1732.6 2337
High 1752.6 23.25
HSDPA Low 1712.4 22.51
Subtest 1 Mid 1732.6 22.38
High 1752.6 22.41
HSDPA Low 1712.4 22.50
Subtest 2 Mid 1732.6 2232
High 1752.6 22.40
HSDPA Low 1712.4 22.07
Subtest 3 Mid 1732.6 21.92
High 1752.6 22.01
HSDPA Low 1712.4 22.07
Subtest 4 Mid 1732.6 21.92
High 1752.6 22.01
DC-HSDPA Low 1712.4 22.44
Subtest 1 Mid 1732.6 22.09
High 1752.6 2223
DC-HSDPA Low 1712.4 22.61
Subtest 2 Mid 1732.6 22.44
High 1752.6 22.44
DC-HSDPA Low 1712.4 22.01
Subtest 3 Mid 1732.6 21.95
High 1752.6 21.98
DC-HSDPA Low 1712.4 22.08
Subtest 4 Mid 1732.6 21.95
High 1752.6 21.97
HSUPA Low 1712.4 22.45
Subtest 1 Mid 1732.6 2233
High 1752.6 22.09
HSUPA Low 1712.4 21.58
Subtest 2 Mid 1732.6 21.42
High 1752.6 21.40
HSUPA Low 1712.4 21.07
Subtest 3 Mid 1732.6 20.95
High 1752.6 21.01
HSUPA Low 1712.4 22.07
Subtest 4 Mid 1732.6 21.88
High 1752.6 21.86
HSUPA Low 1712.4 2251
Subtest 5 Mid 1732.6 2239
High 1752.6 22.47
HSPA+ Low 1712.4 20.71
(16QAM) Mid 1732.6 20.77
Subtest 1 High 1752.6 20.56

*The enhanced power reduction may result in around 1dB of variance from the MPR target values depending on HSPA
channel configuration (e.g. 34.121 subtest) and characteristics of hardware RF design.
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
E (MH(;) Mode | Alocation|  Start MPgR MPR (C?Bm)
1 0 0 0 22.79
1 49 0 0 22.79
1 99 0 0 22.87
QPSK 50 0 1 1 21.99
50 24 1 1 21.87
50 49 1 1 21.89
20050 | 1720 100 0 1 1 21.88
1 0 1 1 21.97
1 49 1 1 22.00
1 99 1 1 22.06
16QAM 50 0 2 2 20.99
50 24 2 2 20.93
50 49 2 2 20.89
100 0 2 2 20.91
1 0 0 0 22.67
1 49 0 0 22.71
1 99 0 0 22.78
QPSK 50 0 1 1 21.74
50 24 1 1 21.88
50 49 1 1 21.94
20 20175 | 17325 100 0 L L 21.90
1 0 1 1 21.94
1 49 1 1 21.94
1 99 1 1 22.06
16QAM 50 0 2 2 20.81
50 24 2 2 20.90
50 49 2 2 20.99
100 0 2 2 20.87
1 0 0 0 22.64
1 49 0 0 22.78
1 99 0 0 22.74
QPSK 50 0 1 1 21.86
50 24 1 1 21.87
50 49 1 1 21.79
20300 | 1745 100 0 1 1 21.88
1 0 1 1 21.87
1 49 1 1 22.00
1 99 1 1 21.94
16QAM 50 0 2 2 20.89
50 24 2 2 20.95
50 49 2 2 20.91
100 0 2 2 20.93
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
50| (MHcl) Mode | i ocion| St | MPR | MPR (C?Bm)
1 0 0 0 2291
1 37 0 0 22.82
1 74 0 0 22.84
QPSK 36 0 1 1 22.02
36 19 1 1 21.95
36 39 1 1 21.89
20025 | 1717.5 5 0 L L 22.02
1 0 1 1 21.66
1 37 1 1 21.71
1 74 1 1 21.70
16QAM 36 0 2 2 20.89
36 19 2 2 20.84
36 39 2 2 20.79
75 0 2 2 20.93
1 0 0 0 22.88
1 37 0 0 22.83
1 74 0 0 2291
QPSK 36 0 1 1 21.76
36 19 1 1 21.83
36 39 1 1 21.91
15 20175 | 17325 5 0 L L 21.94
1 0 1 1 21.71
1 37 1 1 21.66
1 74 1 1 21.64
16QAM 36 0 2 2 20.78
36 19 2 2 20.81
36 39 2 2 20.91
75 0 2 2 20.89
1 0 0 0 22.87
1 37 0 0 22.84
1 74 0 0 22.85
QPSK 36 0 1 1 21.85
36 19 1 1 21.95
36 39 1 1 21.84
20325 | 1747.5 5 0 L L 21.83
1 0 1 1 21.59
1 37 1 1 21.60
1 74 1 1 21.60
16QAM 36 0 2 2 20.89
36 19 2 2 20.89
36 39 2 2 20.84
75 0 2 2 20.86
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
50| (MHcl) Mode | i ocion| st | MPR | MPR (C?Bm)
1 0 0 0 22.95
1 24 0 0 22.89
1 49 0 0 23.00
QPSK 25 0 1 1 21.91
25 12 1 1 21.96
25 24 1 1 21.87
20000 | 1715 50 0 L L 21.98
1 0 1 1 21.73
1 24 1 1 21.64
1 49 1 1 21.78
16QAM 25 0 2 2 20.92
25 12 2 2 20.90
25 24 2 2 20.91
50 0 2 2 20.98
1 0 0 0 22.88
1 24 0 0 22.88
1 49 0 0 22.92
QPSK 25 0 1 1 21.80
25 12 1 1 21.85
25 24 1 1 21.87
10 20175 | 17325 50 0 L L 21.88
1 0 1 1 21.69
1 24 1 1 21.65
1 49 1 1 21.64
16QAM 25 0 2 2 20.77
25 12 2 2 20.84
25 24 2 2 20.91
50 0 2 2 20.85
1 0 0 0 22.90
1 24 0 0 2291
1 49 0 0 22.88
QPSK 25 0 1 1 21.78
25 12 1 1 21.82
25 24 1 1 21.82
20350 | 1750 50 0 1 L 21.85
1 0 1 1 21.67
1 24 1 1 21.61
1 49 1 1 21.53
16QAM 25 0 2 2 20.83
25 12 2 2 20.79
25 24 2 2 20.89
50 0 2 2 20.87
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RE Output Power (Conducted)
Conducted Output Power
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
B (MHc;) Mode | ion| st | MPR | MPR (c?Bm)
1 0 0 0 22.93
1 12 0 0 22.94
1 24 0 0 22.90
QPSK 12 0 1 1 21.91
12 6 1 1 21.97
12 11 1 1 21.99
19975 | 17125 25 0 1 L 21.94
1 0 1 1 21.72
1 12 1 1 21.72
1 24 1 1 21.70
16QAM 12 0 2 2 20.99
12 6 2 2 20.99
12 11 2 2 20.99
25 0 2 2 21.01
1 0 0 0 22.78
1 12 0 0 22.80
1 24 0 0 22.89
QPSK 12 0 1 1 21.86
12 6 1 1 21.78
12 11 1 1 21.88
5 20175 | 1732.5 25 0 1 1 21.83
1 0 1 1 21.60
1 12 1 1 21.59
1 24 1 1 21.72
16QAM 12 0 2 2 20.88
12 6 2 2 20.91
12 11 2 2 20.90
25 0 2 2 20.95
1 0 0 0 22.82
1 12 0 0 22.86
1 24 0 0 22.82
QPSK 12 0 1 1 21.81
12 6 1 1 21.79
12 11 1 1 21.75
20375 | 1752.5 2 0 L L 21.73
1 0 1 1 21.60
1 12 1 1 21.62
1 24 1 1 21.60
16QAM 12 0 2 2 20.91
12 6 2 2 20.90
12 11 2 2 20.81
25 0 2 2 20.87
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RE Output Power (Conducted)
Conducted Output Power
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
EL N el (Mqu) Mode | \jocation| Start MPgR MPR (c?Bm)
1 0 0 0 22.96
1 7 0 0 22.94
1 14 0 0 23.06
QPSK 8 0 1 1 21.94
8 4 1 1 21.91
8 7 1 1 21.97
19965 | 17115 15 0 1 L 21.98
1 0 1 1 21.78
1 7 1 1 21.73
1 14 1 1 21.78
16QAM 8 0 2 2 20.95
8 4 2 2 20.93
8 7 2 2 20.97
15 0 2 2 20.96
1 0 0 0 22.90
1 7 0 0 22.87
1 14 0 0 22.97
QPSK 8 0 1 1 21.87
8 4 1 1 21.84
8 7 1 1 21.84
3 20175 | 1732.5 15 0 L L 21.86
1 0 1 1 21.68
1 7 1 1 21.65
1 14 1 1 21.71
16QAM 8 0 2 2 20.87
8 4 2 2 20.86
8 7 2 2 20.87
15 0 2 2 20.89
1 0 0 0 22.95
1 7 0 0 22.81
1 14 0 0 22.89
QPSK 8 0 1 1 21.77
8 4 1 1 21.65
8 7 1 1 21.75
20385 | 1753.5 15 0 L 1 21.71
1 0 1 1 21.68
1 7 1 1 21.53
1 14 1 1 21.60
16QAM 8 0 2 2 20.88
8 4 2 2 20.77
8 7 2 2 20.78
15 0 2 2 20.78
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

RF Output Power (Conducted)

Conducted Output Power
LTE Band IV

Ise EMC Lab. No.6 Measurement Room
10636726H

01/15/2015

24deg. C/43% RH

Yutaka Yoshida

Tx

BW Ch

Freq.
(MHz)

UL RB
Allocation

UL RB
Start

Meas.
MPR

Target

Mode MPR

Avg Pwr
(dBm)

19957

1710.7

o
o
o

22.98

22.89

22.92

QPSK

22.96

22.97

22.89

22.02

22.03

21.97

22.03

16QAM

21.94

21.90

21.88

21.00

1.4 20175

1732.5

22.86

22.81

22.85

QPSK

22.83

22.83

22.84

21.87

21.85

21.82

21.86

16QAM

21.78

21.77

21.78

20.95

20393

1754.3

22.84

22.74

22.81

QPSK

22.80

22.78

22.79

21.72

21.86

21.82

21.84

16QAM

21.74

21.73

21.72

olw|lw|lw|kr|r|r|lo|lw|w|w|r|F|F|lo|w]|w|w|r|F|F|lo|lw|w|w|F|F|F|lo|w|w|w|F|F|F|lo|w|w|w]~ ]~ ]~
o|lw|r|o|lulnv|o|lo|lw|r|lo|lua|v]|o|lo|lw|rk|olu|v]ololw|k|olu|v]olo|w]Rlo|lulv]|o|lolwlk]o|lo|
N R R Rk ]R|r ]|~ |olololololo|d|k |k ]k |k k| r|r|lo|lo|lo|lo|o|o|d k|||l |—|lololo]lo|o
N R R Rk ]R|R ]~ |olololololo|d|k |k ]k |k k| rk|r|lo|lo|lo|lo|lo|o|d kRl |—|lolololo|o

20.87
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
Bw | c¢h (Mqu) Mode | Ajiocation|  Start MF?R MPR (C?Bm)
1 0 0 0 22.83
1 49 0 0 23.05
1 99 0 0 22.94
QPSK 50 0 1 1 22.18
50 24 1 1 22.20
50 49 1 1 22.10
100 0 1 1 22.14
20850 | 2510 1 0 1 1 22.32
1 49 1 1 22.28
1 99 1 1 22.28
16QAM 50 0 2 2 21.24
50 24 2 2 21.23
50 49 2 2 21.18
100 0 2 2 21.19
1 0 0 0 22.73
1 49 0 0 22.70
1 99 0 0 22.91
QPSK 50 0 1 1 21.89
50 24 1 1 21.93
50 49 1 1 21.96
20 21100 | 2535 100 0 L L 22.01
1 0 1 1 22.03
1 49 1 1 22.06
1 99 1 1 22.18
16QAM 50 0 2 2 20.98
50 24 2 2 20.98
50 49 2 2 21.00
100 0 2 2 20.97
1 0 0 0 22.73
1 49 0 0 22.94
1 99 0 0 23.12
QPSK 50 0 1 1 22.01
50 24 1 1 22.12
50 49 1 1 22.22
21350 | 2560 100 0 1 1 22.12
1 0 1 1 22.02
1 49 1 1 22.24
1 99 1 1 22.38
16QAM 50 0 2 2 21.04
50 24 2 2 21.12
50 49 2 2 21.27
100 0 2 2 21.12
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target | Meas. Avg Pwr
| E (MH(;) Mode | sliocation|  Start MPgR MPR ((?Bm)
1 0 0 0 23.05
1 37 0 0 23.20
1 74 0 0 23.04
QPSK 36 0 1 1 22.20
36 19 1 1 22.29
36 39 1 1 22.25
20825 | 2507.5 s 0 1 1 22.24
1 0 1 1 22.02
1 37 1 1 22.11
1 74 1 1 21.88
16QAM 36 0 2 2 21.21
36 19 2 2 21.23
36 39 2 2 21.17
75 0 2 2 21.24
1 0 0 0 22.84
1 37 0 0 22.89
1 74 0 0 2291
QPSK 36 0 1 1 21.98
36 19 1 1 21.97
36 39 1 1 21.99
75 0 1 1 22.02
15 21100 | 2535 1 0 1 1 5169
1 37 1 1 21.77
1 74 1 1 21.74
16QAM 36 0 2 2 20.99
36 19 2 2 20.94
36 39 2 2 20.96
75 0 2 2 20.96
1 0 0 0 23.11
1 37 0 0 23.05
1 74 0 0 23.19
QPSK 36 0 1 1 22.16
36 19 1 1 22.13
36 39 1 1 22.29
21375 | 2562.5 5 0 L L 22.16
1 0 1 1 21.83
1 37 1 1 21.87
1 74 1 1 22.08
16QAM 36 0 2 2 21.05
36 19 2 2 21.08
36 39 2 2 21.25
75 0 2 2 21.15

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB ULRB | Target [ Meas. Avg Pwr
RN (Mqu) Mode |, - ion| siat | MPR | MPR (C?Bm)
1 0 0 0 23.03
1 24 0 0 23.07
1 49 0 0 23.51
QPSK 25 0 1 1 22.19
25 12 1 1 22.23
25 24 1 1 22.28
20800 | 2505 50 0 L L 22.24
1 0 1 1 22.04
1 24 1 1 22.03
1 49 1 1 22.02
16QAM 25 0 2 2 21.21
25 12 2 2 21.30
25 24 2 2 21.24
50 0 2 2 21.27
1 0 0 0 22.85
1 24 0 0 22.92
1 49 0 0 22.98
QPSK 25 0 1 1 21.98
25 12 1 1 21.95
25 24 1 1 21.97
10 21100 | 2535 50 0 1 1 21.94
1 0 1 1 21.69
1 24 1 1 21.75
1 49 1 1 21.80
16QAM 25 0 2 2 20.94
25 12 2 2 20.98
25 24 2 2 20.96
50 0 2 2 20.97
1 0 0 0 23.06
1 24 0 0 23.23
1 49 0 0 23.24
QPSK 25 0 1 1 22.15
25 12 1 1 22.23
25 24 1 1 22.29
21400 | 2565 50 0 1 1 22.26
1 0 1 1 21.91
1 24 1 1 22.03
1 49 1 1 22.07
16QAM 25 0 2 2 21.10
25 12 2 2 21.17
25 24 2 2 21.18
50 0 2 2 21.22
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB UL RB Target | Meas. Avg Pwr
Bw | ch (MHc;) Mode | Ajiocation |  Start MPgR MPR (ngm)
1 0 0 0 22.98
1 12 0 0 22.97
1 24 0 0 23.05
QPSK 12 0 1 1 22.15
12 6 1 1 22.15
12 11 1 1 22.17
20775 | 2502.5 25 0 1 1 22.13
1 0 1 1 22.10
1 12 1 1 22.07
1 24 1 1 22.17
16QAM 12 0 2 2 21.19
12 6 2 2 21.22
12 11 2 2 21.22
25 0 2 2 21.25
1 0 0 0 22.81
1 12 0 0 22.86
1 24 0 0 22.92
QPSK 12 0 1 1 22.01
12 6 1 1 21.92
12 11 1 1 21.98
5 21100 | 2535 25 0 1 1 21.94
1 0 1 1 21.63
1 12 1 1 21.69
1 24 1 1 21.76
16QAM 12 0 2 2 20.99
12 6 2 2 20.97
12 11 2 2 21.01
25 0 2 2 21.07
1 0 0 0 23.19
1 12 0 0 23.14
1 24 0 0 23.14
QPSK 12 0 1 1 22.23
12 6 1 1 22.20
12 11 1 1 22.18
21425 | 2567.5 25 0 L L 22.22
1 0 1 1 21.98
1 12 1 1 21.98
1 24 1 1 22.00
16QAM 12 0 2 2 21.23
12 6 2 2 21.24
12 11 2 2 21.24
25 0 2 2 21.30
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB UL RB Target Meas. Avg Pwr
207 @l (Mqu) Mode | Aiocation| Start | MPR | MPR (C?Bm)
1 0 0 [0) 22.72
1 24 0 0 22.69
1 49 0 0 22.76
QPSK 25 0 1 1 21.63
25 12 1 1 21.62
25 24 1 1 21.64
23780 709 50 0 1 1 21.69
1 0 1 1 21.48
1 24 1 1 21.48
1 49 1 1 21.48
16QAM 25 0 2 2 20.64
25 12 2 2 20.65
25 24 2 2 20.62
50 0 2 2 20.68
1 0 0 0 22.73
1 24 0 0 22.72
1 49 0 0 22.71
QPSK 25 0 1 1 21.65
25 12 1 1 21.64
25 24 1 1 21.64
10 | 23790 | 710 = 0 1 1 21.68
1 0 1 1 21.46
1 24 1 1 21.47
1 49 1 1 21.46
16QAM 25 0 2 2 20.65
25 12 2 2 20.60
25 24 2 2 20.61
50 0 2 2 20.68
1 0 0 0 22.69
1 24 0 0 22.66
1 49 0 0 22.72
QPSK 25 0 1 1 21.62
25 12 1 1 21.61
25 24 1 1 21.61
23800 711 50 0 1 1 21.68
1 0 1 1 21.47
1 24 1 1 21.39
1 49 1 1 21.45
16QAM 25 0 2 2 20.65
25 12 2 2 20.64
25 24 2 2 20.62
50 0 2 2 20.67

UL Japan, Inc.
Ise EMC Lab.
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RFE Output Power (Conducted)
Conducted Output Power
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/15/2015
Temperature/ Humidity 24deg. C/43% RH
Engineer Yutaka Yoshida
Mode Tx
Freq. UL RB UL RB Target | Meas. Avg Pwr
2| C (Mqu) Mode | Aliocation |  Start MPgR MPR (C?Bm)
1 0 0 0 22.71
1 12 0 0 22.64
1 24 0 0 22.72
QPSK 12 0 1 1 21.71
12 6 1 1 21.65
12 11 1 1 21.70
23755 | 7065 25 0 1 1 21.64
1 0 1 1 21.46
1 12 1 1 21.43
1 24 1 1 21.51
16QAM 12 0 2 2 20.71
12 6 2 2 20.72
12 11 2 2 20.73
25 0 2 2 20.77
1 0 0 0 22.64
1 12 0 0 22.57
1 24 0 0 22.65
QPSK 12 0 1 1 21.65
12 6 1 1 21.65
12 11 1 1 21.55
5 23790 710 25 0 1 1 21.66
1 0 1 1 21.40
1 12 1 1 21.41
1 24 1 1 21.48
16QAM 12 0 2 2 20.68
12 6 2 2 20.66
12 11 2 2 20.70
25 0 2 2 20.75
1 0 0 0 22.63
1 12 0 0 22.55
1 24 0 0 22.66
QPSK 12 0 1 1 21.58
12 6 1 1 21.59
12 11 1 1 21.61
23825 | 7135 25 0 1 1 21.57
1 0 1 1 21.36
1 12 1 1 21.36
1 24 1 1 21.48
16QAM 12 0 2 2 20.67
12 6 2 2 20.65
12 11 2 2 20.66
25 0 2 2 20.72
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)
W-CDMA Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 22deg. C/24 % RH
Engineer Tomoki Matsui
Mode Tx W-CDMA (RMC 12.2kbps), All Up Bits
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR [ VER | [cm] | [deg]| [cm] | [deg]
171240 94.4 | 97.7 | 188 | 203 | 3.4 | 93 | 0.0 | 247 | 262 [30.0 | 54 | 3.9 152 | 357| 126] 253
1732.60] 94.3 | 97.3 | 19.9 | 20.1 34 9.4 0.0 | 25.8 | 26.0 | 30.0 | 4.2 4.0 151 329 100 | 242
1752.60] 94.0 | 97.9 | 188 [ 204 | 3.5 | 95 | 0.0 |24.8 | 264 [ 300 | 52 | 3.6 154 | 349| 125] 253

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)

Detector :

S/A PK (RBW: 5MHz , VBW: 50MHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.4 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 23deg. C/35%RH
Engineer Takumi Shimada
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 1.4MHz, QPSK, 1 RB]
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [em] | [deg]
1710.70] 90.8 | 953 | 154 | 18.1 | 3.4 9.3 00 |21.2 | 239 30.0 8.8 6.1 159 301 100 | 280 [RB 1-0
1732.50] 90.6 | 94.6 | 152 | 173 | 34 9.4 0.0 |21.1[232 30.0 8.9 6.8 159 301 100 | 280 [RB 1-0
1754.30] 90.6 | 93.5 [ 153 | 163 | 3.5 9.5 0.0 | 213 | 223 30.0 8.7 7.7 159 | 301 100 | 280 [RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

[BW 1.4MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.] | [cm] | [deg.]
1710.70] 89.5 | 94.3 | 14.1 | 17.1 3.4 9.3 0.0 | 199 | 229 30.0 10.1 7.1 159 301 100 | 280 |RB 1-0
1732.50| 89.4 | 93.7 | 140 | 164 | 34 9.4 0.0 | 199 | 223 30.0 10.1 7.7 159 301 100 | 280 |RB 1-5
1754.30] 89.5 | 92.5 | 142 | 153 | 3.5 9.5 00 |202]213 30.0 9.8 8.7 159 | 301 100 | 280 |RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.4 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 23deg. C/35%RH
Engineer Takumi Shimada
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 3MHz, QPSK, 1 RB]
Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Tumn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [cm] | [deg]| [cm] | [deg]
1711.50] 90.7 | 95.0 | 153 | 17.8 | 34 9.3 0.0 | 21.1 | 23.6 30.0 8.9 6.4 159 301 100 | 280 |RB1-14
1732.50{ 90.6 | 947 [ 152 | 174 [ 3.4 | 94 [ 00 211 [ 233 30.0 89 | 67 | 159] 301]| 100 280|RBI1-14
1753.501 90.7 | 93.6 | 154 | 164 | 3.5 9.5 00 | 214 ]224 30.0 8.6 7.6 159 301 100 | 280 |RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

[BW 3MHz, 16QAM, 1 RB]

Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg] | [em] | [deg]
1711.50| 89.4 | 94.1 | 14.0 | 169 | 34 9.3 00 | 19.8 | 22.7 30.0 102 | 73 159 301 100 | 280 |RB 1-0
1732.50| 89.4 | 93.6 | 140 | 163 | 34 9.4 00 | 199 | 222 30.0 10.1 | 7.8 159 301 100 | 280 [RB 1-14
1753.50f 89.3 | 92.6 | 140 | 154 | 3.5 9.5 0.0 |20.0 | 214 30.0 10.0 | 8.6 159 301 100 | 280 |RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.4 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 23deg. C/35%RH
Engineer Takumi Shimada
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 5MHz, QPSK, 1 RB]
Frequency Rx SA/TR TxSG Tx Tx |TxAnt. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) RxAnt.| Tumn |RxAnt.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] [ HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [cm] | [deg]
171250 90.7 95.1 153 179 34 9.3 0.0 21.1 237 30.0 8.9 6.3 159 301 100 280 |RB 1-12
173250 90.7 94.6 153 173 34 9.4 0.0 212 232 30.0 8.8 6.8 159 301 100 280 |RB 1-24
1752.50] 90.6 | 93.6 [ 153 164 35 9.5 0.0 213 | 224 30.0 8.7 7.6 159 301 100 280 [RB 1-12

Calculation Result = SGReading - TxCable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 5MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg] | [cm] | [deg.]
1712.50| 89.2 | 944 | 13.8 | 172 | 34 9.3 0.0 | 19.6 | 23.0 30.0 104 | 7.0 159 301 100 | 280 |RB 1-0
1732.50| 89.4 | 934 | 140 | 16.1 | 34 9.4 00 | 199 | 22.0 30.0 10.1 | 8.0 159 301 100 | 280 |RB 1-24
1752.50f 89.4 | 92.5 | 14.1 | 153 | 3.5 9.5 0.0 |20.1 | 213 30.0 9.9 8.7 159 301 100 | 280 [RB 1-12

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.4 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 23deg. C/35%RH
Engineer Takumi Shimada
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 10MHz, QPSK, 1 RB]
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] [ HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
1715.00( 90.4 | 94.5 | 15.0 | 17.3 | 3.4 9.3 0.0 |20.8 | 23.1 30.0 9.2 6.9 159 | 301 100 | 280 |RB 1-49
1732.50] 90.3 | 94.5 | 149 | 172 | 3.4 9.4 0.0 |[20.8 | 23.1 30.0 9.2 6.9 159 301 100 | 280 |RB 1-49
1750.00{ 90.3 | 93.8 [ 15.0 | 166 | 35 | 95 [ 0.0 | 21.0 [ 226 30.0 9.0 | 7.4 | 159] 301| 100| 280 |RB1-24

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 10MHz, 16QAM, 1 RB]

Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
1715.00| 89.4 | 934 | 140 | 162 | 34 9.3 0.0 | 19.8 | 22.0 30.0 102 | 8.0 159 | 301 100 | 280 |RB 1-49
1732.50] 89.5 | 93.3 | 14.1 | 16.0 | 34 9.4 0.0 |20.0 | 21.9 30.0 10.0 | 8.1 159 301 100 | 280 |RB 1-0
1750.00f 89.1 | 93.3 | 13.8 | 16.1 3.5 9.5 0.0 | 19.8 | 22.1 30.0 102 | 7.9 159 301 100 | 280 |RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Report No.

Test place

Date

Temperature / Humidity
Engineer

Mode

[BW 15MHz, QPSK, 1 RB]

RF Output Power (Radiated)

Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
10636726H
Ise EMC Lab. No.4 Semi Anechoic Chamber
01/23/2015

23deg. C/35 % RH
Takumi Shimada
Tx LTE (QPSK), Tx LTE (16QAM)

Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
1717.50] 90.8 | 949 | 154 | 17.7 | 34 9.3 0.0 |21.2]235 30.0 8.8 6.5 159 301 100 | 280 |RB 1-0
1732.50| 90.3 | 94.3 | 149 | 17.0 | 34 9.4 0.0 |20.8 | 229 30.0 9.2 7.1 159 301 100 | 280 |RB 1-74
1747.50f 90.5 | 94.2 | 152 | 17.0 | 3.5 9.5 0.0 |21.2 ] 23.0 30.0 8.8 7.0 159 301 100 | 280 |RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 15MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.]| [cm] | [deg.]
1717.50 89.3 | 944 | 139 | 172 | 3.4 9.3 0.0 19.7 | 23.0 30.0 103 | 7.0 159 301 100 | 280 [RB 1-37
1732.50] 89.7 | 92.8 | 143 | 155 | 3.4 9.4 00 |202]214 30.0 9.8 8.6 159 301 100 | 280 |RB 1-0
1747.50] 89.0 | 92.4 | 13.7 | 152 | 3.5 9.5 0.0 19.7 | 21.2 30.0 103 | 8.8 159 301 100 | 280 [RB 1-74

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)

LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.4 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 23deg. C/35%RH
Engineer Takumi Shimada
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 20MHz, QPSK, 1 RB]
Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading | Cable | Ant. | Atten.|  (EIRP) (EIRP) Rx Ant| Tumn |Rx Ant| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [cm] | [deg] | [cm] | [deg]
1720.00] 91.0 | 94.5 | 156 | 173 | 34 9.3 0.0 |214 ] 231 30.0 8.6 6.9 159 301 100 | 280 |RB 1-99
1732.50{ 90.5 | 943 [ 15.1 | 170 [ 3.4 | 94 [ 00 | 210 [ 229 30.0 9.0 | 7.1 159 | 301| 100] 280[RB1-99
1745.00 90.7 | 94.0 | 154 | 16.8 | 3.5 9.5 00 |214]228 30.0 8.6 7.2 159 | 301 100 | 280 |RB 1-49

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 20MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.[ Tumn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [em] | [deg]
1720.00] 89.7 | 93.2 | 143 | 16.0 | 3.4 9.3 0.0 | 20.1 | 21.8 30.0 9.9 8.2 159 301 100 | 280 |RB 1-99
1732.50| 89.7 | 93.0 | 143 | 15.7 | 3.4 9.4 0.0 |]202 | 216 30.0 9.8 8.4 159 301 100 | 280 |RB 1-0
1745.00] 89.4 | 93.0 | 14.1 | 158 | 3.5 9.5 0.0 | 20.1 | 21.8 30.0 9.9 8.2 159 | 301 100 | 280 [RB 1-49

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)
LTE Band VII

Report No. 10636726H

Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/27/2015

Temperature / Humidity 22deg. C/35 % RH

Engineer Hironobu Ohnishi

Mode Tx LTE (QPSK), Tx LTE (16QAM)

[BW 5MHz, QPSK, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.[ Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [em] | [deg]
2502.50] 90.1 | 90.3 | 159 | 17.3 | 4.1 107 ] 0.0 | 224 | 2338 30.0 7.6 6.2 112 | 337 100 | 282 |RB 1-0
2535.00] 88.7 | 90.4 | 153 | 17.7 | 42 106 | 0.0 | 21.7 | 242 30.0 8.3 5.8 110 336 100 | 280 |RB1-12
2567.50] 86.6 | 89.2 | 13.1 | 16.7 | 4.2 10.6 | 0.0 19.5 | 23.1 30.0 10.5 | 6.9 110 | 332 100 | 282 |RB 1-24

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 5MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [cm] | [deg.]
2502.50| 88.8 | 89.3 | 147 | 163 | 4.1 107 | 0.0 | 21.2 | 22.8 30.0 8.8 7.2 112 337 100| 282|RB1-0
2535.00| 87.5 | 89.2 | 14.1 | 165 | 42 | 10.6 [ 0.0 [ 20.5 | 23.0 30.0 9.5 7.0 110 | 336 100| 280|RB1-12
2567.50] 86.0 | 88.6 | 124 | 16.1 | 42 | 10.6 [ 0.0 [ 18.9 | 22.6 30.0 11.1 | 74 110 332] 100| 282|RB1-24

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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RF Output Power (Radiated)
Equivalent Isotropically Radiated Power(EIRP)
LTE Band VII

Report No. 10636726H

Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/27/2015

Temperature / Humidity 22deg. C/35 % RH

Engineer Hironobu Ohnishi

Mode Tx LTE (QPSK), Tx LTE (16QAM)

[BW 10MHz, QPSK, 1 RB]

Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
2505.00] 90.2 | 90.4 | 16.0 | 174 | 4.1 10.7 | 0.0 | 22.6 | 239 30.0 7.4 6.1 112 337| 100| 282|RB1-0
2535.00| 88.8 | 90.4 | 153 | 17.7 | 42 | 10.6 | 0.0 | 21.8 | 24.2 30.0 8.2 5.8 110 336| 100| 280|RB1-24
2565.00] 86.8 | 89.4 | 13.2 | 16.8 | 4.2 10.6 [ 0.0 [ 19.7 | 23.3 30.0 103 | 6.7 110 | 332 100 | 282 |RB 1-49

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 10MHz, 16QAM, 1 RB]

Frequency | RxSA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
2505.00| 88.9 | 89.3 | 147 | 163 | 4.1 107 | 0.0 | 213 | 229 30.0 8.7 7.1 112 337| 100| 282|RB1-0
2535.00| 87.6 | 89.1 | 142 | 164 | 42 | 10.6 [ 0.0 | 20.6 | 22.9 30.0 9.4 7.1 110 336| 100| 280|RB1-24
2565.00] 86.0 | 88.8 | 12.5 | 163 | 4.2 10.6 [ 0.0 | 18.9 | 22.7 30.0 11.1 7.3 110 | 332 100 | 282 |RB 1-49

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Report No.

Test place

Date

Temperature / Humidity
Engineer

Mode

[BW 15MHz, QPSK, 1 RB]

RF Output Power (Radiated)

Equivalent Isotropically Radiated Power(EIRP)

LTE Band VII

10636726H

Ise EMC Lab. No.2 Semi Anechoic Chamber
01/27/2015

22deg. C/35 % RH

Hironobu Ohnishi

Tx LTE (QPSK), Tx LTE (16QAM)

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.]| [cm] | [deg.]
2507.50] 90.2 | 904 | 16.0 | 174 | 4.1 10.7 1 0.0 | 22.5 | 239 33.0 105 | 9.1 112| 337 100| 282|RB1-0
2535.00] 88.7 | 904 | 153 | 17.7 | 42 | 106 | 0.0 | 21.7 | 24.2 33.0 113 | 88 110| 336| 100| 280 |RB 1-37
2562.50] 86.8 | 89.3 | 13.3 | 16.8 | 42 | 10.6 | 0.0 | 19.7 | 23.2 33.0 133 | 9.8 110 | 332 100| 282|RB1-74

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 15MHz, 16QAM, 1 RB]

Frequency | Rx SA/TR Tx SG Tx Tx [Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.]| [cm] | [deg.]
2507.50] 89.0 | 89.2 | 14.8 | 163 | 4.1 107 1 0.0 | 21.3 | 22.8 33.0 11.7 | 102 112| 337 100| 282|RB1-0
2535.00] 87.6 | 89.2 | 14.1 | 16.5 | 42 | 10.6 | 0.0 | 20.6 | 23.0 33.0 12.4 | 10.0 110| 336| 100| 280 |RB 1-37
2562.50] 86.2 | 88.8 | 12.7 | 16.3 | 42 | 10.6 | 0.0 | 19.1 | 22.7 33.0 13.9 | 103 110 | 332 100| 282|RB1-74

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Report No.

Test place

Date

Temperature / Humidity
Engineer

Mode

[BW 20MHz, QPSK, 1 RB]

RF Output Power (Radiated)

Equivalent Isotropically Radiated Power(EIRP)

LTE Band VII

10636726H

Ise EMC Lab. No.2 Semi Anechoic Chamber
01/27/2015

22deg. C/35 % RH

Hironobu Ohnishi

Tx LTE (QPSK), Tx LTE (16QAM)

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.]| [cm] | [deg.]
2510.00f 90.1 | 90.3 | 159 | 173 | 4.1 107 1 0.0 | 224 | 23.8 33.0 106 | 9.2 112| 337 100| 282|RB1-0
2535.00] 88.7 | 904 | 153 | 17.8 | 42 | 106 | 0.0 | 21.7 | 243 33.0 113 | 87 110 | 336| 100| 280 |RB 1-49
2560.00] 86.7 | 89.2 | 13.2 | 16.7 | 42 | 10.6 | 0.0 | 19.6 | 23.2 33.0 134 | 9.8 110 | 332 100| 282|RB1-99

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

[BW 20MHz, 16QAM, 1 RB]

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg]| [em] | [deg]
2510.00] 89.0 | 89.4 | 14.8 | 16.4 | 4.1 10.7 | 0.0 | 21.3 | 22.9 33.0 11.7 | 10.1 112 | 337| 100| 282|RB1-0
2535.00] 87.5 | 89.2 | 14.1 | 16,5 | 42 | 106 | 0.0 | 20.5 | 23.0 33.0 12.5 | 10.0 110| 336| 100| 280 |RB 1-49
2560.00] 86.1 | 88.7 | 12.6 | 16.2 | 42 | 10.6 | 0.0 | 19.0 | 22.6 33.0 14.0 | 10.4 110 | 332] 100| 282 |RB 1-99

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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RF Output Power (Radiated)
Effective radiated power (ERP)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/28/2015
Temperature / Humidity 22deg. C/25 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 5MHz, QPSK, 1 RB]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] [ HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg] | [cm] | [deg]
706.50] 86.9 | 849 [ 309 [ 324 | 53 | 22 | 99 [ 157 | 172 34.7 19.0 [ 175 | 126] 169] 158| 328 |RB1-24
710.00] 86.9 | 85.0 | 31.1 [33.0 | 53 | 22 | 99 | 158 | 17.8 34.7 189 [ 169 | 126] 169 158| 328 |RB1-24
713.50] 86.9 | 85.0 | 313 [33.6 | 53 | 22 | 9.9 | 160 | 183 34.7 187 | 164 | 126] 169] 158| 328 |RB1-24

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz), Bandpower

[BW 5MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [cm] | [deg]
706.50] 85.7 | 83.6 | 29.7 | 31.0 | 5.3 22 9.9 145 | 15.8 34.7 20.2 | 18.9 126 169 158 | 328 |RB 1-24
710.00] 85.7 | 83.7 | 299 | 31.7 | 53 2.2 9.9 14.6 | 16.5 34.7 20.1 | 18.2 126 169 158 | 328 [RB 1-24
713.50] 85.8 | 83.7 | 30.2 | 32.3 53 2.2 9.9 149 | 17.0 34.7 19.8 | 17.7 126 169 158 | 328 [RB 1-24

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz), Bandpower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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RF Output Power (Radiated)
Effective radiated power (ERP)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/28/2015
Temperature / Humidity 22deg. C/25 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE (QPSK), Tx LTE (16QAM)
[BW 10MHz, QPSK, 1 RB]
Frequency Rx SA/TR TxSG Tx Tx |TxAnt. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) RxAnt.| Tumn |RxAnt.| Turn
[dBuV] [dBm] Loss Gain Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
709.00( 867 | 851 [ 307 | 325 | 53 | 22 | 99 [ 155 | 173 347 192 | 174 126] 169 158| 328 |RB1-49
710.00{ 869 | 849 | 311 | 329 | 53 | 22 | 99 [ 159 | 177 347 188 | 17.0 126 169| 158| 328|RB1-0
71100 869 | 837 | 313 | 323 | 53 | 22 | 99 [ 161 | 171 347 186 | 176 126 169| 158| 328 |RB 149

Calculation Result = SGReading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz, VBW: 620kHz), Bandpower

[BW 10MHz, 16QAM, 1 RB]

Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR ] VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg]| [em] | [deg]
709.00] 85.7 | 83.3 | 29.7 | 30.8 | 5.3 2.2 99 | 145 | 156 34.7 20.2 | 19.1 126 169 158 | 328 |RB 1-0
710.00] 85.6 | 83.7 | 29.8 | 31.7 | 5.3 22 99 | 146 | 165 34.7 20.1 | 18.2 126 169 158 | 328 |RB 1-24
711.00] 87.1 | 83.5 | 31.5 | 32.0 | 5.3 2.2 9.9 | 162 | 16.8 34.7 18.5 | 17.9 126 169 158 | 328 [RB 1-0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 200kHz , VBW: 620kHz), Bandpower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Peak to Average power Ratio (Conducted)
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA(RMC12.2kbps), All Up Bits
Mode Channel Frequency Peak to Average Power Ratio Limit
[MHz] [dB] [dB]
W-CDMA *) 1312 1712.4 3.22 13
1413 1732.6 3.13 13
1513 1752.6 3.08 13

*In order to decide the largest deviation between the average and the peak power of the EUT in a bandwidth,

Complementary Cumulative Distribution Function (CCDF) curves of the spectrum analyzer were used for W-CDMA

Signals.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Peak to Average power Ratio (Conducted)
LTE PAPR Worst Mode RB configurations
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 03/17/2015
Temperature/ Humidity 21deg.C/45% RH
Engineer Yutaka Yoshida
Mode Tx LTE (QPSK / 16QAM)
LTE Band IV
Channel | Frequency | Bandwidth | Moduration RB Peak to Average Worst Mode
[MHz] [MHz] Config. Power Ratio [dB]
100-0 4.54 QPSK Worst
QPSK 50-24 4.38
20175 1732.50 20 1-49 4.54
100-0 5.54 16QAM Worst
16QAM 50-24 5.32
1-49 4.40
LTE Band VII
Channel | Frequency | Bandwidth | Moduration RB Peak to Average Worst Mode
[MHz] [MHz] Config. Power Ratio [dB]
100-0 4.81 QPSK Worst
QPSK 50-24 4.66
21100 2535.00 20 1-49 387
100-0 5.74 16QAM Worst
16QAM 50-24 5.60
1-49 4.82
LTE Band XVII
Channel | Frequency | Bandwidth | Moduration RB Peak to Average Worst Mode
[MHz] [MHz] Conlfig. Power Ratio [dB]
50-0 5.07 QPSK Worst
QPSK 25-12 4.84
23790 710.00 10 121 2.10
50-0 5.97 16QAM Worst
16QAM 25-12 5.71
1-24 5.07

*In order to decide the largest deviation between the average and the peak power of the EUT in a bandwidth,
*1) Complementary Cumulative Distribution Function (CCDF) option in wideband power meter was used for LTE

Signals.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
. +81 596 24 8124

Telephone
Facsimile
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Peak to Average power Ratio (Conducted)

LTE PAPR Worst Mode RB configurations

LTE Band IV

20MHz BW

1732.5MHz

QPSK : RB 100-0(Full)

16QAM : 100-0(Full)

16QAM : 50-24(50%)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE PAPR Worst Mode RB configurations

LTE Band VII

20MHz BW

2535.0MHz

16QAM : 100-0(Full)

QPSK : RB 100-0(Full)

" QPSK : RB 50-24(50%)

16QAM : 50-24(50%)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE PAPR Worst Mode RB configurations

LTE Band XVII

10MHz BW

710.0MHz

16QAM : 50-0(Full)

QPSK : RB 50-0(Full)

" QPSK : RB 25-12(50%)

16QAM : 25-12(50%)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124



Test report No.
Page

Issued date
Revised date
FCCID

1 10636726H-F-R3
: 57 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Peak to Average power Ratio (Conducted)

Report No. 10636726H

Test place Ise EMC Lab. No.6 Measurement Room
Date 01/27/2015

Temperature / Humidity 20 deg. C/49 % RH

Engineer Yutaka Yoshida

Mode Tx LTE

(QPSK / 16QAM)

Band IV
Mode Channel Frequency Peak to Average power Ratio
[MHz] [dB]
LTE 20050 1720.00 4.68
20MHz BW 20175 1732.50 4.54
QPSK 20300 1745.00 4.69
LTE 20050 1720.00 5.65
20MHz BW 20175 1732.50 5.54
16QAM 20300 1745.00 5.66
LTE 20025 1717.50 4.84
15MHz BW 20175 1732.50 4.57
QPSK 20325 1747.50 4.86
LTE 20025 1717.50 5.82
I15SMHz BW 20175 1732.50 5.51
16QAM 20325 1747.50 5.82
LTE 20000 1715.00 4.98
10MHz BW 20175 1732.50 4.46
QPSK 20350 1750.00 4.73
LTE 20000 1715.00 5.96
10MHz BW 20175 1732.50 5.44
16QAM 20350 1750.00 5.72
LTE 19975 1712.50 5.14
SMHz BW 20175 1732.50 447
QPSK 20375 1752.50 4.56
LTE 19975 1712.50 6.15
SMHz BW 20175 1732.50 5.47
16QAM 20375 1752.50 5.52
LTE 19965 1711.50 5.16
3MHz BW 20175 1732.50 4.47
QPSK 20385 1753.50 5.32
LTE 19965 1711.50 6.16
3MHz BW 20175 1732.50 5.46
16QAM 20385 1753.50 6.11
LTE 19957 1710.70 5.01
1.4AMHz BW 20175 1732.50 5.36
QPSK 20393 1754.30 5.3
LTE 19957 1710.70 6.06
1.4AMHz BW 20175 1732.50 5.99
16QAM 20393 1754.30 6.11

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Peak to Average power Ratio (Conducted)
Report No. 10636726H
Test place Ise EMC Lab. No.6 Measurement Room
Date 01/27/2015
Temperature / Humidity 20 deg. C/49 % RH
Engineer Yutaka Yoshida
Mode Tx LTE
(QPSK / 16QAM)
Band VII
Mode Channel Frequency Peak to Average power Ratio
[MHz] [dB]
LTE 20850 2510.00 4.64
20MHz BW 21100 2535.00 4.81
QPSK 21350 2560.00 4.74
LTE 20850 2510.00 5.63
20MHz BW 21100 2535.00 5.74
16QAM 21350 2560.00 5.68
LTE 20825 2507.50 4.56
15MHz BW 21100 2535.00 4.84
QPSK 21375 2562.50 4.8
LTE 20825 2507.50 5.52
15MHz BW 21100 2535.00 5.79
16QAM 21375 2562.50 5.71
LTE 20800 2505.00 4.36
10MHz BW 21100 2535.00 4.84
QPSK 21400 2565.00 4.55
LTE 20800 2505.00 5.91
10MHz BW 21100 2535.00 5.79
16QAM 21400 2565.00 5.49
LTE 20775 2502.50 432
SMHz BW 21100 2535.00 4.79
QPSK 21425 2567.50 4.36
LTE 20775 2502.50 5.28
SMHz BW 21100 2535.00 5.77
16QAM 21425 2567.50 5.38
UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124
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Report No. 10636726H

Test place

Date 01/27/2015
Temperature / Humidity 20 deg. C/49 % RH
Engineer Yutaka Yoshida
Mode Tx LTE

Peak to Average power Ratio (Conducted)

(QPSK / 16QAM)

Ise EMC Lab. No.6 Measurement Room

Band XVII
Mode Channel | Frequency |Peak to Average power Ratio
[MHz] [dB]
LTE 23780 709.00 5.06
10MHz BW 23790 710.00 5.07
QPSK 23800 711.00 5.04
LTE 23780 709.00 5.97
10MHz BW 23790 710.00 5.97
16QAM 23800 711.00 5.98
LTE 23755 706.50 5.01
5MHz BW 23790 710.00 4.7
QPSK 23825 713.50 4.78
LTE 23755 706.50 5.99
5SMHz BW 23790 710.00 5.63
16QAM 23825 713.50 5.79

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Peak to Average power Ratio (Conducted)

W-CDMA Band IV

1712.4MHz
%% Agilent
Average Power 190081 Reference
23.82 dBn
52.39% g a0y
1007
1007 17248 gy
107 271 dB
a.1% 3.22 dB
.01z 3.48 dB ]
8.001% 35945 00U
a.0081% 3.68 dB
Pesk 371 dB
0.001%
b.0001% g 70 a6
Meas BH  5.08060060 MHz
1732.6MHz
4+ Agilent
Average Power 100881 Refersnce
23.59 dBn
5333 gy
1.00%
1007 18848 gy
17 264 dB
a7 313 dB
.01z 3.35 dB ]
8.001% 34745 00U
0.0001% 3.52 dB
Pock 3.52 dB
0.001%
b.000L% 5 g5 20 dB
Meas BH  5.08060060 MHz
1752.6MHz
%% Agilent
Average Power 188001 — fieference
23.54 dBnm
s3d61
1007
10.0% 16848 4y
107 261 dB
a.1% 3.08 dB
Ly 327 dB )
a.8017 33895 00U
a.0081% 339 dB
Pesk 339 dB
0.0817
0.0001% 5 26 6
Meas BH  5.00060060 MHz

*Set the spectrum analyzer radio mode to 3GPP W-CDMA (Power Stat CCDF)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

20MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1720.0MHz

1720.0MHz

1732.5MHz

1732.5MHz

1745.0MHz

1745.0MHz

*Set the wideband pow

er meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

I15MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1717.5MHz

1717.5MHz

1732.5MHz

1732.5MHz

1747.5MHz

1747.5MHz

*Set the wideband pow

er meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

10MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1715.0MHz

1715.0MHz

1732.5MHz

1732.5MHz

1750.0MHz

1750.0MHz

*Set the wideband pow

er meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

SMHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1712.5MHz

1712.5MHz

1732.5MHz

1732.5MHz

1752.5MHz

1752.5MHz

*Set the wideband pow

er meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

3MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1711.5MHz

1711.5MHz

1732.5MHz

1732.5MHz

1753.5MHz

1753.5MHz

*Set the wideband pow

er meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band IV

1.4MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

1710.7MHz

1710.7MHz

1732.5MHz

1732.5MHz

1754.3MHz

1754.3MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band VII

20MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

2510.0MHz

2510.0MHz

2535.0MHz

2535.0MHz

2560.0MHz

2560.0MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band VII

I15MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

2507.5MHz

2507.5MHz

2535.0MHz

2535.0MHz

2562.5MHz

2562.5MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band VII

10MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

2505.0MHz

2505.0MHz

2535.0MHz

2535.0MHz

2565.0MHz

2565.0MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band VII

SMHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

2502.5MHz

2502.5MHz

2535.0MHz

2535.0MHz

2567.5MHz

2567.5MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band XVII

10MHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

709.0MHz

709.0MHz

710.0MHz

710.0MHz

711.0MHz

711.0MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Peak to Average power Ratio (Conducted)

LTE Band XVII

SMHz BW

QPSK : RB full(100%)

16QAM : RB full(100%)

706.5MHz

706.5MHz

710.0MHz

710.0MHz

713.5MHz

713.5MHz

*Set the wideband power meter to CCDF measurement mode

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile :+81 596 24 8124
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Bandwidth(Conducted)

W-CDMA Band IV

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA(RMC12.2kbps), All Up Bits
CH FREQ 26dB Bandwidth 99% OBW Limit
[MHz] [MHz] [MHz] [kHz]
Mid 1732.6 4.686 4.1947 -
Tx: 1732.6MHz
% Agilent R T
Ref 20 dBm Aitten 38 dB
#Peak
Log
18
ey 9 ®.
3
> f \l «
/ \
| wemtamd g WLl ]
LaRy
ML S2
Center 1.732 680 GHz Span 18 MHz
#Res BW 166 kHz #UBH 200 kHz Sweep 1.04 ms {1261 pts)
Occupied Bandwidth Occ BH Z Pur  95.00 7
41947 MHz % dB -25.00 d
Transmit Freq Error  9.842 kHz
% dB Bandwuidth 4.686 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Bandwidth(Conducted)
LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.6 Measurement Room
Date 01/27/2015
Temperature / Humidity 20 deg. C/49 % RH
Engineer Yutaka Yoshida
Mode Tx LTE
(QPSK / 16QAM)
BW ULRB ULRB Frequency Mode | 26dB Bandwidth 99% OBW
Allocation Start [MHz] [MHZz] [MHz]
QPSK 19.290 17.9299
20MHz 100 0 1732.5
16QAM 19.467 17.9594
QPSK 14.661 13.4490
1SMHz 75 0 17325
16QAM 14.559 13.4221
QPSK 9.895 8.9970
10MHz 50 0 1732.5
16QAM 9.816 8.9910
QPSK 4.962 4.5099
MH 25 0 1732.
SMHz 325 16QAM 4.944 4.5082
QPSK 2.990 2.7090
3MH 15 0 1732.5
z 16QAM 2.968 27035
1AMz 6 0 17325 QPSK 1.293 1.0910
16QAM 1.296 1.0992

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Bandwidth(Conducted)

LTE Band IV
20MHz BW / QPSK 20MHz BW / 16QAM
% Agilent R T i Agilent R T
Ref 2@ dBm Atten 38 dB Ref 28 dBm Atten 38 dB
#Peak #Peak
Log Log
10 e Lo -
a8/ ] '{\ dB/ i
>/ b N e
I e N I N e »
LgAv LgAw
ML 52 M1 §2
Center 1.732 58 GHz Span 40 MHz Center 1.732 50 GHz Span 48 MHz
#Res BH 430 kHz VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BW 430 kHz VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
17 9299 MHZ % B -26.00 dB 179594 MHZ ® dB -26.00 dB
Transmit Freq Error  -3.381 kHz Transmit Freq Error  31.060 kHz
% dB Banduidth 19.298 MHz % dB Bandwidth 19.467 MHz
15MHz BW / QPSK 15MHz BW / 16QAM
i Agilent R T s Agilent ROT
Ref 20 dBm Atten 30 dB Ref 28 dBm Atten 36 dB
#Peak #Peak
i W
10
4B/ F‘“ "““"'”"‘“?\ Y = memmwwﬁ_“?
> e N e
WW-MJ' oy \‘L "
LgAv LgAy
Ml 52 ML 52
Center 1.732 506 GHz Span 30 MHz Center 1.732 508 GHz Span 30 MHz
#Res BH 308 kHz YBH 918 kHz Sweep 1.04 ms (1261 pis) #Res BH 300 kHz VEH 916 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Oce BH % Pur  99.00 7
13.4490 Mz X dB 2600 6B 13.4221 MHz X dB 2690 B
Transmit Freq Error  15.339 kHz Transmit Freq Error  -1.898 kHz
% dB Banduidth 14.661 MHz Occupied Bandwidth  14.558 MHz
10MHz BW / QPSK 10MHz BW / 16QAM
% Agilent R T i Agilent R T
Ref 28 dBm Arten 30 dB Ref 28 dBm Atten 38 dB
#Peak #Peak
Log Log
18 10
dB/ r ’?\ 4B/ ?MW I ».m'\.ﬂ?
s f Y e S5/ Ve
w\M gl b St o] st s ,JIJ \w e
LgRv LgRy
ML 52 M1 $2
Center 1.732 500 GHz Span 20 MHz Center 1.732 508 GHz Span 26 MHz
#Res BH 2080 kHz YEH 620 kHz Sweep 1.04 ms (1201 pts) #Res BW 200 kHz YBH 520 kHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
8 997@ MHZ % B -26.00 dB 8991@ MHZ ® dB -26.00 dB
Transmit Freq Error  -541.590 Hz Transmit Freq Error  8.235 kHz
% dB Banduidth 9.895 MHz % dB Bandwidth 9.816 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Bandwidth(Conducted)
LTE Band IV
SMHz BW / QPSK SMHz BW / 16QAM
¥ Agilent R T 5 Agilent RL
Ref 20 dBm Atten 38 dB Ref 28 dBm Atten 30 dB
#Peak #Peak
Log Log
18 1@
dB/ f?/». vy W\»ﬁ?\ 4B/ ?_,WJMWWW.WM—M”?
ajf/ \\e »’/jl \ <
= A il I \‘-f e s
LgRw LgRv
ML 52 ML 52|
Center 1.732 500 GHz Span 19 MHz Center 1.732 508 GHz Span 18 MHz
#Res BH 108 kHz WBH 308 kHz Sweep 1.04 ms (1261 pis) #Res B 168 kHz VBH 386 kHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pwr  99.68 7 Occupied Bandwidth Occ BH % Pur 9960 7
45099 MH=z ® dB -26.00 dB 45082 MHz ® dB -26.00 dB
Transmit Freq Error  1.978 kHz Transmit Freq Error  1.551 kHz
% dB Banduidth 4.962 MHz % dB Bandwidth 4.944 MHz
3MHz BW / QPSK 3MHz BW / 16QAM
¥ Agilent R T i Agilent R T
Ref 28 dBm Atten 30 dB Ref 268 dBm Atten 30 dB
#Peak #Peak
Log Log
1a 10
4B/ /?"‘" I “?\ 4B/ /9‘_ MMMA“.?‘H
-/ e i e
\ S AN T
LgAw LgRy
ML $2 M1 52
Center 1.732 500G GHz Span & MHz Center 1.732 560 GHz Span 6 MHz
#Res BH 62 kHz WBH 188 kHz Sweep 1.52 ms (1201 pts) #Res BH 62 kHz YBH 180 kHz Sweep 1.92 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  99.00 7
2.7090 MHz % dB -26.00 ¢B 270835 MHz % dB  -26.00 dB
Transmit Freq Error  -343.132 Hz Transmit Freq Error  -3.350 kHz
% dB Banduidth 2.998 MHz % dB Bandwidth 2,958 MHz
1.4MHz BW / QPSK 1.4MHz BW / 16QAM
3 Agilent R T 5 Agilent R T
Ref 20 dBm Atten 38 dB Ref 28 dBm Atten 30 dB
#Peak #Peak
Log Log
18 1@
dB/ [ e Iy P e e
= = 7 :
Femrerrefefi LA T L o | acnartom g ] o] o rend
LgRw LgRv
ML 52 ML 52|
Center 1.732 500 8 GHz Span 3 MHz Center 1.732 500 @ GHz Span 3 MHz
#Res BH 30 kHz VBH 91 kHz Sweep 3.2 ms (1201 prs) #Res BW 30 kHz YBH 91 kHz Sweep 3.2 ms (1261 ptsy
Occupied Bandwidth Occ BH % Pwr  93.00 7 Occupied Bandwidth Occ BH % Pur 9960 1
1.9910 MH=z ®x dB -26.80 dB 1.0992 MHz ® dB -26.00 dB
Transmit Freq Error  1.295 kHz Transmit Freq Error  -1.499 kHz
% dB Banduidth 1.293 MHz % dB Bandwidth 1.296 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile :

1 +81 596 24 8999

+81 596 24 8124
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Bandwidth(Conducted)
LTE Band VII
Report No. 10636726H
Test place Ise EMC Lab. No.6 Measurement Room
Date 01/27/2015
Temperature / Humidity 20 deg. C/49 % RH
Engineer Yutaka Yoshida
Mode Tx LTE
(QPSK / 16QAM)
BW ULRB ULRB Frequency Mode | 26dB Bandwidth 99% OBW
Allocation Start [MHZz] [MHZz] [MHZz]
QPSK 19.261 17.8989
20MHz 100 0 2535.0
16QAM 19.384 17.9242
QPSK 14.610 13.4334
15MHz 0 2535.0
5 & 535 16QAM 14.658 13.4290
QPSK 9.865 8.9959
10MHz 50 0 2535.0
16QAM 9.837 8.9886
QPSK 4977 4.5176
SMH 25 0 2535.0
z 16QAM 4.989 45140

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Bandwidth(Conducted)

LTE Band VII

20MHz BW / QPSK 20MHz BW / 16QAM
% Agilent R T i Agilent R T
Ref 2@ dBm Atten 38 dB Ref 28 dBm Atten 38 dB
#Peak #Peak
Log Log
1o (N - 1 [S—
4B/ f ‘(\ 4B/ ?,,-\,.Mm W'ﬁ
>/ he N |«
WWW PO N
LgRw LgAv
ML 52 M1 §2
Center 2.535 0@ GHz Span 40 MHz Center 2.535 B89 GHz Span 48 MHz
#Res BH 430 kHz VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BW 430 kHz VBW 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
17.8989 MHz x dB -26.00 dB 17.9242 MHz %x dB -26.00 dB
Transmit Freq Error  3.042 kHz Transmit Freq Error  14.285 kHz
% dB Banduidth 19.261 MHz % dB Bandwidth 19.384 MHz
15MHz BW / QPSK 15MHz BW / 16QAM
i Agilent R T i Agilent R T
Ref 20 dBm Atten 30 dB Ref 28 dBm Atten 36 dB
#Peak #Peak
Log Log
B/ HT “(\ dB/ /j?““”‘”*‘"“" “?\
9; wt < > f‘ \ <
Lt e Hmsriatnri TN ey s, L., ,
LgRv LgRv
Ml 52 ML 52
Center 2.535 606 GHz Span 30 MHz Center 2.535 008 GHz Span 30 MHz
#Res BH 308 kHz YBH 918 kHz Sweep 1.04 ms (1261 pis) #Res BH 300 kHz VEH 916 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Oce BH % Pur  99.00 7
13.4334 MHz % dB -26.00 dB 13.4290 MHz x dB  -26.00 dB
Transmit Freq Error  -7.373 kHz Transmit Freq Error  -9.779 kHz
% dB Banduidth 14.618 MHz % dB Bandwidth 14.658 MHz
10MHz BW / QPSK 10MHz BW / 16QAM
% Agilent R T i Agilent R T
Ref 20 dBm Atten 38 dB Ref 28 dBm Atten 30 dB
#Peak #Peak
Log Log
18 10
B/ rwm»wmwwmw? 4B/ ¢ — mM\.M\M—U‘?
>/ e 5/ he
el NI IR i ;
R TR L R
LgRw LgAv
ML 52 M1 $2
Center 2.535 080G GHz Span 20 MHz Center 2.535 808 GHz Span 26 MHz
#Res BH 2080 kHz YEH 620 kHz Sweep 1.04 ms (1201 pts) #Res BW 200 kHz WBH 628 kHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
8.9959 MHz x dB -26.00 dB 8.96886 MHz %x dB -26.00 dB
Transmit Freq Error  9.326 kHz Transmit Freq Error 6943 kHz
% dB Banduidth 9.865 MHz % dB Bandwidth 9.837 MHz
UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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Bandwidth(Conducted)

LTE Band VII

SMHz BW / QPSK SMHz BW / 16QAM
i Agilent R T i Agllent R T
Ref 20 dBm Atten 38 dB Ref 28 dBm Atten 30 dB
#Peak #Peak
Log Log
18 1@
4B/ FNWM et I»u?\ 4B/ YMWWMWJ?
9/!] \\9 »ﬁj 1«
| oo “"' R e b maned T S i e
LgRw LgRv
ML 52 ML 52|
Center 2.535 989 GHz Span 16 MHz Center 2.535 BGA GHz Span 16 MHz
#Res BH 108 kHz WBH 308 kHz Sweep 1.04 ms (1261 pis) #Res B 168 kHz VBH 386 kHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pwr  93.00 7 Occupied Bandwidth Occ BH % Pur 9960 1
45176 MH=z ® dB -26.00 dB 45148 MHz ® dB -26.00 dB
Transmit Freq Error  -2.715 kHz Transmit Freq Error  4.429 kHz
% dB Banduidth 4.977 MHz % dB Bandwidth 4.989 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

. +8
:+8

Telephone
Facsimile

1596 24 8999
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Bandwidth(Conducted)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.6 Measurement Room
Date 01/27/2015
Temperature / Humidity 20 deg. C/49 % RH
Engineer Yutaka Yoshida
Mode Tx LTE
(QPSK / 16QAM)
BW ULRB ULRB Frequency Mode | 26dB Bandwidth 99% OBW
Allocation Start [MHz] [MHZ] [MHZ]
PSK 9.858 8.9989
10MHz 50 0 710.0 Q
16QAM 9.767 8.9625
QPSK 4.955 4.5123
SMHz 25 0 710.0
16QAM 4.994 4.5023
10MHz BW / QPSK 10MHz BW / 16QAM
i Agllent R T i Agilent R T
Ref 20 dBm Atten 38 4B Ref 28 dBm Atten 30 dB
#Peak #Peak
i i
dB/ (WWWWM“‘E 4B/ f,‘ WWWMM\M?\
mwﬁﬂ L] 4 . I ne] . Y
LgAw LgAv
ML $2 M1 52
Center 718.008 MHz Span 20 MHz Center 716.608 MHz Span 26 MHz
#Res BH 280 kHz WBH 628 kHz Sweep 1.04 ms (1201 pts) #Res BW 200 kHz YBH 520 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  99.00 7
8.9989 MHz % dB -26.00 ¢B 8.9625 MHz % dB  -26.00 dB
Transmit Freq Error  1.437 kHz Transmit Freq Error  6.806 kHz
% dB Bandwidth $.858 MHz % dB Bandwidth 9.767 MHz
SMHz BW / QPSK 5SMHz BW / 16QAM
i Agilent R T i Agllent RT
Ref 20 dBm Atten 38 dB Ref 28 dBm Atten 30 dB
#Peak #Peak
Log Log
18 1@
dB/ f?" [ "?\ dB/ /?‘“WWW"“WW”?\
>/ e Iy e
IV NN I L
LgRw LgRv
Ml 52 M1 $2
Center 710.000 MHz Span 19 MHz Center 716608 MHz Span 18 MHz
#Res BH 108 kHz WBH 308 kHz Sweep 1.04 ms (1261 pis) #Res B 168 kHz VBH 386 kHz Sweep 1.04 ms (1261 prs)
Occupied Bandwidth Occ BH % Pwr  99.00 7 Occupied Bandwidth Occ BH % Pur 9.0 1
45123 MHz ®x dB -26.80 dB 45023 MHz ® dB -26.00 dB
Transmit Freq Error  5.836 kHz Transmit Freq Error 2224 kHz
% dB Banduidth 4.955 MHz % dB Bandwidth 4.994 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
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Band-Edge(Conducted)

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg.C/34% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA(RMC12.2kbps), All Up Bits
Frequency Reading Atten. Cable Result Limit Margin
Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
1709.975 -46.12 10.02 6.78 -29.32 -13.0 16.32
1710.000 -47.62 10.02 6.78 -30.82 -13.0 17.82
1755.000 -47.94 10.02 6.79 -31.13 -13.0 18.13
1755.033 -46.87 10.02 6.79 -30.06 -13.0 17.06
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1712.4MHz) High ch (Tx:1752.6MHz)
- Agilent R T - Agilent R T
Mkr2 1.789 975 GHz Mkr2 1,755 633 GHz
Ref 1@ dBm Atten 20 dB -46.121 dBm Ref 18 dBm Atten 26 dB -46.865 dBm
#Aug #Rvg
Log Log
18 18
dB/ P dB/ il T
/ I [ \
[ | [ |
; ; -
e "\M
FAvg PRy
100 108
s1 82 slos2
Center 1.716 088 GHz Span 16 MHz Center 1.755 666 GHz Span 18 MHz
#Res BH 47 kHz VBH 156 kHz Sweep 1368 ms (1201 pts) #Res BH 47 kHz VBH 158 kHz Sweep 13.68 ms (1201 pts)
Markar Trace Type H Axis Amplitude Marker Trace Type  RAxie Amplitude
1 3 Frag 1.718 06 GHz -47.52 dEm 1 ) Freq 1.755 6086 GHz -47.94 din
H (3 Freq 1.768 975 GHz 46,12 dEm 2 @ Freq 1.755 633 GHz -46.87 dEn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :
Facsimile :

+81 596 24 8999
+81 596 24 8124
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Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 20MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
100 0 1710.00 -42.50 10.02 6.78 -25.70 -13.0 12.70
0 1755.00 -47.98 10.02 6.79 -31.17 -13.0 18.17
1 0 1710.00 -48.98 10.02 6.78 -32.18 -13.0 19.18
99 1755.00 -49.50 10.02 6.79 -32.69 -13.0 19.69

Sample Calculation : Result = Reading + Atten. + Cable Loss

Low ch (Tx:1720.0MHz)

High ch (Tx:1745.0MHz)

¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 090 § GHz Mkrl 1.795 090 8 GHz
Ref 26 dBm Atten 38 dB —42.504 dBm | Ref 20 dBm Atten 38 dB —47.982 dBm
#flvg #flvg
Log Log
16 16
dB/ dB/
[,
e TR
FRva FRva
168 168
51 52 51 52
Center 1.718 086 & GHz Span 2 MHz Center 1.755 086 & GHz Span 2 MHz
#Res BH 206 kHz VBH 628 kHz Sweep 20 ms (1201 pts) #Res BH 206 kHz VBH 628 kHz Sweep 20 ms (1201 pts)
Marker  Trace Typa ¥ Axis Anplituds Marker  Trace Typa ¥ Axis Anplituds
1 @ Freq 1.718 668 8 EHz -42.58 dBn 1 Freq 1.755 688 8 BHz -47.93 dBn
i Agilent RL i Agilent RL
Mkrl 1.718 006 B GHz Mkrl 1.755 006 B GHz
Ref 26 dBm Atten 36 dB -48.984 dBm | Ref 20 dBm Atten 36 dB -49.563 dBm
#Aug #Aug
Log Log
18 18
dB/ dB/
[y
T ™
s W«WM
PRYY [ e PAug e ST e —
168 168
$1 52 $1 52
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BW 2068 kHz WBH 628 kHz Sweep 20 ms (1201 prs) #Res BW 200 kHz WBH 628 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @3y Freq 1.716 008 8 GHz -48.98 dBn 1 < Freq 1.755 868 8 BHz -43.58 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 20MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
100 0 1710.00 -44.10 10.02 6.78 -27.30 -13.0 14.30
0 1755.00 -48.62 10.02 6.79 -31.81 -13.0 18.81
1 0 1710.00 -49.39 10.02 6.78 -32.59 -13.0 19.59
99 1755.00 -50.07 10.02 6.79 -33.26 -13.0 20.26
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1720.0MHz) High ch (Tx:1745.0MHz)
RB 100-0 RB 100-0
¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 @08 @ GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 39 dB -44.097 dBm Ref 28 dBm Atten 39 dB -48.619 dBm
#fvg #fvg
Log Log
19 19
dB/ dB/
forerr MM
PRvg PRug
108 108
5182 5182
Center 1.718 086 & GHz Span 2 MHz Center 1.755 086 & GHz Span 2 MHz
#Res BH 206 kHz VBH 628 kHz Sweep 20 ms (1201 pts) #Res BH 206 kHz VBH 628 kHz Sweep 20 ms (1201 pts)
Marker  Trace Type X Axic Auplitude Marker  Trace Type X Axic Auplitude
1 (3 Freg 1.718 888 @ GHz -44.18 dBm 1 Freg 1.755 688 @ GHz -48.62 dBm
RB 1-0 RB 1-99
i Agilent RL i Agilent RL
Mkrl 1.716 @08 B GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 36 dB -49.391 dBm | Ref 2@ dBm Atten 36 dB -50.874 dBm
#Avg #Avg
Log Log
18 18
dB/ dB/
\M‘M
™ i~
PAva - s PAva s T rre—
lgg [ 169 —
s1 82 s1 82
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BW 2068 kHz WBH 628 kHz Sweep 20 ms (1201 prs) #Res BW 200 kHz WBH 628 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type W fixis Auplitude Marker  Trace Type W fixis Auplitude
1 (3 Freg 1.718 888 @ GHz -49.39 dBm 1 e Freg 1.755 888 @ GHz -508.87 dBm

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 15MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
75 0 1710.00 -45.07 10.02 6.78 -28.27 -13.0 15.27
0 1755.00 -49.84 10.02 6.79 -33.03 -13.0 20.03
1 0 1710.00 -45.36 10.02 6.78 -28.56 -13.0 15.56
74 1755.00 -44.98 10.02 6.79 -28.17 -13.0 15.17
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1717.5MHz) High ch (Tx:1747.5MH2)
RB 75-0 RB 75-0
¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 @08 B GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 36 dB -45.073 dBm | Ref 2@ dBm Atten 36 dB -49.835 dBm
#Avg #Avg
Log Log
18 18
dB/ dB/
™
o] \_%
[
PAva PRvg
168 168
s1 82 s1 82
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BW 156 kHz #WBH 470 kHz Sweep 20 ms (1201 prs) #Res BW 150 kHz #WBH 470 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type W fixis fuplitude Marker  Trace Type W fixis fuplitude
1 3> Frea 1.718 808 B BHz -45.87 dBn 1 Frea 1.755 808 B BHz -49.83 dBn
RB 1-0 RB 1-74
¥ Agilent RL ¥ Agilent RL
Mkrl 1.718@ 908 & GHz Mkrl 1.755 008 © GHz
ket 20 dBm Atten 30 dB -45.355 dBm ket 20 dBm Atten 30 dB -44.982 dBm
#fvg #Avg
Log Log
18 18
dB/ dB/
,.-JM
ﬂw‘ w .
I T,
PRva e W’W PRva M”"""‘“‘“
160 R 160 s [ IO
S1 52 S1 52
Center 1.710 008 @ GHz Span 2 MHz Center 1.755 008 @ GHz Span 2 MHz
#Res BW 156 kHz #WBH 470 kHz Sweep 20 ms (1201 prs) #Res BW 150 kHz #WBH 470 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type W fixis fuplitude Marker  Trace Type W fixis fuplitude
1 3y Frea 1.718 636 B BHz -45.35 dBu 1 @ Frea 1.755 636 B GHz 44,98 dBu

UL Japan, Inc.
Ise EMC Lab.
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1 +81 596 24 8999
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: February 20, 2015
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FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 15MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
75 0 1710.00 -46.62 10.02 6.78 -29.82 -13.0 16.82
0 1755.00 -51.17 10.02 6.79 -34.36 -13.0 21.36
1 0 1710.00 -46.23 10.02 6.78 -29.43 -13.0 16.43
74 1755.00 -45.74 10.02 6.79 -28.93 -13.0 15.93
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1717.5MHz) High ch (Tx:1747.5MHz)
RB 75-0 RB 75-0
¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 @08 @ GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 39 dB -46.621 dBm Ref 28 dBm Atten 39 dB -51.168 dBm
#fvg #fvg
Log Log
19 19
dB/ dB/
]
D AT M-
PRvg PRug
108 108
5182 5182
Center 1.718 086 & GHz Span 2 MHz Center 1.755 086 & GHz Span 2 MHz
#Res BH 156 kHz #WBH 470 kHz Sweep 20 ms (1201 pts) #Res BH 156 kHz #WBH 470 kHz Sweep 20 ms (1201 pts)
Marker  Trace Type X Axic Auplitude Marker  Trace Type X Axic Auplitude
1 (3 Freg 1.718 888 @ GHz -46.62 dBm 1 Freg 1.755 688 @ GHz -51.17 dBm
RB 1-0 RB 1-74
i Agilent RL i Agilent RL
Mkrl 1.716 @08 B GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 36 dB -46.232 dBm | Ref 28 dBm Atten 36 dB —45.737 dBm
#Avg #Avg
Log Log
18 18
dB/ dB/
1 MM Mw_
"l
PAYY o PAVY e
I i il it 160 i s e
s1 82 s1 82
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BW 156 kHz #WBH 470 kHz Sweep 20 ms (1201 prs) #Res BW 150 kHz #WBH 470 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type W fixis Auplitude Marker  Trace Type W fixis Auplitude
1 (3 Freg 1.718 888 @ GHz -46.23 dBm 1 e Freg 1.755 888 @ GHz -45.74 dBm

UL Japan, Inc.
Ise EMC Lab.
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1 +81 596 24 8999
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: February 20, 2015
: March 17, 2015

FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
50 0 1710.00 -47.70 10.02 6.78 -30.90 -13.0 17.90
0 1755.00 -46.59 10.02 6.79 -29.78 -13.0 16.78
1 0 1710.00 -48.86 10.02 6.78 -32.06 -13.0 19.06
49 1755.00 -48.51 10.02 6.79 -31.70 -13.0 18.70
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1715.0MHz) High ch (Tx:1750.0MHz)
RB 50-0 RB 50-0
¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 @08 @ GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 39 dB -47.708 dBm Ref 28 dBm Atten 39 dB -46.531 dBm
#fvg #fvg
Log Log
19 19
dB/ dB/
I M, )
I e
PRvg PRug
108 108
5182 5182
Center 1.718 086 & GHz Span 2 MHz Center 1.755 086 & GHz Span 2 MHz
#Res BH 106 kHz VBH 308 kHz Sweep 20 ms (1201 pts) #Res BH 106 kHz VBH 308 kHz Sweep 20 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type ¥ Axis Anplitude
1 (3 Freg 1.718 888 @ GHz -47.78 dBm 1 3y Freg 1.755 688 @ GHz -46.59 dBm
RB 1-0 RB 1-49
i Agilent RL i Agilent RL
Mkrl 1.716 @08 B GHz Mkrl 1.755 @08 B GHz
Ref 28 dBm Atten 36 dB -48.857 dBm | Ref 2@ dBm Atten 36 dB -48.513 dBm
#Avg #Avg
Log Log
18 18
dB/ dB/
.—rﬂf ~ M"’“—m
W [,
L
PRva —— WWM PRvg T o
168 168
s1 82 s1 82
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BW 106 kHz WBH 308 kHz Sweep 20 ms (1201 prs) #Res BW 100 kHz WBH 308 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type W fixis Auplitude Marker  Trace Type W fixis Auplitude
1 (3 Freg 1.718 888 @ GHz -46.86 dBm 1 e Freg 1.755 888 @ GHz -46.51 dBm

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 10MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
50 0 1710.00 -49.48 10.02 6.78 -32.68 -13.0 19.68
0 1755.00 -46.92 10.02 6.79 -30.11 -13.0 17.11
1 0 1710.00 -49.17 10.02 6.78 -32.37 -13.0 19.37
49 1755.00 -49.65 10.02 6.79 -32.84 -13.0 19.84
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1715.0MHz) High ch (Tx:1750.0MHz)
RB 50-0 RB 50-0
= Agilent RL = Agilent RL
Mkrl 1.718@ 908 & GHz Mkrl 1.755 008 © GHz
ket 20 dBm Atten 30 dB -49.484 dBm ket 20 dBm Atten 30 dB -46.928 dBm
#fvg #Avg
Log Log
18 18
dB/ dB/
]
— ]
PRvg PRva
108 108
Sl 52 Sl 52
Center 1.710 906 6 GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 100 kHz VBH 398 kHz Sween 20 ms (1201 prs) #Res BN 106 kHz VBH 398 kHz Sween 20 ms (1201 prs)
Marker  Trace Type W fixic Auplitude Marker  Trace Type W fixic Auplitude
1 &N Freq L1718 BGE 8 GHz 49,48 dBu 1 @ Frea 1.755 686 8 GHz -45.92 dBu
RB 1-0 RB 1-49
3 Agilent RL 3 Agilent RL
Mkrl 1.71@ @08 & GHz Mkrl 1.755 @08 § GHz
Ref 20 dBm Atten 30 dB -49.165 dBm Ref 20 dBm Atten 30 dB -49.648 dBm
#Avg #Avg
Lag Log
19 19
dB/ dB/
N
= - e ]
| [
— - e
PAy PAy —
g 10 [t
Sl 52 Sl 52
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BW 106 kHz UBH 308 kHz Sweep 20 ms (1201 pts) #Res BW 106 kHz UBH 308 kHz Sweep 20 ms (1201 pts)
Marker Trace Typa ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 &N Freg 1.718 696 8 BHz -49.17 dBn 1 33 Freg 1.755 606 8 BHz -49.65 dBn

UL Japan, Inc.
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 5MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
25 0 1710.00 -46.59 10.02 6.78 -29.79 -13.0 16.79
0 1755.00 -44.97 10.02 6.79 -28.16 -13.0 15.16
1 0 1710.00 -38.06 10.02 6.78 -21.26 -13.0 8.26
24 1755.00 -38.43 10.02 6.79 -21.62 -13.0 8.62

Sample Calculation : Result = Reading + Atten. + Cable Loss

Low ch (Tx:1712.5MHz) High ch (Tx:1752.5MHz)
¥ Agilent RL ¥ Agilent RL
Mkrl 1.716 090 § GHz Mkrl 1.795 090 8 GHz
Ref 26 dBm Atten 38 dB —46.594 dBm | Ref 20 dBm Atten 38 dB —44.965 dBm
#fvg #fvg
Log Log
16 16
dB/ dB/
7
——— e ———_ e
PRvg PRug
168 168
51 52 51 52
Center 1.718 086 & GHz Span 2 MHz Center 1.755 086 & GHz Span 2 MHz
#Res BH 51 kHz #WBH 160 kHz Sweep 20 ms (1201 pts) #Res BH 51 kHz #WBH 160 kHz Sweep 20 ms (1201 pts)
Marker  Trace Typa ¥ Axis Anplituds Marker  Trace Typa ¥ Axis Anplituds
1 @ Freq 1.718 668 8 EHz ~4E.59 dBn 1 a3y Freq 1.755 688 8 BHz -44.97 dBn
i Agilent RL i Agilent RL
Mkrl 1.718 006 B GHz Mkrl 1.755 006 B GHz
Ref 26 dBm Atten 36 dB -38.062 dBm_| Ref 28 dBm Atten 36 dB -38.431 dBm
#Aug #Aug
Log Log
18 18
4B/ 4B/ 7
7 " Eal ~
— e —— T
PRva PRva it
$1 52 $1 52
Center 1.718 088 & GHz Span 2 MHz Center 1.795 088 & GHz Span 2 MHz
#Res BH 51 kHz #WBH 166 kHz Sweep 20 ms (1201 prs) #Res BW 51 kHz #WBH 166 kHz Sweep 20 ms (1201 prs)
Marker  Trace Type % Axis Anplitude Marker  Trace Type % Axis Anplitude
1 @ Freq 1.718 888 8 BHz -38.86 dBn 1 a3y Freq 1.755 868 8 BHz -38.43 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 5SMHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
25 0 1710.00 -46.41 10.02 6.78 -29.61 -13.0 16.61
0 1755.00 -45.97 10.02 6.79 -29.16 -13.0 16.16
1 0 1710.00 -39.70 10.02 6.78 -22.90 -13.0 9.90
24 1755.00 -39.90 10.02 6.79 -23.09 -13.0 10.09

Sample Calculation : Result = Reading + Atten. + Cable Loss

Low ch (Tx:1712.5MHz) High ch (Tx:1752.5MH?2z)
= Agilent RL = Agilent RL
Mkrl 1.71@ 000 8 GHz Mkrl 1.755 000 8 GHz
Ref 20 dBm Atten 30 dB -46.409 dBm | Ref 20 dBm Atten 30 dB -45.971 dBm
#Auvg #Auvg
Log Log
16 16
dB/ dB/
Pt ———
) M,
M_‘SL..«/‘ T
—— S
PRvg PRva
160 160
sl s2 sl s2
Center 1.716 606 & GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 51 kHz #WBW 160 kHz Sween 20 ms (1201 pts) | #Res BW 51 kHz #WBW 160 kHz Sween 20 ms (1201 prs)
Marker  Trace Type W Axie Anplituda Marker  Trace Type W Axie Anplituda
1 @ Fraq 1.718 898 8 BHz -46.41 dBu 1 3 Fraq 1.755 888 8 BHz -45.97 dBu
3 Agilent RL 3 Agilent RL
Mkrl 1.718 860 8 GHz Mkrl 1.755 060 8 GHz
Ref 26 dBm Atten 30 dB -39.784 dBm | Ref 20 dBm Atten 30 dB -39.895 dBm
#Avg #Avg
Log Log
16 16
dB/ \ dB/ /
A M, Il
[, P
M// ~ Thennen] M"ﬂ T
FAva [ FAva aut YEWN e
100 fusamiver) 100 [
sl 852 sl 852
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BW 51 kHz #WBH 160 kHz Sweep 20 ms (1201 pts) #Res BW 51 kHz #WBH 160 kHz Sweep 20 ms (1201 pts)
Marker Trace Type ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 € Frea 1.710 898 8 BHz -39.78 dBn 1 Frea 1.755 898 8 BHz -39.98 dBn

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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1 +81 596 24 8999
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 3MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
15 0 1710.00 -46.10 10.02 6.78 -29.30 -13.0 16.30
0 1755.00 -45.05 10.02 6.79 -28.24 -13.0 15.24
1 0 1710.00 -36.64 10.02 6.78 -19.84 -13.0 6.84
14 1755.00 -38.18 10.02 6.79 -21.37 -13.0 8.37

Sample Calculation : Result = Reading + Atten. + Cable Loss

Low ch (Tx:1711.5MHz) High ch (Tx:1753.5MHz)
= Agilent RL = Agilent RL
Mkrl 1.71@ 000 8 GHz Mkrl 1.755 000 8 GHz
Ref 20 dBm Atten 30 dB —46.097 dBm | Ref 20 dBm Atten 30 dB -45.046 dBm
#Auvg #Auvg
Log Log
16 16
dB/ dB/
ﬁwmmﬂ—wﬁﬁ e A e g N it P
/ \
1 ™
,S” [
WW““WW
PRvg PRva
160 160
sl s2 sl s2
Center 1.716 606 & GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 30 kHz VBH 91 kHz Sween 20 ms (1201 prs) #Res B 30 kHz VBH 91 kHz Sween 20 ms (1201 prs)
Marker  Trace Type W Axie Anplituda Marker  Trace Type W Axie Anplituda
1 @ Fraq 1.718 898 8 BHz -46.18 dBu 1 3 Fraq 1.755 888 8 BHz -45.85 dBu
3 Agilent RL 3 Agilent RL
Mkrl 1.718 860 8 GHz Mkrl 1.755 060 8 GHz
Ref 26 dBm Atten 30 dB -36.641 dBm | Ref 20 dBm Atten 30 dB -38.182 dBm
#Avg #Avg
Log Log
16 16
4B/ //" N 4B/ j ’\\
X N
3 Ny, o E: ,
- W > S
Phu e T S I it L
e e e e e ug
168 168
sl 852 sl 852
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BH 30 kHz UBH 91 kHz Sweep 20 ms (1201 pts) #Res BW 30 kHz UBH 91 kHz Sweep 20 ms (1201 pts)
Marker Trace Type ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 € Frea 1.710 898 8 BHz -36.84 dEn 1 Frea 1.755 898 8 BHz -38.18 dEn

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

1 +81 596 24 8999
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FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 3MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
15 0 1710.00 -47.28 10.02 6.78 -30.48 -13.0 17.48
0 1755.00 -43.98 10.02 6.79 -27.17 -13.0 14.17
1 0 1710.00 -37.77 10.02 6.78 -20.97 -13.0 7.97
14 1755.00 -37.45 10.02 6.79 -20.64 -13.0 7.64

Sample Calculation : Result = Reading + Atten. + Cable Loss

Low ch (Tx:1711.5MHz) High ch (Tx:1753.5MHz)
= Agilent RL = Agilent RL
Mkrl 1.71@ 000 8 GHz Mkrl 1.755 000 8 GHz
Ref 20 dBm Atten 30 dB —47.276 dBm | Ref 20 dBm Atten 30 dB -43.975 dBm
#Auvg #Auvg
Log Log
16 16
dB/ dB/
/%WWM-.WWW e e e
/ \
< i
Fa
ISR, e
Phug [ Pva
160 160
sl s2 sl s2
Center 1.716 606 & GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 30 kHz VBH 91 kHz Sween 20 ms (1201 prs) #Res B 30 kHz VBH 91 kHz Sween 20 ms (1201 prs)
Marker  Trace Type W Axie Anplituda Marker  Trace Type W Axie Anplituda
1 @ Fraq 1.718 898 8 BHz -47.28 dBu 1 3 Fraq 1.755 888 8 BHz -42.97 dBu
3 Agilent RL 3 Agilent RL
Mkrl 1.718 860 8 GHz Mkrl 1.755 060 8 GHz
Ref 26 dBm Atten 30 dB -37.767 dBm | Ref 20 dBm Atten 30 dB -37.451 dBm
#Avg #Avg
Lag Lag
16 16
4B/ ff“*"”’\\ 4B/ 7 '\\\
- = N
Il ™
Phvg WW”‘””"’( RSTEVR Plivg foiet] T
100 [T 160 [ s
sl 852 sl 852
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BH 30 kHz UBH 91 kHz Sweep 20 ms (1201 pts) #Res BW 30 kHz UBH 91 kHz Sweep 20 ms (1201 pts)
Marker Trace Type ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 @ Freg 1.710 898 8 BHz -37.77 dEn 1 Freg 1.755 898 8 BHz -37.45 dBn

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band 1V
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 1.4MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
6 0 1710.00 -48.10 10.02 6.78 -31.30 -13.0 18.30
0 1755.00 -45.85 10.02 6.79 -29.04 -13.0 16.04
1 0 1710.00 -41.06 10.02 6.78 -24.26 -13.0 11.26
5 1755.00 -41.11 10.02 6.79 -24.30 -13.0 11.30
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1710.7MHz) High ch (Tx:1754.3MHz)
RB 6-0 RB 6-0
= Agilent RL = Agilent RL
Mkrl 1.718@ 908 & GHz Mkrl 1.755 008 © GHz
ket 20 dBm Atten 30 dB -43.095 dBm ket 20 dBm Atten 30 dB -45.845 dBm
#fvg #Avg
Log Log
18 18
dB/ dB/
r« ot psrmeme] T A s
/ |
5,
L =3
e P ormpmrnd
PAug [ e b PAyg e k=
108 108
Sl 52 Sl 52
Center 1.716 606 & GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 15 kHz +WBH 47 kHz Sween 26.8 ms (1201 pts) #Res BH 15 kHz +WBH 47 kHz Sween 26.8 ms (1201 pts)
Marker  Trace Type W fixic Auplitude Marker  Trace Type W fixic Auplitude
1 &N Freq L1718 BGE 8 GHz -48.18 dBw 1 @ Frea 1.755 686 8 GHz -45.85 dBu
RB 1-0 RB 1-5
3 Agilent RL 3 Agilent RL
Mkrl 1.71@ @08 & GHz Mkrl 1.755 @08 § GHz
Ref 20 dBm Atten 30 dB -41.857 dBm Ref 20 dBm Atten 30 dB -41.167 dBm
#Avg #Avg
Lag Log
19 19
4B/ Py 4B/ 7]
T [N
3 N
M al ¥
N A
4 i g [ T |
108 108
Sl 52 Sl 52
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BW 15 kHz #WBH 47 kHz Sweep 26.8 ms (1201 pts) #Res BW 15 kHz #WBH 47 kHz Sweep 26.8 ms (1201 pts)
Marker Trace Typa ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 3 Fren 1.718 696 8 BHz -41.86 dBn 1 Fren L1755 BOE 8 BHz -41.11 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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: February 20, 2015
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FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 1.4MHz
RB RB Frequency Reading Atten. Cable Result Limit Margin
Size Start Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
6 0 1710.00 -49.14 10.02 6.78 -32.34 -13.0 19.34
0 1755.00 -46.83 10.02 6.79 -30.02 -13.0 17.02
1 0 1710.00 -42.15 10.02 6.78 -25.35 -13.0 12.35
5 1755.00 -42.29 10.02 6.79 -25.48 -13.0 12.48
Sample Calculation : Result = Reading + Atten. + Cable Loss
Low ch (Tx:1710.7MHz) High ch (Tx:1754.3MHz)
RB 6-0 RB 6-0
= Agilent RL = Agilent RL
Mkrl 1.718@ 908 & GHz Mkrl 1.755 008 © GHz
ket 20 dBm Atten 30 dB -49.144 dBm ket 20 dBm Atten 30 dB -46.526 dBm
#fvg #Avg
Log Log
18 18
dB/ dB/
ﬂmwm».w T e A Y
/ |
z
SV/— Frm e
P
PAVa A PAvg e
108 108
Sl 52 Sl 52
Center 1.716 606 & GHz Span 2 MHz | Center 1.755 986 & GHz Span 2 MHz
#Res BH 15 kHz +WBH 47 kHz Sween 26.8 ms (1201 pts) #Res BH 15 kHz +WBH 47 kHz Sween 26.8 ms (1201 pts)
Marker  Trace Type W fixic Auplitude Marker  Trace Type W fixic Auplitude
1 &N Freq L1718 BGE 8 GHz -49.14 dBw 1 @ Frea 1.755 686 8 GHz -45.3 dBu
RB 1-0 RB 1-5
3 Agilent RL 3 Agilent RL
Mkrl 1.71@ @08 & GHz Mkrl 1.755 @08 § GHz
Ref 20 dBm Atten 30 dB -42.145 dBm Ref 20 dBm Atten 30 dB -42.241 dBm
#Avg #Avg
Lag Log
19 19
4B/ P 4B/ ey
I 1
S b,
N i e
W/) A A o [
PAvg e W,Wf" ]\-Mm el | PPg - ol L W
108 108
Sl 52 Sl 52
Center 1.718 006 & GHz Span 2 MHz Center 1.755 006 & GHz Span 2 MHz
#Res BW 15 kHz #WBH 47 kHz Sweep 26.8 ms (1201 pts) #Res BW 15 kHz #WBH 47 kHz Sweep 26.8 ms (1201 pts)
Marker Trace Typa ¥ fxiz Anplitude Marker Trace Typa ¥ fxiz Anplitude
1 3 Fren L1718 BOE 8 BHz -42.15 dBn 1 Fren L1755 BOE 8 BHz -42.29 dBn
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Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 20MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
100 0 Lower 2500.00 -30.22 -10.0 20.22
0 2499.00 -27.52 -10.0 17.52
0 2490.60 -28.53 -13.0 15.53
0 2490.40 -29.28 -25.0 4.28
0 Upper 2570.60 -25.71 -10.0 15.71
0 2571.00 -21.98 -10.0 11.98
0 2575.70 -24.33 -13.0 11.33
0 2590.00 -42.45 -25.0 17.45
1 0 Lower 2500.00 -27.05 -10.0 17.05
0 2499.00 -40.88 -10.0 30.88
0 2492.30 -34.74 -13.0 21.74
0 2489.70 -41.50 -25.0 16.50
99 Upper 2570.00 -27.15 -10.0 17.15
99 2571.00 -41.73 -10.0 31.73
99 2577.80 -36.34 -13.0 23.34
99 2594.10 -45.35 -25.0 20.35

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.
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Band-Edge(Conducted)

LTE Band VI (QPSK)

Low ch (Tx:2510.0MHz)

High ch (Tx:2560.0MHz)

RB 100-0

RB 100-0

3 Agilent R T X Scale Agilent R T X Scale
| . | | S R
- - cale/Div,
Th frea 221 O Trig Tres || 5 sppcae/ DY Th Freq 256 0 Trig Fres || 5 i
Spectrum Emission Mask [L@8.80% of 18 Ava | ] Spectrum Emission Mask [199.807 of 10 Avg | ]
Ref Value| | Ref Value
2 510066606 GHz] 2.56000000 GHz|
Total Pur:  22.20 dBm Total Pur:  22.03 dBm
Ref 30.984Bm Spectrum (Ref: Total Pur) A RrefPosition! TSFQ%@.@@dBm Spectrum (Ref: Total Pur) A refPosition
18.00 [ g Left Ctr Right
4B/ ! Left  Ctr Right] |dB/ —
= 2.56 GHz 2.595 GHz
e 2R'4Z_5 szzzze e 2.51 GHz Total Par ot 2263 B/ 205008 PRz | "
otsl Pur Refr 22,20 d8n : < ower Upper StarscHzy  StopcHz) Meas BUCHZ) dBn - Frag(hz) dBn Frag(hz)
Start(Hz)  StopCHz) Meas BU(Hz) dBu  Freg(Hz) dBn  Freqchz)) 10.688 M 11860 M 4BB.06 k -22.87  2.5860 G -25.71  2.5765 G
18.686 M 11.686 M 490,88 k -36.22 2560 G -28.45  2.5280 6 11BBE M 15.88B M L1.BEBE M -18.74 25498 G -2LOB  2.5718 G
11.686 M 14.686 M 1.6688 M -27.52  2.4999 6 -25.84  2.5218 6 15688 M 36868 M 1.08B6 M -21.20 25463 G -24.33  2.5757 G
14.686 M 10.508 M 1.66A8 M -28.53  2.49BE 6 -28.28  2.5241 6 30.888 M 35880 M 1.98BB M -31.78  2.5250 G -42.45  2.5968 G
19.586 M 35.686 M 1.68A8 M -29.28  2.4964 6  -28.85  2.5358 6
Agilent R T X Scale Agilent R T X Scale
| - | "
Th Frea 251 Oz Trig Tros || 5 copaae/ DY Th Frea 250 oWz TH o7 || 5 conpaney DY
Spectrum Emission Mask [198.68% of 16 Rug | ] Spectrum Emission Mask [106.86% of 10 Ave | ]
| Ref Value Ref Value
251000808 GHz 2.56000008 GHz
Total Pur:  23.63 dBm Total Pur: 22.66 dBm
Ref 36.80dBm Spectrum (Ref: Total Pur) Al Ref Position Ref 30.00dBm $pectrum (Ref: Total Pur) |l Ref Position
10.06 10.60 "
4B/ Left  Ctr  Right 9B/ Left  Ctr Right
!
2.475 GHz 2.51 GHz 2.56 GHz 2.595 GHz
Total Pur Refi  23.63 dbn / 20.0008 MAz Total Pur Ref:  22.66 dbn / 26.8080 Mz
Lower Upger Loyer Upger
Start(Hz)  Stap(Hz) Maas BR(HZ 4B Freqchz) @B FrageHz) StarttHz)  Stop(Hz) Meas BltHz) B FraqcHz) dBu  Freqehz)
16.8688 M 11.AA8 M AAA.AE K -27.85 2.5AA8 G -47.82 2.5261 b 16.8688 M 11.888 M 406,80 k -49.46 2.5588 G -27.15 2.5788 G
11.686 M 14888 M 1.698B M -4A.88 249086  -44.73 25218 6 11686 M 15068 M  1.68@@ M -45.75 25498 G 4173 2.5718 5
14606 M 19.588 M 1.886B M 3474 249236 4472 252766 15.686 M 30888 M 1.686 M -33.2 253336  -36.34  2.5778 5
19.5688 M 35.888 M 1.6666 M -41.58 2.4897 6 -33.76 2.5367 b 3688688 M 35.8688 M 1.6888 M -45.23 2.5272 6 -45.35 2.5941 6
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Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 20MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
100 0 Lower 2500.00 -32.12 -10.0 22.12
0 2498.80 -29.34 -10.0 19.34
0 2495.80 -30.42 -13.0 17.42
0 2490.50 -31.07 -25.0 6.07
0 Upper 2570.40 -27.09 -10.0 17.09
0 2571.00 -23.51 -10.0 13.51
0 2575.40 -25.00 -13.0 12.00
0 2590.10 -40.17 -25.0 15.17
1 0 Lower 2500.00 -27.61 -10.0 17.61
0 2499.00 -42.93 -10.0 32.93
0 2492.20 -34.71 -13.0 21.77
0 2490.50 -43.38 -25.0 18.38
99 Upper 2570.00 -26.01 -10.0 16.01
99 2571.00 -42.46 -10.0 32.46
99 2571.70 -37.03 -13.0 24.03
99 2593.90 -45.31 -25.0 20.31

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.
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Band-Edge(Conducted)

LTE Band VI (16QAM)

Low ch (Tx:2510.0MHz)

High ch (Tx:2560.0MHz)

RB 100-0

RB 100-0

¥ Agilent R T X Scale 5 Agilent R T X Scale
| ! | ] "
Ch Freq 251 O Trig Froe |[ 45 S“'e’m‘; Ch Freq  2.56 G Trig Free | 5 Sca'e’m‘;
Spectrum Emission Mask [106.00% of 18 Avg | ] Spectrum Emission Mask [106.007 of 10 Avg | ]
Ref Value | Ref Value|
2.51000800 GHz 2.5 (GHz]
Total Pur:  21.13 dBm Total Pur: 21.66 dBm
ﬁaf@S@,@@dBm Spectrum (Ref: Total Pur) A Rref Position ?gf@%@.@@dBm $pectrum (Ref: Total Pur) N ref Position
- Left Ctr Right . Left Ctr  Right]
dB/ | dB/
2.475 GHz 2.51 GHz 2.56 GHz 2.595 GHz
Total Fer Ref: 2113 dEn / 26.8888 MHz Total Fur Raf:  21.85 dBn / 20.9088 MHz
Lower Upper ower Upper
StartcHz)  StopCHz) Meas BhgHz) 4B FreqCHz) dBn  Freghz) StartHz)  Stop(Hz) Meas BU(HZ) dBn  Freqiz) dBm  FregiHz)
16.868 M 11.886 480.60 k  -32.12  2.5088 6 -20.73  2.529@ G 16.689 M 11886 M 46808 k -23.67 2.55B@ 5 -27.89 25784 G
11.866 M 14.889 1  1.8888 M -29.34  2.4988 G -25.77  2.5212 6 11686 M 15806 M 1888 M -26.24 254985 -2351 25718 6
14800 M 19.509 M 1.80@8 M -38.42  2.4958 G -27.98  2.5245 6 15.808 M 30898 M 18888 M -21.75 25487 G -25.88 25754 G
19568 M 36.606 M 1.8888 M -31.87  Z.4085 G -20.3F  2.5308 6 30.860 M 35888 M 1.B@BE M -32.83 25295 G -40.47  2.5981 6
Agilent R T X Scale Agilent R T X Scale
| ] f | ] !
Th Frea 251 Oz Trig Tros || 5 copeaiey/ DY Th Freq 256 O TH Troe || 5 conmane ¥
Spectrum Emission Mask [198.08% of 18 Rug | ] Spectrum Emission Mask [106.86% of 10 Avg | ]
| Ref Value | Ref Value|
251000000 GHz 2 GHz
Total Pur:  22.28 dBm Total Pur: 22.58 dBm
%Fgéﬁ.@@dl%m Spectrum (Ref: Total Pur) ‘ Ref Position gkg@s@.@@dBm Spectrum (Ref: Total Pur) y Ref Position|
dB'/ Left Ctr  Right dBI/ Left Ctr Right
I
!
2.475 GHz 2.51 GHz 2.56 GHz 2.595 GHz
Total Pwr Ref:  22.28 den / 20.0600 MHz Total Pur Ref:  22.56 dén 7 20,8088 MHz
ower Upper oer .
StartcHz)  StoplHz) Meas BH(HZ dBn  FreqeHz) dBn  FregcHz) StartHz)  Stap(Hz) Maas BUCHz) don  Freqez) dBw  FregqiHz)
18.868 M 11.88@ M 46086 k  -D7.BL  2.5BBB 6 -48.48 26282 6 10808 M 11888 M 0.08 k -48.73  2.5508 G -26.81 25708 G
11.868 M 14.686 M  L1.B66B M -42.93  2.4998 6 -44.87 25218 6 11686 M 15886 M 1.8@@B M -45.85 54006 -d2.45 25718 6
14869 M 19.58 M LBEGD M -3477  2.4922 6 -44.89  2.5248 § 15.680 M 30896 M 1.8pAB M -35.88 253330 -37.83 25777 6
19.568 M 35.888 M 1.BBB M -43.38  2.4985 6  -35.97 25367 6 20898 M 35098 M LARAA M -5.25  2.628A 6 -45.31  2.5939 B
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Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 15MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
75 0 Lower 2500.00 -27.09 -10.0 17.09
0 2497.10 -24.24 -10.0 14.24
0 2495.50 -26.39 -13.0 13.39
0 2490.50 -30.35 -25.0 5.35
0 Upper 2570.10 -26.78 -10.0 16.78
0 2572.80 -23.91 -10.0 13.91
0 2575.10 -27.62 -13.0 14.62
0 2585.00 -37.78 -25.0 12.78
1 0 Lower 2500.00 -22.33 -10.0 12.33
0 2499.00 -39.94 -10.0 29.94
0 2494.10 -33.57 -13.0 20.57
0 2487.40 -35.62 -25.0 10.62
74 Upper 2570.00 -22.91 -10.0 12.91
74 2571.00 -39.78 -10.0 29.78
74 2582.40 -36.42 -13.0 23.42
74 2586.10 -44.16 -25.0 19.16

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.

Ise EMC Lab.
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: March 17, 2015
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Band-Edge(Conducted)
LTE Band VII (QPSK)

Low ch (Tx:2507.5MHz) High ch (Tx:2562.5MHz)
Agilent R T X Scale i Agilent R T X Scale
| ] ; | ;
Ch Freq  2.5075 Ghz Trig Free || 5o Sca'e%‘; Th Freq  2.5675 Giz Trig Froe || 5 c S“'e’m‘é
Spectrum Emission Mask [106.00% of 198 Avg | ] Spectrum Emission Mask [106.807 of 188 Avg | ]
| Ref Value Ref Value
256759808 GHz 2.56250000 GHz
Total Pur:  22.16 dBm Total Pur: 22.09 dBm
?Efgéa.@@dﬁm Spectrum (Ref: Total Pur) Al Ref Position ﬁaf@S@.@@dBm Spectrum (Ref: Total Pur) A Rref Position
4B/ Left Ctr  Right 4By Left  Ctr  Right|
2.473 GHz 2,987 GHz 2.562 GHz 2.598 GHz
Total Pwr Ref:  22.16 don 7 15.8600 MHz Total Pyr Ref:  22.89 dbn / 15.9808 MHz
ower Upper ower Upper
StarttHz)  Stop(Hz) Meas BW(Hz) dBn  Freq(Hz) dBn Freg(Hz) StartcHz)  StopcHz) Meas BUCHZ) 4B Freq(Hz) B Fregihz)
7.5868 M B.5BRA M 36086 k  -27.89  2.5B@B 6 -25.26 25156 6 7.5060 M 8.5886 3B0.60 k  -22.54  2.5BA3 G -26.78  2.5701 B
9.5068 M 1L.58@ M LBEGB M -2424  2.4971 6  -22.62 25162 6 8.5868 M 12.586 M 1.8B8B M -18.58 255256  -73.91  2.5720 6
11.568 M 17.68@ M LBEEO M -26.39  2.4955 6 -24.43  2.5207 § 12.508 M 22.588 M  1.8888 M -21.83  2.5489G  -27.62  2.5751 6
17.860 M 35.88@ M 1.BBBB M -38.35 24085 6 -27.28 25247 6 22508 M 35.880 M 1.8888 M -38.84 25394 G -37.78  2.5058 6
| |
Agilent R T X Scale Agilent R T X Scale
| ] f | | :
Th Freq  2.0875 Gz TH Frov || 5 conne oiY Th Freq  2.0525 Gz TH Frov || 5 conne oiY
Spectrum Emission Mask [108.00% of 18 Avg | ] Spectrum Emission Mask [108.00% of 18 Avg | ]
| Ref Value | Ref Value
2.50750000 GHz| 2.56250000 GHz|
Total Pur:  23.10 dBm Total Pur:  23.39 dBm
;{Ef@g@_@@dBm Spectrum (Ref: Total Pur) ‘ A ref Position g{%f@g@.@@dBm Spectrum (Ref: Total Pur) A ref Position
dB:/ i Left Ctr  Right| dB:/ Left Ctr Right
2.473 GHz 2.987 GHz 2.962 GHz 2.998 GHz
Total Pur Raf:  23.18 dén 7 15.0060 Mz Total Pur Raf:  23.30 dén 7 15.0060 Mz
Lower Upper Lower Upper
Start(Hz)  Stop(Hz) Meas BU(Hz) dBn  Freq¢Hz) dBm Freg(Hz)) Start(Hz)  Stop(Hz) Meas BU(Hz) dBn  Freq¢Hz) dBm  Freg(Hz)
7.0000 M  8.5008 [ 38880 k -22.33 25680 G -49.88 25158 G 7.5000 M 85008 [ 38880 k  -49.79 25558 G -22.91 25708 G
.5860 M 11588 M  L1.B@8A M -39.94 24999 G -44.25 25189 5860 M 12588 M  L1.B@8A M -45.31 255486 -39.78 25718 6
11586 M 17.886 M 1898B M -33.57 40415  -d2.4d 25193 6 12580 M 22508 M 1898B M -38.51  ZEA24 6 -36.42 258246
17.680 M 35896 M 1888 M -35.52 246745  -41.99 25275 6 22580 M 35896 M 1.8BAB M -44.98 2528505  -d4.16 25861 6
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Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 15MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
75 0 Lower 2500.00 -28.35 -10.0 18.35
0 2497.40 -25.24 -10.0 15.24
0 2495.90 -26.93 -13.0 13.93
0 2490.50 -32.13 -25.0 7.13
0 Upper 2570.00 -29.23 -10.0 19.23
0 2572.30 -25.66 -10.0 15.66
0 2575.00 -30.15 -13.0 17.15
0 2585.40 -38.42 -25.0 13.42
1 0 Lower 2500.00 -23.23 -10.0 13.23
0 2499.00 -42.48 -10.0 32.48
0 2494.10 -34.23 -13.0 21.23
0 2487.50 -36.95 -25.0 11.95
74 Upper 2570.00 -25.08 -10.0 15.08
74 2571.00 -42.33 -10.0 32.33
74 2582.40 -36.91 -13.0 23.91
74 2585.50 -44.78 -25.0 19.78

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.
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Band-Edge(Conducted)
LTE Band VII (16QAM)

Low ch (Tx:2507.5MHz) High ch (Tx:2562.5MHz)
Agilent R T X Scale ¥ Agilent R T X Scale
| ] ; | ] f
Th Freq 25075 of Trig Fres || 5 sca'e/m‘é Th Frea 20625 GHz Trig Free || 5c Sca'e%‘g
Spectrum Emission Mask [106.08% of 180 Aug | ] Spectrum Emission Mask [106.66% of 186 Avg | ]
| Ref Value | Ref Value
250750000 GHz, 2.56250000 BHz
Total Pur:  21.30 dBm Total Pur:  21.00 dBm
Ref 30.68dBm Spectrum (Ref: Total Pwr) A Ref Position| Ref 30.80dBm Spectrum (Ref: Total Pur) I Rref Position
5%?8 Left Ctr Right }jgﬂﬁ Left Crr Right
2.473 GHz 2.567 GHz 2.562 BHz 2598 GHz
Total Pwr Ref: 21.38 dBn /15,8688 MHz Tatal Pwr Ref: 21.08 dBn / 15.68688 MHz
ower Upper owar Uppar
StartiHz) StopHz) Meas BHCHZ) dBu  FreqlHz) dBw FreqcHz) Start(Hz) StopCHz) Meas BRCHz) dBn  Freq(Hz) dBn Freg(Hz)
7.568688 M B.580E M 306.88 k  -28.35 2.5688 & -26.82 2.5150 G 7.56888 M 8.5688 M 300.86 K -24.32 2.5549 6 -29.23 2.5760 G
8.568688 M 11568 M 1.60888 M -25.24 2.4974 6 -23.77 2.5168 G 8.5008 M 12.588 M 1.6888 M -19.35 2.5526 6 -25.66 2.5723 6
11.568 M 17,868 M 1.6888 M -26,93 2.4959 & -25.78 2.5205 G 12.5688 M 22,588 M 16666 M -21.82 2.5495 6 -36.15 2.5750 6
17.888 M 35,668 M 1.66888 M -32.13 2.4985 6 -28.53 2.5245 G 22,588 M 35.088 M 1.6888 M -30.51 2.5398 6 -38.42 2.5854 6
| |
Agilent R T X Scale Agilent R T X Scale
| ] f l .
Th Freq  2.0875 Gz Trig Free || - sca'e/m‘; Th Freq  2.5625 61z Trig Froe |[ 5 5 sca'e"m‘;
Spectrum Emission Mask [108.00% of 18 Avg | ] Spectrum Emission Mask [109.00% of 18 Avg | ]
| Ref Value Ref Value
250750000 GHz 256250000 GHz
Total Pur:  208.54 dBm Total Pur:  22.26 dBm
Ref 30.06dBm Spectrum (Ref: Total Pur) A ref Position Ref 30.008dBm Spectrum (Ref: Total Pwr) Al RefPosition
}jg/@@ } Left Ctr Right 52/% Left  Cir Right
2.473 GHz 2.567 GHz 2562 GHz 2.598 GHz
Taotal Pur Ref: 26.54 dBn S 15,6888 MHz Taoral Pur Ref: 22.26 dBw  / 15.86HH MHz
Lower Upper owar Upper
Start({Hz) Stop(Hz) Meas BLI(Hz) dBn  FreqiHz) dBm Freq(Hz)) Start(Hz) StopCHz) Meas BW(Hz) dBn  FregiHz) dBn FregiHz)
7.5666 M 8.5068 M J66.88 k  -23.23 2.5808 G -49.13 2.5158 6 7.5888 M 8.588 M 3@8.88 k -58.59 2.5549 6 -25.88 2.5788 G
B.56EE M 11.568 M l.eeea M -42.48 2.4990 G -44.95 2.5198 B 8.5688 M 12.568 M 1.6888 M -45.85 2.5548 G -42.33 2.5718 G
11.588 M 17.888 M 1.0888 M -34.23 2.4941 6 -43.45 28213 &) 12,568 M 22,508 M 1.8888 M -358.42 2.5425 G -36.91 2.5824 G
17.888 M 35.888 M 1.0888 M -36.95 2.4875 6 -43.53 2.5278 6 22.588 M 35.888 M 1.6688 M -45.88 282776 -44.78 2.5855 &
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Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124




Test report No. 1 10636726H-F-R3
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Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A

Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
50 0 Lower 2500.00 -26.44 -10.0 16.44
0 2499.00 -22.99 -10.0 12.99
0 2495.70 -26.18 -13.0 13.18
0 2490.50 -37.05 -25.0 12.05
0 Upper 2570.00 -26.11 -10.0 16.11
0 2571.00 -22.46 -10.0 12.46
0 2575.00 -27.69 -13.0 14.69
0 2580.10 -36.33 -25.0 11.33
1 0 Lower 2500.00 -21.37 -10.0 11.37
0 2499.00 -34.01 -10.0 24.01
0 2491.60 -33.27 -13.0 20.27
0 2490.50 -41.36 -25.0 16.36
49 Upper 2570.00 -26.62 -10.0 16.62
49 2573.70 -35.10 -10.0 25.10
49 2578.20 -35.09 -13.0 22.09
49 2580.00 -41.22 -25.0 16.22

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1181 596 24 8124

Telephone
Facsimile
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

: UCE314062A

Band-Edge(Conducted)

LTE Band VI (QPSK)

Low ch (Tx:2505.0MHz) High ch (Tx:2565.0MHz)
Agilent R T X Scale ¥ Agilent R T X Scale
T - I -
Ch Freq 2505 Gz Trig Tree || 3 spocaney DY Ch Freq  2.565 G Trig Tree || 3 spocaney DY
Spectrum Emission Mask [100.06% of 198 Ava | ] Spectrum Emission Mask [100.06% of 198 Ava | ]
Ref Value Ref Value
5051 GHz 5651 GHz
Total Pur:  22.22 dBm Total Pur: 22.14 dBm
Ref 30.06dBm $pectrum (Ref: Total Pur) |l Ref Position Ref 30.06dBm $pectrum (Ref: Total Pur) |l Ref Position
10.60 10.60
9B/ Left Ctr Right 9B/ lLeft Ctr Right
2.47 GHz 2.505 GHz 2.965 GHz 2.6 GHz
Total Pyr Ref:  22.22 dBn / 16.8864@ MHz Total Pyr Ref:  22.14 dBn 7 16.8864@ MHz
ower Upper ower Upper
SrartHz) StopCHz) Meas BlWcHz) dBn  Frag(Hz) dBm FreqcHz) StartHz) Stop(Hz) Maas BlWcHz) dBmn  Frag(Hz) dBm FregcHz)
S.6BG6 M B.B8BO M 20080 k -26.44 25888 G -76.99  2.5108 6 S.6BGB M B.8BO M 20080 k -23.58 255005 -76.41  2.5708 6
£.0000 M 9.9609 1M  1.80@8 M -22.99  2.4998 G -23.73  2.5118 G £.0000 M 18.609 M  1.80@8 M -13.99  2.5598 G -22.48  2.5718 G
9.6868 M 14.590 M 1.8868 M -26.18 24957 G -77.69  2.5148 6 16.868 M 15.886 M  1.8868 M -21.54  2.5548G  -77.69  2.5758 6
14500 M 35.809 M 1.8088 M -37.85  2.4985 G -33.50  2.5195 6 15968 M 35.600 M 1.80@8 M -32.34  2.5464 G -36.33  2.5801 6
| |
Agilent R T X Scale 4 Agilent R T X Scale
| . | i
Th Freq 2505 7z Trig Froe || 4 cpnpaney DY Th Frea 2565 oz T 1o || 5 coniiney oif
Spectrum Emission Mask [198.68% of 168 Avg | ] Spectrum Emission Mask [106.80% of 16 Ava | ]
Ref Value Ref Value
5051 GHz, 2.56500000 GHz
Total Pur:  23.35 dBm Total Pur:  22.96 dBm
Ref 30.06dBm Spectrum (Ref: Total Pur) Al Ref Position Ref 30.00dBm Spectrum (Ref: Total Pwr) Al Ref Position
10,68 16.60
4B/ Left  Ctr Right 9B/ lLeft  Ctr  Right
i I |
1 I | |
2.47 GHz 2.585 GHz 2.565 GHz 2.6 GHz
Total Fer Ref:  23.35 dEn / 16.8888 MHz " Total Pur Ref:  22.96 dBu / 18.0008 MHz
StartcHz)  Stop(Hz) Meas BUWcHz) dBn FreacHz) dBu Freathz) Start(Hz)  StopCHz) Meas BWCHZ) dBn FreqeHz) dBn FreqcHz)
S.0P66 M B.B8BO M 20080 k -20.37 25680 G -43.89  2.5180 6 cBRAA M B.A6AA M 2A0.8R | -48.82 5502 G -28.62  2.5760 B
6.6006 M 9.0680 1  1.8888 M -34.81 24999 G  -39.92  2.5118 6 E.BEBE M 16.608 M  1.89B6 M -41.85 355686 -35.18  2.5737 6
9.0000 M 14.509 M 1.8998 M -33.27 24916 G -46.79  2.5180 G 1p.8B M 15.888 M 1.8BB6 M -38.84 255166  -35.88  2.5782 5
14568 M 36.600 M 1.8888 M -41.35  Z.408E G -43.39 251056 15888 M 35.808 M 1.88BB M -44.31  2.5496 6 -41.22  2.5888 §
UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Page : 104 of 160

Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A

Band-Edge(Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 10MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHZ] [dBm] [dBm] [dB]
50 0 Lower 2500.00 -27.29 -10.0 17.29
0 2499.00 -23.42 -10.0 13.42
0 2496.00 -27.08 -13.0 14.08
0 2490.50 -36.40 -25.0 11.40
0 Upper 2570.00 -27.92 -10.0 17.92
0 2571.00 -23.56 -10.0 13.56
0 2575.00 -30.51 -13.0 17.51
0 2580.60 -38.44 -25.0 13.44
1 0 Lower 2500.00 -22.70 -10.0 12.70
0 2499.00 -34.83 -10.0 24.83
0 2491.70 -34.55 -13.0 21.55
0 2490.20 -41.32 -25.0 16.32
49 Upper 2570.00 -27.50 -10.0 17.50
49 2573.80 -36.44 -10.0 26.44
49 2578.10 -35.59 -13.0 22.59
49 2580.00 -40.44 -25.0 15.44

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1181 596 24 8124

Telephone
Facsimile
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1 10636726H-F-R3
: 105 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Band-Edge(Conducted)

LTE Band VI (16QAM)

Low ch (Tx:2505.0MHz) High ch (Tx:2565.0MHz)
3 Agilent R T X Scale 3 Agilent R T X Scale
| ] ! | ] !
Ch Freq  2.505 Ghz Trg Tree || 5 cpnian! DY Th Freq  2.565 Ghz Trg Tree || 5 cpnian! DY
Spectrum Emission Mask [108.00% of 188 Avg | | Spectrum Emission Mask [108.00% of 188 Avg | |
| Ref Value | Ref Value
2.50500980 GHz 2.56500980 GHz
Total Pur:  21.25 dBm Total Pur:  21.12 dBm
?SF@S@'@%BM Spectrum (Ref: Total Pur) 4 Ref Position| ?SF@S@'@%BM Spectrum (Ref: Total Pur) 4 Ref Position|
dBI/ Left  Ctr Right| dBI/ Left Ctr Right
2.47 GHz 2.585 GHz 2.965 GHz 2.6 GHz
Total Pwr Raf: 21.25 dBm  / 1A.BEEE [MHz Total Pwr Raf: 21.12 dBm / 1A.BEEE [MHz
Lower Upper Lower r
Start(Hz) Stop(Hz) Meas BLICHz) dBm  FragtHz) dBm  Freg(Hz)| Start{Hz) Stop(Hz) Meas BLICHz) dBm  FragtHz) dBm  FregCHz)|
S.BE60 M G.EBEE M 20888 k  -27.20  2.58BA 0 -27.54 25186 6 S.B660 M 5.6886 M B0.00 k  -25.83 25688 6 -27.92 25768 b
6.0860 M  0.8888 [  1.8@8A M -23.42 2.4999 G  -25.27 25118 G 60860 M 18888 [  1.0@8A M -19.99 25590 G -23.56 25718 6
99680 M 14506 M 19BAB M -27.88 249505  -20.48 25142 G 10.680 M 15896 M 1.88AB M -23.82 2555005  -3051 25756 6
14568 M 35898 M 19888 M -36.48  2.4985G  -34.29 25196 G 15.808 M 35898 M 18888 M -31.77 25498 G -30.44  2.5806 G
|
Agilent R T X Scale s Agilent R T X Scale
| f | ] f
Th Freq 2505 ohz TH o7 || 5 conpaney DY Th Froa 2.0 Gz TH Frov || 5 conne oiY
Spectrum Emission Mask |l@@.@@}’.’ of 18 Avg | | Spectrum Emission Mask |1®@.@M of 10 Avg | |
Ref Value | Ref Value
2.50500008 GHz 2.56500000 GHz
Total Pur:  22.69 dBm Total Pur:  21.48 dBm
?Ef@gg'%dBm Spectrum (Ref: Total Pur) 4l Ref Position g{%f@g@.@@dBm Spectrum (Ref: Total Pur) A ref Position
9B/ Left Ctr  Right 4B/ Left Ctr Right
T (Lo
| |
2.47 GHz 2.585 GHz 2.965 GHz 2.6 GHz
Total Pyr Ref:  22.60 dBu / 18.0800 MHz Total Pur Raf:  21.48 dén 7 10.0060 Mz
Lower Upper Lower Upper
StartcHz)  StopcHz) Meas BlicHz) dBn  FreqHz) dBn  Freachz) Start(Hz)  Stop(Hz) Meas BU(Hz) dBn  Freq¢Hz) dBm Freg(Hz))
S.6006 M £.0880 [ 2080 k -22.78 25888 G -4LEE  2.5180 G c.B060 M G.8088 [ 20880 k -44.63 255015  -27.58 25708 G
6606 M 0.960G M 1.8PBB M -34.83 24008 G -3618 25110 6 60860 M 18888 [  1.B@8A M -40.85 25500 G -36.4d 25738 G
96868 M 14.586 M 1.888B M -34.55 24917 G -4L.49 251826 18.686 M 15886 M 1898 M -4B.18 255165 -3559  2E781 6
14568 M 35.880 M 1.8888 M -41.32  2.4982 G -43.33  2.5286 6 15.686 M 35896 M 1988 M -44.78 2543505  -40.4d4 25808 6

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile T+

1 +81 596 24 8999

81 596 24 8124
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Revised date : March 17, 2015
FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 5MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHZ] [dBm] [dBm] [dB]
25 0 Lower 2500.00 -21.18 -10.0 11.18
0 2499.00 -31.24 -10.0 21.24
0 2495.90 -32.24 -13.0 19.24
0 2492.50 -33.04 -25.0 8.04
0 Upper 2570.00 27.98 -10.0 17.98
0 2571.00 -27.18 -10.0 17.18
0 2575.50 -33.64 -13.0 20.64
0 2576.40 -33.20 -25.0 8.20
1 0 Lower 2500.00 -12.69 -10.0 2.69
0 2499.00 -31.52 -10.0 21.52
0 2496.00 -31.95 -13.0 18.95
0 2490.60 -38.86 -25.0 13.86
24 Upper 2570.00 -18.99 -10.0 8.99
24 2573.80 -30.93 -10.0 20.93
24 2575.00 -41.95 -13.0 28.95
24 2579.50 -36.69 -25.0 11.69

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1181 596 24 8124

Telephone
Facsimile
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

: UCE314062A

Band-Edge(Conducted)
LTE Band VII (QPSK)

Low ch (Tx:2502.5MHz) High ch (Tx:2567.5MHz)
Agilent R T X Scale ¥ Agilent R T X Scale
| ] : | ] :
Th Freq  2.0005 Gz Trig Froe || 5 copeae/ DY Th Freq  2.0675 Gz Trig Frov || 5 copaae/ DY
Spectrum Emission Mask [106.66% of 16 Aug | ] Spectrum Emission Mask [106.66% of 16 Aug | ]
| Ref Value | Ref Value
2.50250008 GHz| 2.36750008 GHz|
Total Pur:  22.26 dBm Total Pur:  22.14 dBm
Ref 30.80dBm Spectrum (Ref: Total Pur) 4 Ref Position Ref 30.80dBm Spectrum (Ref: Total Pur) 4 Ref Position
Lhgo Lefe Cor fuche| | | 1290 Left Crr Right
2.457 GHz 2,982 GHz 2.967 GHz 2,603 GHz
Total Pwr Ref:  22.26 dBm 7 5.08600 MHz Total Pwr Ref:  22.04 dBm 7 5.06608 MHz
ower Upger ower Upger
StarttHz)  Stop(Hz) Meas BW(Hz) dBn  Freq(Hz) dBn FregHz) StarttHz)  Stop(Hz) Meas BW(Hz) dBn  Freq(Hz) dBn FregHz)
2.5069 M 3.568@ M 10088 k -21.18 2.5088 6 -29.85  2.56%8 6 2.5060 M 3.568@ M 10088 k -26.68  2.565B 6 -27.98 25706 6
35B68 M 5.589A M L.BEBB M -31.24  2.4998 6 -31.58 25866 § 5B6B M 7.58RA M L.BEBB M -24.33  2.56486  -27.18 25716 6
£.5060 M 8.568@ M  L.BEER M -32.24 2.4959 6 -32.83  2.5693 § 7.5060 M 8.568@ M  LBEER M -33.78  2.5501 6  -33.84 25755 6
6,506 M 35.89@ M L.BBBB M -33.84  2.49256  -32.68 25117 6 £.5060 M 35.88@ M L.BEBB M -3184  2.5572 6  -33.28  257E4 6
| |
Agilent R T X Scale Agilent R T X Scale
| ] f | | f
Th Froa 20005 o7z TH Frov || 5 conne oiY Th Frea 2007 OF Trig o7 || 5 copae/ DY
Spectrum Emission Mask [108.00% of 18 Avg | ] Spectrum Emission Mask [198.68% of 18 Rvg | ]
| Ref Value | Ref Value
2.50250000 GHz 256759808 GHz
Total Pur:  23.53 dBm Total Pur:  22.89 dBm
Ref 30.00dEm Spectrum (Ref: Total Pur) Al Rref Position| | | Ref 38.00dBn Spectrum (Ref: Total Pur) Al Rret Position
ég/@@ Left Ctr  Right 323@ Left Ctr Right]
|
2.467 GHz 2.502 GHz 2.967 GHz 2.603 GHz
Total Pur Raf:  23.59 dén 7 G.00040 Mz Total Pwr Ref:  22.89 don / 5.89690 MHz
Lower Upper Lower Upper
Start(Hz)  Stop(Hz) Meas BU(Hz) dBn  Freq¢Hz) dBm Freg(Hz)) Start(Hzd  Stop(Hz) Meas BW(HZ 4B FreqcHz dBn  Fragciz)
2.5060 M 35008 [ 18880 k -12.69  2.5680 G -53.31  2.5058 G 2.5069 M 3.568@ M 10088 k  -52.62  2.5658 6 -13.99 25786 §
35668 M B.5EEE M 1.8888 M -31.52 2.4998 G -38.12 2.5683 B 3.5688 M 7.5888 M 1.8888 M -37.86 2.5648 G -30.93 25738 6
65680 M BEBBE M 1.8PAB M -31.85 G406 5  -35.74 25186 6 7.5868 M 8.588@ M  L.BEEB M -37.83 2.5509 6  -41.95 25758 6
B.5680 M 35896 M 1.9BAB M -38.85 249965 -40.48 25116 6 5.5068 M 35.6@ M 1.BEBA M -41.58  2.550H G -36.60 25795 B

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124




Test report No. 1 10636726H-F-R3
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Issued date : February 20, 2015

Revised date : March 17, 2015
FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/29/2015
Temperature/ Humidity 22deg.C/41% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 5MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHZ] [dBm] [dBm] [dB]
25 0 Lower 2500.00 -25.33 -10.0 15.33
0 2499.00 -32.16 -10.0 22.16
0 2495.70 -34.08 -13.0 21.08
0 2493.50 -34.59 -25.0 9.59
0 Upper 2570.00 2934 -10.0 19.34
0 2571.00 -28.82 -10.0 18.82
0 2575.60 -33.84 -13.0 20.84
0 2576.00 -34.08 -25.0 9.08
1 0 Lower 2500.00 -11.59 -10.0 1.59
0 2499.00 -30.03 -10.0 20.03
0 2496.00 -33.98 -13.0 20.98
0 2490.40 -38.90 -25.0 13.90
24 Upper 2570.00 -19.80 -10.0 9.80
24 2573.80 -32.41 -10.0 22.41
24 2575.00 -42.30 -13.0 29.30
24 2579.60 -35.91 -25.0 10.91

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1181 596 24 8124

Telephone
Facsimile



1 10636726H-F-R3
1109 of 160
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: UCE314062A

Test report No.
Page

Issued date
Revised date
FCCID

Band-Edge(Conducted)

LTE Band VI (16QAM)

Low ch (Tx:2502.5MHz) High ch (Tx:2567.5MHz)
& Agilent R T X Scale & Agilent R T X Scale
| ] : | ] :
Th Freq 20025 Oz Trig Free || 5 c sca'e/m‘; Th Freq  2.0675 O Trig Free || 5 c sca'e/m‘;
Spectrum Emission Mask [106.08% of 18 Avg | ] Spectrum Emission Mask [106.08% of 18 Avg | ]
| Ref Value| | Ref Value|
2.50250008 GHz 2.56750008 GHz
Total Pur:  21.28 dBm Total Pur:  21.22 dBm
Ref 30.00dBm Spectrum (Ref: Total Pur) A Ref Position| Ref 30.08dBm Spectrum (Ref: Total Pur) A Ref Position|
52/@@ Left Ctr Right 52/@@ Left Cir Right
|
I
2.467 GHz 2.502 GHz 2.967 GHz 2.603 GHz
Total Per Reft  21.28 dBn / 5.56008 MHz Total Per Reft 2122 dBn / 5.B8088 MHz
Lowar Upger Lowar Upger
StartcHz)  StopcHzd Meas BMCHz) dBn  FreqiHz) b FregcHz) StartcHz)  StopcHzd Meas BMCHz) dBn  FreqiHz) B FregcHz)
2.56888 M 3.5660 M 1868.88 k  -25.33 2.5006 6 -28.74 2.5650 G 2.56888 M 3.5668 M 1868.88 k  -21.93 2.5656 B -28.34 2.5700 G
3.5868 M G.5EEE M 1.96@A M -3216 24999 G -32.88  2.5068 G 3.5868 M 7.5086 M 1.96B@ M -24.81 256406 -20.82  2.5718 6
£.568688 M B.566E M 1.AAAA M -34.88 2.4957 B -33.38 2.5103 G 7.568688 M B.566E M 1.A8A8 M -34.12 2.5591 B -33.84 2.5756 G
9.5868 M 35888 M 1.868@ M -3459 249356 -3415  2.5128 G 9.5868 M 35888 M 1.868@ M -33.92 25587 G -34.88  2.5768 G
| |
Agilent R T X Scale Agilent R T X 5cale
| ] f | .
Th Freq  2.5075 6Hz Trig Free || 5 somcaey oY Th Freq  2.5675 GHz Trig Froe || - ¢ S“'e/m‘;
Spectrum Emission Mask [106.887 of 16 Avg | ] Spectrum Emission Mask [106.00% of 18 Avg | ]
| Retvalue Ref Value
2.50250000 GHz 2.56750808 GHz
Total Pur:  22.58 dBm Total Pur: 22.03 dBm
Ref 36.00dBm Spectrum (Ref: Total Pur) y Ref Position Ref 30.00dBm Spectrum (Ref: Total Pur) . Ref Position
Lo lefe Cor Righe| || 108 of Cor Rioht
b
1 1
2,467 GHz 2.582 GHz 2.567 GHz 2.683 GHz
Total Per Ref: 2258 dBn / 5.08608 MHz Total Pur Ref:  22.63 dbn / 5.68688 Mz
ower Upper ower Upper
StartcHz) Stop(Hz) Meas BUCHz) dBm  Frag(Hz) dBm Frag(Hz) Start(Hz) StopCHz) Meas BICHz) dBn  Freq(Hz) dBu FreqiHz)
2.5680 M 3.5060 1 60.00 k  -11.59  2.5088 6 -53.20  2.5050 G 2.5000 M 3.5609 M 18880 k -52.44  2.5658 G -19.89  2.5708 G
3.5680 M  6.58BB M 1.8A@A M 3883 24999 5 3861  2.5884 G 35BEB M 7.5890 M 1.88BB M -38.18 25648 G -32.41  2.5738 6
6.5EBO M G.OEBE M LBABAN 3399 240606 3588  2.5103 G 7.5008 M 8.560@ M  1.89@8 M -37.53  2.5597 G -42.39  2.5756 6
25680 M 35688 M 1.BABA M 3899  2.4084 6  -30.45  2.5118 G 65968 M 35.896 M 1.8868 M -39.75 2558 G -35.91  2.5796 6

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
50 0 Lower 703.97 -34.12 -13.0 21.12
0 703.84 -27.93 -13.0 14.93
0 Upper 716.03 36.59 13.0 2359
0 716.96 -31.80 -13.0 18.80
1 0 Lower 703.97 -40.05 -13.0 27.05
0 700.17 -32.55 -13.0 19.55
49 Upper 716.10 -39.28 -13.0 26.28
49 719.69 -33.62 -13.0 20.62

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

Low ch (Tx:709.0MHz) High ch (Tx:711.0MHz)
¥ Agilent RL Amplitude ¥ Agilent RL X Scale
| | f
Th Freq 769 Mz Trig Free szaf@'-@ed";n! Th Freq 711 Mz Trig Free S“'e/m‘é
Spectrum Emission Mask 106,087 of 18 Avg I Spectrum Emission Mask |1®@.@@I of 16 Avg I |
Attenuation
30.00 45 711900000 i
Auto Man . 2
Total Pur:  21.85 dBm — Total Pur: 21.88 dBm
Ref 30.06dBm Spectrum (Ref: Total Pur) . Scale/Div Ref 30.06dBm Spectrum (Ref: Total Pur) | Rref Position
Lgs 1000 45| | | L2098 Lefe Cor Right
Scale Type|
Log Lin|
|
} } Presel Center :
669 MHz 709 MHz = 711 MHz 751 MHz
Total Par Ref: 21,5 dbw 7 10.89080 MiHz Presel Ad just Total Pur Ref:  21.98 dbn 7 10.9000 MiHz
Lower Upper [3-26 GHz1y Lower Upper
StartcHz)  StopcHz) Maas BUCHz) dBn  Freq(Hz) dBn  Fraghzd 2.000 Hz StartcHz)  StopCHz) Maas BUcHz) dBn  Freq(Hz) dBn  Fraqhzd
E.00686 M £.168688 M 38888 k. -34.12 7H3.97 M -36.39 714.83 M = E.6888 M £.168688 M 38880 k. -34.62 7H5.97 M -36.59 716.83 M
.86 M 40.800 M 10880 k -27.93  7BE4 M -30.39 71436 M c.1B68 M 49.800 M 10880 k -31.86  7B5.24 M -3L8A  716.95 M
More
1of 3
| |
© Agilent RL X Scale Agilent RL X Scale
[ . [ '
Th Freq 709 Mz Trig Free Scale/Div Th Freq 711 Mz Trig Free Scale/Div
Spectrum Emission Mask [108.00% of 18 Avg | | Spectrum Emission Mask [108.00% of 18 Avg | |
Ref Value| Ref Value|
789000860 MHz 711080866 MHz
Total Pur:  22.15 dBm Total Pur:  22.93 dBm
Ret 30.80dBm Spectrum (Ref: Total Pur) . Ref Position Ret 30.80dBm Spectrum (Ref: Total Pur) . Ref Position
L8 Lefe Cer fuohe| | | 1299 Lef: Cor Right
[ [ [
669 MHz 709 MHz 711 MHz 751 MHz
Total Pyr Ref:  22.15 dBu / 18.0800 MHz Total Pyr Ref:  22.93 dBn / 18.0800 MHz
ower Upper ower Upper
StartCHz)  Stop(Hz) Meas BMcHz) 4B Freq(Hz) dBn  Fragchzd StarttHz)  Stop(Hz) Meas BlcHz) dBn  Freq(Hz) 4B Freachz)
5.6966 M 51600 1M 30.680 k -40.85 79397 M -G.B7  714.63 M 5.6068 M 51606 1M 30.680 k -59.33  7B5.97 M -30.28  716.18 M
51000 M 48.609 M 18809 k -32.55  7BA.I7 M -5A75 7226 M 51000 M 48.600 M 18809 k -54.44  7ES.98 M -33.62  719.69 M

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
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: February 20, 2015
: March 17, 2015

FCCID : UCE314062A
Band-Edge(Conducted)
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 10MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHZ] [dBm] [dBm] [dB]
50 0 Lower 703.97 -36.05 -13.0 23.05
0 703.77 -30.97 -13.0 17.97
0 Upper 716.03 -38.51 -13.0 25.51
0 716.10 -32.91 -13.0 19.91
1 0 Lower 703.97 -40.56 -13.0 27.56
0 700.17 -33.13 -13.0 20.13
49 Upper 716.03 4517 -13.0 32.17
49 719.69 -35.76 -13.0 22.76

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

Low ch (Tx:709.0MH?2z) High ch (Tx:711.0MHz)
Agilent RL X Scale Agilent RL X Scale
| . | .
Th Freq 709 iz Trig Free ||, Sc""e%‘é Th Freq 711 Mz Trig Free Sc""e%‘é
Spectrum Emission Mask [198.60% of 16 Ave | ] Spectrum Emission Mask [198.60% of 16 Ave | ]
Ref Value Ref Value
709.000000 MHz 711.000600 MHz
Total Pur:  20.87 dBm Total Pur: 20.79 dBm
Ref 30.00dBm Spectrum (Ref: Total Pur) A Ref Position| Ref 30.06dBm Spectrum (Ref: Total Pur) A Ref Position|
égfg Left Ctr Right égfg Left Ctr Right
[
669 MHz 7899 MHz 711 MHz 751 MHz
Total Per Raf: 20.87 dBm / 16.@AAE MHz Total Per Raf: 20.79 dBm  / 16.AA@E MHz
Lower Upper Lower Upper
Start¢Hz)  Stop(Hz) Meas BLICHz) dBn  Fraq(Hz) dBn  FreqtHz) Start¢Hz)  Stop(Hz) Meas BLICHz) dBn  Fraq(Hz) dBn  FreqtHz)
5.6866 M 516680 M 30.660 k -36.85  7B3.97 M -37.32 71408 M 5.6866 M 516680 M 30.660 k -36.28  7@5.97 M -30.51  716.83 M
G.186868 M 48.8688 M 18688 k. -36.G7 TH3.ZT M 3311 714.18 M E.1888 M 48.8688 M 18688 k. -36.12 7A5.98 M -32.91 716.18 M
| |
¥ Agilent RL X Scale 3 Agilent RL X Scale
| : | :
Th Frea 705 Tz THE 1o || o onraney DY Th Frea 711 Mz THE 1o || o onraney DY
Spectrum Emission Mask [106.86% of 16 Avg | ] Spectrum Emission Mask [106.86% of 16 Avg | ]
Ref Value Ref Value
7089.000000 MHz 711.000000 MHz
Total Pur:  22.24 dBm Total Pur: 21.62 dBm
Ref 30.0GdBm Spectrum (Ref: Total Pur) | ref Position Ref 30.06dBm Spectrum (Ref: Total Pur) | ref Position
52/@@ Left Cer Right 52/@@ Lefe Cor Richt
i
669 MHz 789 MHz 711 MHz 751 MHz
Total Per Ref:  22.24 dbn 7 16.9808 MHz Total Per Ref:  21.62 dBn / 16.9808 MHz
ower Upper ower Upper
StarttHz)  StoptHz) Meas BLitHz) dBn  Freq(Hz) dBn  Freqthz) StarttHz)  StoptHz) Meas BLItHz) dBn  Freq(Hz) dBn  Freqthz)
5.0000 M 51609 M  S8.000 k -48.56  7@3.97 M -66.88  714.83 M 5.0000 M 51609 M 38.600 k -59.11  7BS.97 M -45.17  716.83 M
S.B68 M 40.806 M 18@.80 k -33.13  7RE.A7 M -55.42 742,34 M S.BEB M 40.806 M 1880 k -54.28 69754 M 3575 719.63 M

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1112 of 160

: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 5MHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHz] [dBm] [dBm] [dB]
25 0 Lower 704.00 -30.74 -13.0 17.74
0 703.87 -28.22 -13.0 15.22
0 Upper 716.00 -31.86 -13.0 18.86
0 716.13 -28.26 -13.0 15.26
1 0 Lower 704.00 -21.10 -13.0 8.10
0 703.87 -28.55 -13.0 15.55
24 Upper 716.00 -27.61 -13.0 14.61
24 716.13 -29.08 -13.0 16.08

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

Low ch (Tx:706.5MHz) High ch (Tx:713.5MHz)
¥ Agilent RL X 5cale ¥ Agilent RL X Scale
| f | f
Ch Freq 7065 M= Trig fres S“'e/m‘é Ch Freq 7135 Mz Trig fres S“'e/m‘é
Spectrum Emission Mask [106.00% of 18 Avg | ] Spectrum Emission Mask [106.00% of 18 Avg | ]
Ref Value| Ref Value|
796.500008 MHz 713.500008 MHz
Total Pur: 21.86 dBm Total Pur: 21.76 dBm
Ref 30.06dBm Spectrum (Ref: Total Pur) | Rref Position Ref 30.06dBm Spectrum (Ref: Total Pur) | Rref Position
Lgs Lk Cer mone| [ |09 Lofe Cir Right
666.5 MHz 706.5 MHz 713.5 MHz 753.5 MHz
Total Pyr Raf:  2L.06 dBn / 5.00000 MHz Total Pyr Raf:  2L.76 dBn / 5.00008 MHz
ower Upper Lower Upper
StartcHz)  StopCHz) Maas BUcHz) dBn  Freq(Hz) dBn  Fraqhzd StartcHz)  StopCHz) Maas BUCHz) dBn  Freq(Hz) dBn  Fraghzd
2.5088 M 2.6688 M 30.880 k. -36.74 784.88 M -32.94 709.68 M 2.5088 M 2.6688 M 30.880 &k -28.47 711.88 M -3L.86 716.688 M
2.60068 M 49.800 M 1080 k -28.22 7B3.87 M -3LE4 789.53 M 2.60068 M 49.800 M 1080 k -24.32 71887 M -20.26 71613 M
| |
© Agilent RL X Scale Agilent RL X Scale
[ . [ '
Ch Freq 7065 M= Trig free Scale/Div Ch Freq 7135 M= Trig free Scale/Div
Spectrum Emission Mask [108.00% of 18 Avg | | Spectrum Emission Mask [108.00% of 18 Avg | |
Ref Value| Ref Value|
T86.5608600 MHz 713.500868 MHz
Total Pur:  22.47 dBm Total Pur:  22.94 dBm
Ret 30.80dBm Spectrum (Ref: Total Pur) . Ref Position Ret 30.80dBm Spectrum (Ref: Total Pur) . Ref Position
L8 Lefe Cer fuohe| | | 1299 Lef: Cor Right
666.5 MHz 706.5 MHz 713.5 MHz 753.5 MHz
Total Pyr Ref:  22.47 dBu / 5.08800 MHz Total Pyr Ref:  22.94 dBn / 5.00800 MHz
ower Upper ower Upper
StartCHz)  Stop(Hz) Meas BMcHz) 4B FreqCHz) B Freqchz) StarttHz)  Stop(Hz) Meas BMcHz) 4B FreqCHz) 4B Fragcthzd
25066 M 25600 M 30.680 k -20.18  7R4.80 M -56.33  789.88 M 25068 M 25600 M 30.686 k -58.98  7iLBA M -2R.BL  716.68 M
2.6000 M 48.800 M 18809 k -28.55  7B3.E7T M -43.56  712.88 M 2.6000 M 48.600 M 18809 k -42.17 7BP.94 M -29.88 71613 M

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

:+
c+

Telephone
Facsimile
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Issued date
Revised date

FCC ID : UCE314062A
Band-Edge(Conducted)
LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 17deg.C / 40% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 5SMHz
RB RB Band-Edge Frequency Result Limit Margin
Size Start Lower/Upper
[MHZ] [dBm] [dBm] [dB]
25 0 Lower 704.00 -31.46 -13.0 18.46
0 703.87 -30.58 -13.0 17.58
0 Upper 716.00 -33.91 -13.0 20.91
0 716.26 -30.03 -13.0 17.03
1 0 Lower 704.00 -22.62 -13.0 9.62
0 703.87 -27.46 -13.0 14.46
24 Upper 716.00 2857 -13.0 15.57
24 716.26 -31.63 -13.0 18.63

The cable and attenuator loss were set to Spectrum Analyzer as a correction factor.

Low ch (Tx:706.5MH2z) High ch (Tx:713.5MHz)
¥ Agilent RL X Scale ¥ Agilent RL X Scale
[ I [ )
Ch Freq 7065 Mz Trig Free Sc""e%‘é Ch Freq 7135 Mz Trig Free Sc""e%‘é
Spectrum Emission Mask [198.60% of 16 Ave | ] Spectrum Emission Mask [198.60% of 16 Ave | ]
Ref Value Ref Value
706.500000 MHz 713.500000 MHz
Total Pur:  20.80 dBm Total Pur: 20.79 dBm
Ref 30.00dBm Spectrum (Ref: Total Pur) A Ref Position| Ref 30.06dBm Spectrum (Ref: Total Pur) A Ref Position|
}jgfg Left Ctr Right }jgfg Left Ctr Right
| |
666.5 MHz 786.5 MHz 713.5 MHz 753.5 MHz
Total Per Raf: 20.86 dBm / S.AAAAA MHz Total Per Raf: 20.79 dBm  / S.AAAAA MHz
Lower Upper Lower Upper
Start¢Hz)  Stop(Hz) Meas BLCHz) dBn  Frag(Hz) dBn  FreqtHz) StarttHz)  Stop(Hz) Meas BLICHz) dBn  Fraq(Hz) dBn  FreqtHz)
2.5066 M 2,660 M 30.860 k  -31.46  7B4.80 M -3465  799.98 M 2.5066 M 2.66680 M 30.860 k  -20.61 7118 M -33.91  716.88 M
2.68688 M 48.8688 M 18688 k. -36.58 7H3.87 M -33.84 709.33 M 2.68688 M 48.8688 M 18688 k. -26.G2 718.74 M -3A.63 716.26 M
| |
3 Agilent RL X Scale 3 Agilent RL X Scale
| I [ )
Th Freq 7865 Tz THE 1o || o onraney DY Th Freq 7135 Tz THE 1o || o onraney DY
Spectrum Emission Mask [106.86% of 16 Avg | ] Spectrum Emission Mask [106.86% of 16 Avg | ]
Ref Value Ref Value
786.500000 MHz 713.500000 MHz
Total Pur:  21.77 dBm Total Pur: 21.41 dBm
Ref 30.0GdBm Spectrum (Ref: Total Pur) A Ref Position Ref 30.06dBm Spectrum (Ref: Total Pur) A Ref Position
52/@@ Left Ctr Right 52/@@ Lefe Cor Richt
I
666.5 MHz 706.5 MHz 713.5 MHz 7535 MHz
Total Per Ref:  21.77 dBn 7 5.08808 MHz Total Per Ref: 2141 dBn / 5.68808 MHz
Lowar Upper Lowar Upper
StarttHz)  StoptHz) Meas BLItHz) dBn  Fraq(Hz) dBn  Freqthz) StarttHz)  StoptHz) Meas BLItHz) dBn  Freq(Hz) dBn  Freqthz)
2.5000 M 2.6609 M 38.600 k  -22.82 7R4.80 M -BE.ES  789.98 M 2.5000 M 2.6609 M 38.600 k  -59.84 Pi1.8@ M -28.57  716.88 M
26868 M 40.806 M 1880 k -27.46  7RIB7 M 4430 712.88 M Z.6BEB M 40.806 M 18@.80 k -42.75  7B7.O4 M 3163 716.26 M

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :
Facsimile :

+81 596 24 8999
+81 596 24 8124
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Issued date : February 20, 2015
Revised date : March 17, 2015
FCC ID : UCE314062A
Band Edge (Radiated)
W-CDMA Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/23/2015
Temperature / Humidity 22deg. C/24 % RH
Engineer Tomoki Matsui
Mode Tx W-CDMA (RMC 12.2kbps), All Up Bits
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR [ VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [cm] | [deg]| [cm] | [deg]
1710.00] 49.4 | 51.5 |-26.5 | -259 | 3.4 9.3 0.0 |-20.7 | -20.1 | -13.0 | 7.7 7.1 152 | 357 126 | 253
1755.00] 53.5 | 56.1 |-21.4 |-21.5| 3.5 9.5 0.0 |-154]-155]-13.0| 24 2.5 149 349 125 253

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
S/A PK (RBW: 47kHz , VBW: 150kHz)

Detector :

UL Japan, Inc.

Ise EMC

Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1181 596 24 8124

Telephone
Facsimile
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Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A
Band Edge (Radiated)
LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/30/2015
Temperature / Humidity 21deg. C /28 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE(QPSK), BW 3MHz
[QPSK, 100% RB allocation]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table

[MHz] | HOR | VER [ HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg] | [cm] | [deg]
1710.00{ 38.1 | 43.1 |-37.6 |-34.1 | 34 | 88 | 0.0 |-323[-287[-13.0]| 193 | 157 [ 128| 193] 102] 287 [RB 15-0, Tx 1711.5MHz
1755.00{ 43.4 | 485 |-31.9[-287[ 35 [ 90 | 00 |-263]-23.1[-13.0] 133 [ 101 [ 123] 190] 100] 278 [RB 15-0, Tx 1753.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)

Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)
[QPSK, 1 RB]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER

HOR | VER | [cm] | [deg.]| [cm] | [deg.]
8.8 4.6 128 | 193] 102 | 287|RB1-0, Tx 1711.5MHz
6.7 2.9 123 | 190| 100 | 278 |RB 1-14, Tx 1753.5MHz

1710.00] 48.6 | 54.2 |-27.1 |-229 | 34 8.8 0.0 |-21.8 |-17.6 [-13.0
1755.00] 50.0 | 55.8 [-25.3 |-21.4 | 3.5 9.0 0.0 [-19.7 | -15.9 [-13.0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A
Band Edge (Radiated)
LTE Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/30/2015
Temperature / Humidity 21deg. C /28 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE(16QAM), BW 3MHz
[16QAM, 100% RB allocation]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg.]| [cm] | [deg]
1710.00] 38.4 | 42.0 |-37.3 |-35.1 | 34 8.8 0.0 |-32.0 |-29.8-13.0] 19.0 | 16.8 128 193 102 | 287 |RB 15-0, Tx 1711.5MHz
1755.00] 43.1 | 48.0 |-32.2 |-29.2 | 3.5 9.0 0.0 |-26.7 |-23.6 |-13.0 | 13.7 | 10.6 123 190 100 | 278 [RB 15-0, Tx 1753.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

[16QAM, 1 RB]

Frequency [ Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height| Table | Height| Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg.]| [cm] | [deg.]
1710.00f 46.0 | 50.1 |-29.7 | -27.0 | 3.4 8.8 0.0 |-244 |-21.7]-13.0 ] 114 | 87 128 | 193] 102 | 287|RB1-0,Tx 1711.5MHz
1755.00] 48.2 | 53.7 |-27.1 [-23.5] 3.5 9.0 0.0 |-21.5|-179]-13.0] 85 4.9 123 190] 100 | 278 |RB 1-14, Tx 1753.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 91kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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: February 20, 2015
: March 17, 2015

FCCID : UCE314062A
Band Edge (Radiated)
LTE Band VII

Report No. 10636726H

Test place Ise EMC Lab. No.2 Semi Anechoic Chamber

Date 01/30/2015

Temperature / Humidity 21deg. C /28 % RH

Engineer Hironobu Ohnishi

Mode Tx LTE(QPSK), BW 5MHz

[QPSK, 100% RB allocation]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks

Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn

[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg.]| [cm] | [deg]
2500.00 44.2 | 43.3 |-30.0 |-29.7 | 4.1 | 10.7 | 0.0 [-23.4]-232|-10.0 | 13.4 | 13.2 113 341| 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz
2495901 42.9 | 41.7 |-31.3 |-31.3 | 4.1 10.7 | 0.0 |-247]-248|-13.0| 11.7 | 11.8 113 | 341 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz
2492.50] 38.3 | 37.7 |-35.9 |-353 | 4.1 | 10.6 | 0.0 [-294|-28.7|-25.0| 44 | 3.7 113 341f 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz
2570.00] 41.9 | 42.5 |-31.7 | -30.0 | 42 106 | 0.0 |-2521-23.6 -10.0 | 152 | 13.6 112| 338 100 | 282 |Upper, RB 25-0, Tx 2567.5MHz
2575.50| 36.4 | 36.7 |-37.1 |-358 | 42 | 10.6 | 0.0 [-30.7|-29.4|-13.0| 17.7 | 164 112| 338| 100 | 282 |Upper, RB 25-0, Tx 2567.5MHz
2576.40] 35.6 | 35.5 |-37.9 | -37.0 | 42 106 | 0.0 [-31.5]-30.6 |-25.0| 6.5 5.6 112 | 338 100 | 282 |Upper, RB 25-0, Tx 2567.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-12.75GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-12.75GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum Analyzer RMS Average (RBW: 100kHz, VBW: 300kHz) for within 1MHz from band-edge
Spectrum Analyzer RMS Average (RBW: IMHz, VBW: 3MHz) for other frequencies
[QPSK, 1 RB]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR ] VER [ HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg.]| [cm] | [deg]
2500.00] 50.1 | 49.6 |-24.1 |-23.4] 41 | 107 | 0.0 [-17.6 |-16.9 |-10.0 | 7.6 6.9 113| 341| 100 | 273 |Lower, RB 1-0, Tx 2502.5MHz
2496.00f 36.2 | 36.1 |-38.0 |-36.9 | 4.1 107 | 0.0 [-31.4]-303]-13.0] 184 | 17.3 113| 341 100 | 273 |Lower, RB 1-0, Tx 2502.5MHz
2490.60{ 29.0 | 29.1 |-452 |-43.9| 4.1 | 10.6 | 0.0 |-38.7 |-37.4[-25.0] 13.7 | 12.4 113 341] 100 | 273 |Lower, RB 1-0, Tx 2502.5MHz
2570.00| 47.7 | 50.2 |-25.8 |-22.3 ] 42 | 10.6 | 0.0 [-194|-159]-10.0 | 94 5.9 112| 338] 100 | 282 |Upper, RB 1-24, Tx 2567.5MHz
2575.00{ 25.8 | 264 |-47.7 |-46.1 | 42 | 106 | 0.0 |-41.3-39.7[-13.0 ] 283 | 26.7 112 338] 100 | 282 |Upper, RB 1-24, Tx 2567.5MHz
2579.50f 31.5 | 32.1 |-42.0 |-404 | 4.2 [ 10.6 | 0.0 |-35.6 |-34.0|-25.0 | 10.6 | 9.0 112 | 338] 100 | 282 |Upper, RB 1-24, Tx 2567.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-12.75GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-12.75GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector :

Spectrum Analyzer RMS Average (RBW: 100kHz, VBW: 300kHz) for within IMHz from band-edge
Spectrum Analyzer RMS Average (RBW: 1MHz, VBW: 3MHz) for other frequencies

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile

1 +81 596 24 8999
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Band Edge (Radiated)
LTE Band VII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/30/2015
Temperature / Humidity 21deg. C /28 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE(16QAM), BW 5SMHz
[16QAM, 100% RB allocation]
Frequency [ Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]

2500.00 42.8 | 41.4 [-314 |-31.6 [ 4.1 107 | 0.0 |-24.8 ]-25.1]-10.0 ) 14.8 | 15.1 113 ] 341 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz

2495.70 39.9 | 39.8 [-343 |-332 [ 4.1 10.7 | 0.0 |-27.81-26.7|-13.0 | 14.8 | 13.7 113 ] 341 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz

2493.50f 36.8 | 36.1 [-374 |-36.9 | 4.1 | 10.6 | 0.0 |-30.9]-30.4]-250] 59 5.4 113 | 341 [ 100 | 273 |Lower, RB 25-0, Tx 2502.5MHz

2570.00 40.2 | 41.4 [-33.3 |-31.1 [ 42 | 10.6 | 0.0 |-26.9|-24.7|-10.0 | 169 | 14.7 112 338]| 100 | 282 [Upper, RB 25-0, Tx 2567.5MHz

2575.60( 35.0 | 35.0 [-38.5 |-37.5| 42 | 106 | 0.0 |-32.1|-31.1]-13.0] 19.1 | 18.1 112 338]| 100 | 282 [Upper, RB 25-0, Tx 2567.5MHz

2576.00f 34.6 | 35.5 |-39.0 |-37.1 | 42 ] 10.6 | 0.0 |-32.5-30.7 [-25.0 | 7.5 5.7 112 | 338 | 100 | 282 |Upper, RB 25-0, Tx 2567.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-12.75GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-12.75GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
Detector : Spectrum Analyzer RMS Average (RBW: 100kHz, VBW: 300kHz) for within IMHz from band-edge

Spectrum Analyzer RMS Average (RBW: 1MHz, VBW: 3MHz) for other frequencies

[16QAM, 1 RB]

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg]| [cm] | [deg.]

2500.00] 494 | 49.1 [-24.8 |-23.9 | 41 |10.7 ] 0.0 [-182]-174]-10.0| 82 | 74 113 | 341| 100| 273 [Lower, RB 1-0, Tx 2502.5MHz

2496.00] 34.6 | 343 |-39.6 | -38.7 | 4.1 10.7 | 0.0 |-33.1]-32.2 [-13.0] 20.1 | 19.2 113 | 341 100 | 273 |Lower, RB 1-0, Tx 2502.5MHz

2490.40] 28.6 | 27.7 |-45.6 | -453 [ 4.1 | 10.6 | 0.0 |-39.1 |-38.8 [-25.0 | 14.1 | 13.8 113 | 341] 100 | 273 [Lower, RB 1-0, Tx 2502.5MHz

2570.00] 47.7 | 482 |-259 |-243| 42 [ 106 | 0.0 [-19.4]-179 |-10.0 | 94 7.9 112 | 338| 100| 282 |Upper, RB 1-24, Tx 2567.5MHz

2575.00] 254 | 255 [-482|-47.0 | 42 | 10.6 | 0.0 [-41.7 | -40.6 |-13.0 | 28.7 | 27.6 112 338| 100 | 282 |Upper, RB 1-24, Tx 2567.5MHz

2579.60] 31.4 | 32.1 |-42.2 |-404 [ 42 ] 10.6 | 0.0 |-35.7]-34.0 [-25.0] 10.7 | 9.0 112 338] 100 | 282 [Upper, RB 1-24, Tx 2567.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-12.75GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-12.75GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
Detector : Spectrum Analyzer RMS Average (RBW: 100kHz, VBW: 300kHz) for within 1MHz from band-edge

Spectrum Analyzer RMS Average (RBW: 1MHz, VBW: 3MHz) for other frequencies

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Band Edge (Radiated)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/30/2015
Temperature / Humidity 21deg. C /28 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE(QPSK), BW 5MHz
[QPSK, 100% RB allocation]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Tumn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR [ VER | [cm] | [deg.]| [cm] | [deg]
704.00] 349 | 37.3 |-21.1 |-152] 53 2.2 99 [-36.2|-304(-13.0]232 | 174 126 177 166 | 315 |RB 25-0, Tx 706.5MHz
716.00] 35.0 | 334 |-20.6 |-18.0] 5.3 2.2 9.9 [-359|-333[-13.0]229 | 203 126 179 163 | 316 |RB 25-0, Tx 713.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 100kHz)
[QPSK, 1 RB]
Frequency [ Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height| Table | Height| Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg]| [em] | [deg]
704.00] 384 | 36.3 |-17.6 |-162 | 5.3 22 99 |-32.7 |-314 [-13.0 [ 19.7 | 184 126 | 177 166| 315|RB 1-0, Tx 706.5MHz
716.00] 38.9 | 37.1 |-16.7 | -143 | 5.3 2.2 9.9 |-32.0 |-29.6 [-13.0 [ 19.0 | 16.6 126 179] 163 | 316 |RB 1-24, Tx 713.5MHz

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15
Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)

Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 100kHz)

Detector :

UL Japa
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Band Edge (Radiated)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/30/2015
Temperature / Humidity 21deg. C /28 % RH
Engineer Hironobu Ohnishi
Mode Tx LTE(16QAM), BW 5SMHz
[16QAM, 100% RB allocation]
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] | HOR | VER | HOR [ VER | [dB] | [dBi] | [dB] [ HOR | VER

HOR | VER | [cm] | [deg.]| [cm] | [deg.]
249 | 194 126 | 177| 166 | 315 |RB 25-0, Tx 706.5MHz
24.7 | 20.7 126 | 179 163 | 316 [RB 25-0, Tx 713.5MHz

704.00f 33.3 | 353 | -22.7 |-172 | 53 22 9.9 1-37.9 |-324|-13.0
716.00f 33.1 | 33.0 | -22.5 |-185 | 5.3 2.2 9.9 |-37.7 |-33.7-13.0

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 100kHz)

[16QAM, 1 RB]

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table

[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER

HOR | VER | [cm] | [deg.]| [cm] | [deg.]
-13.0 | 204 | 174 126 | 177 166 | 315 |RB 1-0, Tx 706.5MHz
-13.0 | 20.2 | 18.8 126 | 179 163 | 316 |RB 1-24, Tx 713.5MHz

704.00) 37.7 | 373 |-182 |-152 | 5.3 2.2 99 |-334|-304
716.00] 37.6 | 34.9 |-18.0 | -16.5 [ 5.3 2.2 9.9 |-33.2 |-31.8

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-20GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-20GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

Detector : Spectrum analyzer RMS Average (RBW: 30kHz , VBW: 100kHz)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Spurious Emission (Conducted)

W-CDMA Band IV

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA(RMC12.2kbps), All Up Bits
Limit Line
Tx Limit Atten. Cable Limit Line
Frequency Loss *1) *2)

[MHz] [dBm] [dB] [dB] [dBm]

1712.4 -13.0 10.02 6.77 -29.8

1732.6 -13.0 10.02 6.77 29.8

1752.6 -13.0 10.02 6.78 -29.8

Sample Calculation : Limit Line =L

imit - Atten. - Cable Loss

*1)9k-150kHz : RBW factor was applied to Limit Line. (RBW factor=10log(1kHz/1MHz)
*2)150kHz-30MHz : RBW factor was applied to Limit Line. (RBW factor=10log(10kHz/1MHz)

UL Japan, Inc.

Ise EMC Lab.
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1 +81 596 24 8999
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Spurious Emission (Conducted)

W-CDMA Band IV
Tx:1712.4MHz

9kHz-150kHz

150kHz-30MHz

Agilent R T ¥ Agilent R T
Mkrl 16.75 kHz Mkrl 225 kHz
Ref 16 dBm #fitten 30 dB -71.86 dBm Ref 18 dBm #Atten 30 dB —68.73 dBm
#Peak ‘ #Peak |
Log Log
18 ! 18 |
dB/ DC Coupled dB/ OC Coupled
o] 1]
-53.3 493
dBm [ dBm
LgAv [ Lghv I -
2] MW”\“WW | ettt i . gl - — — —— ——
S1 52 $1 %2
Start 9.00 kHz Stop 156.00 kHz Start 150 kHz Stop 30.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W s finplitude Marker  Trace Type o xis finplitude
1 & Frag 18.75 kHz -71.86 dEn 1 €3} Frag 225 kHz -B8.73 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R 7 Agilent R T
Mkrl 734.9 MHz Mkr2 3.423 GHz
Ref 28 dBm #Atten 30 dB -51.94 dBm Ref 28 dBm #Atten 30 dB -46.75 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
o] Dl
-29.3 1 -29.8
dBm “ " - o dBm " N i v
LgAv LgRy
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq ?734.3 MHz -51.34 dBm 1 £ Freq 1.712 GHz £.95 dBn
2 €3 Frag 3.423 GHz ~4.75 dBn
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Spurious Emission (Conducted)
W-CDMA Band 1V
Tx:1712.4AMHz
5GHz-10GHz 10GHz-15GHz
% Agilent R T ¥ Agilent R T
Mkrl 7.654 GHz Mkrl 13.688 GHz

Ref 28 dBm #Atten 30 dB —48.83 dBm Ref 28 dBm #Atten 30 dB -46.98 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
o] Dl
-29.3 S -29.8
dBm y sl % dBm prvw £ s u
Lgfv LgAv
51 52 S1 sz
Start 5.000 GHz Stop 16.860 GHz Start 10.000 GHz Stop 15.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 10 ms (1201 pts)

Marker  Trace Type W s Anplitude Marker  Trace Type o Axis Anplitude

1 @ Freq ?.854 BHz -48.83 dBm 1 3 Freq 13.688 GHz -46.98 dBn
15GHz-20GHz
% Agilent R T
Mkrl 19.162 GHz

Ref 2@ dBm #Atten 3@ dB —45.98 dBm
#Peak
Log
16
dB/
] s
28] - P OO AR N
LA
51 82
Start 15808 GHz Stop 20800 GHz

#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)
Marker  Trace Type W Az Anplitude
1 [&:H) Freq 19.162 GHz -45.98 dBm

UL Japan, Inc.
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Spurious Emission (Conducted)

W-CDMA Band IV
Tx:1732.6MHz

9kHz-150kHz 150kHz-30MHz
- Agilent R T ¥ Agilent R T
Mkrl 11.58 kHz Mkrl 399 kHz
Ref 18 dBm #Atten 39 dB —76.57 dBm Ref 16 dBm #Atten 30 dB —70.06 dBm
#Peak ‘ #Peak |
Log ‘ Log
16 | 16 y
dB/ DC Coupled 4B/ OC Coupled
o] ol
-59.8 -49.8
dBm 7 dBm
Lofv (o — Loy ™ o ot " PP NP
sl 82 - 5182
Start 9.08 kHz Ston 15068 kHz Start 159 kHz Stop 30008 MHz
#Res BH 1 kHz #BW 3 kHz Sweep 134.8 ms (1261 pts) #Res BW 10 kHz #WBH 38 kHz Sweep 285.3 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 11.58 kHz -78.57 dBm 1 Frag 399 kHz -78.8E dBn
30MHz-1GHz 1GHz-5GHz
- Agilent R T ¥ Agilent R T
Mkrl 338.8 MHz Mkr2 3.467 GHz
Ref 20 dBm #fitten 30 dB -51.34 dBm Ref 28 dBm #Atten 30 dB -47.63 dBm
#Peak #Peak N
Log Log
18 18
dB/ dB/
o] 1]
-29.8 1 -29.3 &
dBm . P b W " dBm [ 1 ] -y Tnifirp T SR I PT
Lgfv LgAv -
S1 52 $1 %2
Start 30.8 MHz Stop 1.066 @ GHz Start 1.060 GHz Stop 5.080 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 168 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 6.72 ms (1281 pts)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o Axis finplitude
1 & Frag 338.8 MHz -51.34 dBn 1 €3} Frag 1.733 GHz £.99 dBn
2 &) Freg 3.487 GHz -47.63 dBn

UL Japan, Inc.
Ise EMC Lab.
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Spurious Emission (Conducted)

W-CDMA Band IV
Tx:1732.6MHz

5GHz-10GHz 10GHz-15GHz
# Agilent R T ¥ Agilent R
Mkrl 7.292 GHz Mkrl 14.533 GHz
Ref 2@ dBm #Atten 39 dB —48.85 dBm Ref 26 dBm #Atten 30 dB -46.49 dBm
#Peak #Peak
Log Log
16 18
dB/ dB/
ol D
-29.8 § -29.8 L N
o A = = | dBm T -
LafAv Lgfv
$1 82 5182
Start 5.000 GHz Ston 10,860 GHz Start 10.009 GHz Stop 15.608 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 7.292 BHz -48.85 dBm 1 @ Frag 14,532 GHz -46.49 dBn
15GHz-20GHz
# Agilent R T
Merl 15.129 GHz
Ref 20 dBm #fitten 30 dB —46.24 dBm
#Peak
Log
18
dB/
o] | .
-23.8 - " Lt
el - P R B 4
LoAv
S1 52
Start 15.800 GHz Stop 20.800 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)
Marker  Trace Type W s finplitude
1 & Frag 15.129 BHz ~46.24 dBm
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Spurious Emission (Conducted)
W-CDMA Band IV
Tx:1752.6MHz

9kHz-150kHz 150kHz-30MHz
Agilent R T ¥ Agilent R T
Mkrl 11.46 kHz Mkrl 175 kHz
Ref 16 dBm #fitten 30 dB -71.16 dBm Ref 18 dBm #Atten 30 dB -69.61 dBm
#Peak ‘ #Peak |
Log Log
18 ‘ 18 |
dB/ DC Coupled dB/ OC Coupled
o] 1]
-53.3 493
dBm |7 dBm
LgAv |2 LgAv Taih n .
R N Sl g, A - Moty o, et " I o]
51 52 B I T
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W fxis finplitude Marker  Trace Type o xis finplitude
1 & Frag 11.46 kHz -?1.18 dBm 1 €3} Frag 175 kHz -B8.51 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R T ¥ Agilent R T
Mkrl 386.9 MHz Mkr2 3.587 GHz
Ref 28 dBm #Atten 30 dB -51.26 dBm Ref 28 dBm #Atten 30 dB —45.56 dBm
#Peak #Peak N
Log Log
16 10
dB/ dB/
o] Dl
-29.3 1 -29.8 ?
dfim o o o 0 ] | BT [T sl Pk T Ty—
Lgfv LgAv
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq 3868.8 MHz -51.26 dBm 1 €3 Freq 1.753 GHz 6.53 dBn
2 €3 Frag 3.587 GHz ~4E.5E dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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: February 20, 2015
: March 17, 2015

Test report No.
Page

Issued date
Revised date

FCC ID : UCE314062A
Spurious Emission (Conducted)
W-CDMA Band IV
Tx:1752.6MHz
5GHz-10GHz 10GHz-15GHz
# Agilent R T ¥ Agilent R T
Mkrl 7.896 GHz Mkrl 13.658 GHz
Ref 28 dBm sfirten 38 dB -47.54 dBm Ref 28 dBm #fitten 39 dB -46.65 dBm
#Peak #Peak
Log Log
18 16
dB/ dB/
2o Lo 3
dBn SR & SPPI S A | S L, .
LafAv Lgfv
51 82 51 82
Start 5.000 GHz Stop 10006 GHz Start 10.000 GHz Stop 15.000 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freg 7.896 GHz -47.54 dBn 1 @ Freq 13.658 GHz -46.55 din
15GHz-20GHz
# Agilent R T
Mkrl 16.362 GHz
Ref 20 dBm #Atten 30 dB -45.68 dBm
#Peak
Log
16
dB/
DI ]
=k . 2 M s
dBm [ g
LoAv
S1 52
Start 15.000 GHz Stop 20.008 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)
Marker  Trace Type W fodis finplitude
1 3 Freg 16.362 BHz -45.68 dBn

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1128 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band IV
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 3MHz
Low ch RB1-14, Mid ch RB1-14, High ch RB 1-0
Limit Line
Tx Limit Atten. Cable Limit Line
Frequency Loss *1) *2)

[MHz] [dBm] [dB] [dB] [dBm]

1711.5 -13.0 10.02 6.77 -29.8

1732.5 -13.0 10.02 6.77 29.8

1753.5 -13.0 10.02 6.78 -29.8

Sample Calculation : Limit Line =L

imit - Atten. - Cable Loss

*1)9k-150kHz : RBW factor was applied to Limit Line. (RBW factor=10log(1kHz/1MHz)
*2)150kHz-30MHz : RBW factor was applied to Limit Line. (RBW factor=10log(10kHz/1MHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1129 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band IV
Tx:1711.5MHz

9kHz-150kHz

150kHz-30MHz

Agilent R T ¥ Agilent R T
Mkrl 9.69 kHz Mkrl 150 kHz
Ref 16 dBm #fitten 30 dB —76.92 dBm Ref 18 dBm #Atten 30 dB —70.84 dBm
#Peak ‘ #Peak
Log Log
18 ‘ 18 |
dB/ DC Coupled dB/ OC Coupled
o] 1]
-53.3 493
dBm [ dBm
LoAv Lghv m .
lhaviel s prot, A b P
5183 | 51 82
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W s finplitude Marker  Trace Type o xis finplitude
1 & Frag 9.69 kHz -78.32 dBn 1 €3} Frag 158 kHz -78.84 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R i Agilent R T
Mkrl 515.8 MHz Mkr2 3.427 GHz
Ref 28 dBm #Atten 30 dB -51.96 dBm Ref 28 dBm #Atten 30 dB —42.77 dBm
#Peak #Peak T
Log Log
16 10
dB/ dB/
o] Dl
-29.3 -29.8
dBm : - yove ol " dBm o ! e , FmTT——
Lgfv LgAv
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq 515.8 MHz -51.38 dBm 1 €3 Freq 1.713 GHz 18,38 dBn
2 €3 Frag 3.427 GHz -42.77 dBn

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1130 of 160

: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Spurious Emission (Conducted)
LTE Band 1V
Tx:1711.5MHz
5GHz-10GHz 10GHz-15GHz
% Agilent R T ¥ Agilent R T
Mkrl 7.104 GHz Mkrl 13.633 GHz
Ref 28 dBm #Atten 30 dB —47.73 dBm Ref 28 dBm #Atten 30 dB -46.80 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
o] Dl 1
-29.3 o -29.8
dBm ; BN E—— A B[] o w J Loyt
Lgfv LgAv
51 52 S1 sz
Start 5.000 GHz Stop 16.860 GHz Start 10.000 GHz Stop 15.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 10 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq ?.184 BHz -47.73 dBn 1 3 Freq 13.633 GHz -46.88 dBn
15GHz-20GHz
% Agilent R T
Mkrl 16.233 GHz
Ref 2@ dBm #Atten 3@ dB —45.12 dBm
#Peak
Log
16
dB/
ol <1?
-29.8
T I ™
LA
51 82
Start 15808 GHz Stop 20800 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)
Marker  Trace Type W Axis finplitude
1 @ Freq 16.233 BHz -45.12 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1131 0f 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band IV
Tx:1732.5MHz

9kHz-150kHz

150kHz-30MHz

- Agilent R T ¥ Agilent R T
Mkrl 9.45 kHz Mkrl 274 kHz
Ref 18 dBm #Atten 39 dB -71.69 dBm Ref 16 dBm #Atten 30 dB —78.89 dBm
#Peak ‘ #Peak |
Log ‘ Log
16 ! 18 |
dB/ DC Coupled 4B/ OC Coupled
o] ol
-59.8 -49.8
dBm B
Lafiu Lafiv - —
ooy s . s PR S I ) " » st .
$1 82 5182
Start 9.08 kHz Ston 15068 kHz Start 159 kHz Stop 30008 MHz
#Res BH 1 kHz #BW 3 kHz Sweep 134.8 ms (1261 pts) #Res BW 10 kHz #WBH 38 kHz Sweep 285.3 ms (1201 pts)
Marker Trace Type * Axig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 9.45 kHz -71.69 dBm 1 @ Frag 274 kHz -78.89 dBn
30MHz-1GHz 1GHz-5GHz
- Agilent R T ¥ Agilent R T
Mkrl 385.7 MHz Mkr2 3.467 GHz
Ref 20 dBm #fitten 30 dB -51.59 dBm Ref 28 dBm #Atten 30 dB -45.19 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
o] 1]
-29.3 1 -29.3 ¢
dBm | "s P . s dBm ™ w v -
Lgfv LgAv —
S1 52 $1 %2
Start 30.8 MHz Stop 1.066 @ GHz Start 1.060 GHz Stop 5.080 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 168 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 6.72 ms (1281 pts)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o Axis finplitude
1 & Frag 38E.7 MHz -51.59 dEm 1 €3} Frag 1.733 GHz 18.69 dBn
2 &) Freg 3.487 GHz -45.19 dBn

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1132 of 160

: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Spurious Emission (Conducted)
LTE Band IV
Tx:1732.5MHz
5GHz-10GHz 10GHz-15GHz
# Agilent R T ¥ Agilent R T
Mkrl 6.988 GHz Mkrl 13.788 GHz
Ref 28 dBm sfirten 38 dB -47.35 dBm Ref 28 dBm #fitten 39 dB -45.72 dBm
#Peak #Peak
Log Log
18 16
dB/ dB/
2o Lo :
dbm - o o - _ T T
LafAv Lgfv
51 82 51 82
Start 5.000 GHz Stop 10006 GHz Start 10.000 GHz Stop 15.000 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freg £.988 GHz -47.35 dBm 1 Freq 13.788 GHz -45.72 din
15GHz-20GHz
# Agilent R T
Mkrl 19.654 GHz
Ref 20 dBm #Atten 30 dB -46.28 dBm
#Peak
Log
16
dB/
] 4
=R o Qs
dBm = el
LoAv
S1 52
Start 15.000 GHz Stop 20.008 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)
Marker  Trace Type W fods finplitude
1 3 Freg 18.654 GHz -46.28 dBn

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone

Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A

Spurious Emission (Conducted)
LTE Band 1V
Tx:1753.5MHz

9kHz-150kHz 150kHz-30MHz

Agilent R T ¥ Agilent R T
Mkrl 14.41 kHz Mkrl 150 kHz
Ref 16 dBm #fitten 30 dB -71.36 dBm Ref 18 dBm #Atten 30 dB —71.82 dBm
#Peak ‘ #Peak |
Log Log
18 ‘ 18 |
dB/ DC Coupled dB/ OC Coupled
o] 1]
-53.3 493
dBm T dBm
LoAv LgRv — -
R T o R ; P " " P v
S1 52 $1 %2
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o xis finplitude
1 & Frag 14.41 kHz -71.38 dBn 1 €3} Frag 158 kHz ~71.82 dBn

30MHz-1GHz 1GHz-5GHz

Agilent R T ¥ Agilent R T

Mkrl 383.2 MHz Mkr2 3.583 GHz
Ref 28 dBm #Atten 30 dB -51.85 dBm Ref 28 dBm #Atten 30 dB —43.77 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
o] Dl 2
-29.3 1 -29.8 T
dBm e v . . B [ ol " T '
LgAv LgRy
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W Aais Anplitude Marker  Trace Type T fixis Anplitude
1 €3y Freq 383.2 MHz -51.85 dBm 1 (&3] Freg 1.754 GHz 9.91 dBm
2 (€3] Frag 3.583 GHz -43.77 dBm

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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1 10636726H-F-R3
1134 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band IV
Tx:1753.5MHz

S5GHz-10GHz 10GHz-15GHz
# Agilent R ¥ Agilent R T
Mkrl 7.183 GHz Mkrl 14.542 GHz

Ref 2@ dBm #Atten 39 dB -47.37 dBm Ref 26 dBm #Atten 30 dB -46.46 dBm
#Peak #Peak
Log Log
16 18
dB/ dB/
ol ol
208 3 292 RO I
dBm & e * B F— W “
LafAv Lgfv
$1 82 5182
Start 5.000 GHz Ston 10,860 GHz Start 10.009 GHz Stop 15.608 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)

Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude

1 @ Freq 7.183 BHz -47.87 dBm 1 Frag 14542 GHz -46.4E dBn
15GHz-20GHz
# Agilent R
Merl 19.275 GHz

Ref 20 dBm #fitten 30 dB —45.78 dBm
#Peak
Log
18
dB/
o] 4
-25.8 Ihoinl, \
2L 0 S 2
LoAv
S1 52
Start 15.800 GHz Stop 20.800 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts)

Marker  Trace Type W Fdis finplitude

1 & Frag 18.275 BHz ~45.78 dEm

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1135 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band VII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
Low ch RB1-49, Mid ch RB1-49, High ch RB 1-49
Limit Line
Tx Limit Atten. Cable Limit Line
Frequency Loss *1) *2)

[MHz] [dBm] [dB] [dB] [dBm]

2505.0 -25.0 10.02 6.93 -42.0

2535.0 250 10.02 6.94 420

2565.0 -25.0 10.02 6.94 -42.0

Sample Calculation : Limit Line =L

imit - Atten. - Cable Loss

*1)9k-150kHz : RBW factor was applied to Limit Line. (RBW factor=10log(1kHz/1MHz)
*2)150kHz-30MHz : RBW factor was applied to Limit Line. (RBW factor=10log(10kHz/1MHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1136 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band VII
Tx:2505.0MHz

9kHz-150kHz 150kHz-30MHz
R T ¥ Agilent R T
Mkrl 16.75 kHz Mkrl 175 kHz
Ref 6 dBm #fitten 20 dB —74.95 dBm Ref @ dBm #Atten 20 dB —77.96 dBm
#Peak ‘ #Peak
Log Log
18 ‘ 18 |
dB/ DC Coupled dB/ OC Coupled
] 1]
-72.8 -62.8
dBm |1 dBm
Lafw LgAv - " . ‘ P
B i i . [t Aol " ™ A U S
ey aas malel R e
S1 52 $1 %2
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W s finplitude Marker  Trace Type o xis finplitude
1 & Frag 18.75 kHz -?8.95 dBm 1 €3} Frag 175 kHz ~77.96 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R i Agilent R T
Mkrl 549.8 MHz Mkr2 3.357 GHz
Ref 18 dBm #Atten 20 dB —61.79 dBm Ref 28 dBm #Atten 30 dB -49.60 dBm
#Peak #Peak 1
Log Log
16 10
dB/ dB/
] Dl
-42.9 1 -42.8
dBm T 2 ” - " dBm - —— — o s = ;
Lgfv LgAv
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq 548.8 MHz -61.79 dBm 1 €3 Freq 2.518 GHz 9.74 dBn
2 €3 Frag 3.357 GHz 49,58 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1137 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band VII
Tx:2505.0MHz

5GHz-10GHz

10GHz-15GHz

Agilent R T ¥ Agilent R T
Mkrl 7.254 GHz Mkrl 13.571 GHz
Ref 18 dBm #Atten 20 dB -58.34 dBm Ref 18 dBm #Atten 20 dB -56.76 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
] ) Dl 1
-42.9 -42.8
dBrn | A A 2. e — ; Bl e e e e e . . .
Lgfv LgAv
51 52 S1 sz
Start 5.000 GHz Stop 16.860 GHz Start 10.000 GHz Stop 15.000 GHz

#Res BW 1 MHz #UBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 10 ms (1201 pts)
Marker  Trace Type W Aais Anplitude Marker  Trace Type T fixis Anplitude
1 E)] Freq 7.254 BHz -568.34 dBm 1 3 Freg 13.571 GHz -56.76 dBm
15GHz-20GHz 20GHz-26GHz
- Agilent R T 3 Agilent R T
Mkrl 16.183 GHz Mkrl 25.258 GHz
Ref 1@ dBm #Atten 20 dB -54.77 dBm Ref 18 dBm #Rtten 20 dB —51.74 dBm
#Peak #Peak
Log Log
16 19
dB/ dB/
] 1 ol _,;
rcadll SOV B, 4 R T i 120 o . e
LgAv LgAv
51 82 51 s2
Start 15808 GHz Stop 20800 GHz Start 20.000 GHz Stop 26.008 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 15.04 ms (1201 pts)
Marker  Trace Type W Az Anplitude Marker  Trace Type W fxie Anplitude
1 [&:H) Freq 16.183 GHz -54.77 dBm 1 (&3] Freq 25.258 GHz -51.74 dBm

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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1 10636726H-F-R3
1138 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band VII
Tx:2535.0MHz

9kHz-150kHz

150kHz-30MHz

- Agilent R T ¥ Agilent R T
Mkrl 10.04 kHz Mkrl 158 kHz
Ref & dBm #fAtten 24 dB -§1.02 dBm Ref @ dBm #Atten 20 dB -79.92 dBm
#Peak ‘ #Peak |
Log Log
18 ‘ 16 }
dB/ DC Coupled 4B/ OC Coupled
ol o}
-72.0 -62.8
dBm 7 B
Lofy B Lofv P il P
T ] . ) ™ P - PO T ol
S1 52 51 82

Start 9.08 kHz

Stop 156.08 khz

Start 159 kHz

Stop 30.080 MHz

#Res BH 1 kHz #BW 3 kHz Sweep 134.8 ms (1261 pts) #Res BW 10 kHz #WBH 38 kHz Sweep 285.3 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 18.84 kHz -B1.82 dBm 1 @ Frag 158 kHz -79.92 dBn
30MHz-1GHz 1GHz-5GHz
- Agilent R T ¥ Agilent R T
Mkrl 317.8 MHz Mkr2 3.497 GHz
Ref 16 dBm #fitten 20 dB —61.99 dBm Ref 28 dBm #Atten 30 dB -49.60 dBm
#Peak #Peak 1
Log Log
18 18
dB/ dB/
o] 1]
-42.8 428 S
dBm [ . ; o dBm . " vy = e P
Lgfv LgAv
S1 52 $1 %2
Start 30.8 MHz Stop 1.066 @ GHz Start 1.060 GHz Stop 5.080 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 168 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 6.72 ms (1281 pts)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o fixis finplitude
1 & Frag 317.8 MHz -61.39 dEm 1 €3} Frag 2.548 GHz 9.71 dBn
2 &) Freg 3.497 GHz -49.88 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCC ID : UCE314062A
Spurious Emission (Conducted)
LTE Band VII
Tx:2535.0MHz
5GHz-10GHz 10GHz-15GHz
- Agilent R T ¥ Agilent R T
Mkrl 7.321 GHz Mkrl 14.525 GHz
Ref 18 dBm #Atten 268 dB -57.78 dBm Ref 18 dBm #Atten 20 dB -56.38 dBm
#Peak #Peak
Log Log
16 1a
dB/ dB/
] u]]
-2 s 42 N -
dBm 3 yw - dBmn [ = ‘
LaAw LgAv
Sl 082 51 52
Start 5.000 GHz Stop 16,896 GHz Start 10,009 GHz Stop 15.088 GHz

#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 7.321 BHz -57.78 dBn 1 @ Frag 14,525 GHz -56.38 dBn
15GHz-20GHz 20GHz-26GHz
- Agilent R T ¥ Agilent R T
Merl 16.184 GHz Mkrl 29.495 GHz
Ref 16 dBm #fitten 20 dB -56.21 dBm Ref 18 dBm #Atten 20 dB -51.48 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
o] 1 1] 5
g | REE . ) L - P T -
dBm i . dBm
Lgfv LgAv
S1 52 $1 %2
Start 15.800 GHz Stop 20.800 GHz Start 20.000 GHz Stop 26.000 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 15.04 ms (1201 pis)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o xis finplitude
1 & Frag 16.184 BHz -56.21 dEm 1 €3} Frag 25,495 GHz -E1.42 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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1 10636726H-F-R3
: 140 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band VII
Tx:2565.0MHz

9kHz-150kHz

150kHz-30MHz

R T ¥ Agilent R T
Mkrl 11.82 kHz Mkrl 473 kHz
Ref 6 dBm #fitten 20 dB -56.39 dBm Ref @ dBm #Atten 20 dB -79.81 dBm
#Peak ‘ #Peak |
Log Log
18 ! 18 |
dB/ DC Coupled dB/ OC Coupled
] 1]
-72.8 -62.8
dBm ¢ dBm |1
Py
Lofte WWWWM o — v i Wi LAl e i i i . b
S1 52 $1 %2
Start 9.00 kHz Stop 156.00 kHz Start 150 kHz Stop 30.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W s finplitude Marker  Trace Type o xis finplitude
1 & Frag 11.82 kHz -88.39 dEm 1 €3} Frag 473 kHz -78.81 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R 7 Agilent R T
Mkrl 668.8 MHz Mkr2 3.327 GHz
Ref 18 dBm #Atten 20 dB —61.33 dBm Ref 28 dBm #Atten 30 dB -49.22 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
] Dl
-42.9 -42.8 5
dBm T e Ao . ——) dBm - "o T
LgAv LgRy
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1.68 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep B.72 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @ Freq 688.8 MHz -61.33 dBm 1 £ Freq 2.578 GHz 9.35 dBn
2 €3 Frag 3.327 GHz -48.22 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
1141 of 160

: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Spurious Emission (Conducted)
LTE Band IV
Tx:2565.0MHz
5GHz-10GHz 10GHz-15GHz
- Agilent R T ¥ Agilent R T
Mkrl 7.888 GHz Mkrl 14.475 GHz
Ref 18 dBm #Atten 268 dB -57.39 dBm Ref 18 dBm #Atten 20 dB -56.89 dBm
#Peak #Peak
Log Log
16 1a
dB/ dB/
] u]]
-42.8 Y -42.8 N )
dBm e i " % dBN [ — -
LaAw LgAv
Sl 082 51 52
Start 5.000 GHz Stop 16,896 GHz Start 10,009 GHz Stop 15.088 GHz

#Res BH 1 MHz #WBH 3 MHz Sweep 8.4 ms (1201 pts) #Res BH 1 MHz #/BW 3 MHz Sweep 10 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 @ Freq 7.888 BHz -57.39 dBm 1 @ Frag 14,475 GHz -56.89 dBn
15GHz-20GHz 15GHz-26GHz
- Agilent R T ¥ Agilent R T
Merl 16.392 GHz Mkrl 29.505 GHz
Ref 16 dBm #fitten 20 dB -55.87 dBm Ref 18 dBm #Atten 20 dB -52.48 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
o] 1 1] :
~12.0 ‘ ol - ol | 228 L o o B ew——
dBm [ i . dBm -
Lgfv LgAv
S1 52 $1 %2
Start 15.800 GHz Stop 20.800 GHz Start 20.000 GHz Stop 26.000 GHz
#Res BH 1 MHz #UBH 3 MHz Sweep 12.56 ms (1261 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 15.04 ms (1201 pis)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o xis finplitude
1 & Frag 16.382 BHz -55.87 dEm 1 €3} Frag 25,585 GHz -52.48 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
: 142 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band XVII
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/05/2015
Temperature/ Humidity 21deg. C/34% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
Low ch RB1-49, Mid ch RB1-0, High ch RB 1-49
Limit Line
Tx Limit Atten. Cable Limit Line
Frequency Loss *1) *2)

[MHz] [dBm] [dB] [dB] [dBm]

709.0 -13.0 10.00 6.57 -29.6

710.0 -13.0 10.00 6.57 296

711.0 -13.0 10.00 6.57 -29.6

Sample Calculation : Limit Line =L

imit - Atten. - Cable Loss

*1)9k-150kHz : RBW factor was applied to Limit Line. (RBW factor=10log(1kHz/100kHz)
*2)150kHz-30MHz : RBW factor was applied to Limit Line. (RBW factor=10log(10kHz/100kHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
: 143 of 160
: February 20, 2015

Revised date
FCC ID

: March 17, 2015
: UCE314062A

Spurious Emission (Conducted)

LTE Band XVII

Tx:709.0MHz
9kHz-150kHz 150kHz-30MHz
Agilent R T ¥ Agilent R T
Mkrl 16.16 kHz Mkrl 150 kHz
Ref 16 dBm #fitten 30 dB -71.73 dBm Ref 18 dBm #Atten 30 dB —69.39 dBm
#Peak ‘ #Peak |
Log Log
18 | 16 y
dB/ DC Coupled dB/ OC Coupled
o] Dl
-43.8 -396
dBm dBm
LoAv LgAy I T Ty - f N et A
T e g it ol il ) - . o " A A L s
S1 52 $1 %2
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace Type W fxis finplitude Marker  Trace Type o xis finplitude
1 & Frag 18.16 kHz -?1.73 dEn 1 €3} Frag 158 kHz -69.39 dBn
30MHz-1GHz 1GHz-5GHz
Agilent R i Agilent R T
Mkr2 534.4 MHz Mkrl 3.113 GHz
Ref 28 dBm #Atten 30 dB —61.96 dBm Ref 28 dBm #Atten 30 dB -58.92 dBm
#Peak #Peak
Log Log
16 10
dB/ dB/
o] Dl
-29.8 -29.6
dBm B dBm 4
Loy ” \ -y pik Lghv m s —° R -
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz
#Res BW 100 kHz #UBH 368 kHz Sweep 92.72 ms (1261 pts) #Res BH 106 kHz #UBH 3086 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type W s finplitude Marker  Trace Type o Axis Anplitude
1 @) Freq ?713.8 MHz 8.23 dBm 1 3 Freq 3.113 GHz -58.92 dBn
2 3 Frag 534.4 MHz -B1.36 dBm
S5GHz-10GHz
- Agilent R T
Mkrl 7.246 GHz
Ref 20 dBm #fitten 30 dB -57.82 dBm
#Peak
Log
18
dB/
o]
-298
dBm 1
LoAv ™ K P 2 Lan ; Y
$1 52
Start 5.608 GHz Stop 18.008 GHz
#Res BH 108 kHz +VBH 300 kHz Sweep 477.9 ms (1261 prs)
Marker  Trace Type W fxis finplitude
1 & Frag ?.245 BHz -57.82 dEm

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Spurious Emission (Conducted)

LTE Band XVII

Tx:710.0MHz
9kHz-150kHz 150kHz-30MHz
- Agilent R T ¥ Agilent R T
Mkrl 11.58 kHz Mkrl 260 kHz
Ref 18 dBm #Atten 39 dB -72.18 dBm Ref 16 dBm #Atten 30 dB —70.85 dBm
#Peak ‘ #Peak |
Log ‘ Log
16 | 16 y
dB/ DC Coupled 4B/ OC Coupled
ol ol
-49.6 -396
dBm B
Laftv EC——— L - Lafiv TIPS RN PO PR S I
Sow - ’ i o 8182
Start 9.08 kHz Ston 15068 kHz Start 159 kHz Stop 30008 MHz
#Res BH 1 kHz #BW 3 kHz Sweep 134.8 ms (1261 pts) #Res BW 10 kHz #WBH 38 kHz Sweep 285.3 ms (1201 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axiz Anplitude
1 Freq 11.58 kHz -72.18 dBn 1 Frag 288 kHz -78.88 dBn
30MHz-1GHz 1GHz-5GHz
- Agilent R T ¥ Agilent R T
Mkrl 785.8 MHz Mkrl 3.287 GHz
Ref 20 dBm #fitten 30 dB 8.01 dBm Ref 28 dBm #Atten 30 dB -58.26 dBm
#Peak T #Peak
Log Log
18 18
dB/ dB/
o] 1]
-298 296
dBm h dBm 1
LA $ LoR 2
gy PR D T % B gfv PR WY P ST Y 5
S1 52 $1 %2
Start 30.8 MHz Stop 1.066 @ GHz Start 1.060 GHz Stop 5.080 GHz
#Res BH 108 kHz +VBH 300 kHz Sneep 92.72 ms (1261 pts) #Res BH 109 kHz #WBH 308 kHz Sweep 382.3 ms (1201 pis)
Marker  Trace Type W Fxis finplitude Marker  Trace Type o xis finplitude
1 @ Frag ?7BE.8 MHz 8.81 dBm 1 €3} Frag 3.287 GHz -58.26 dBn
2 &) Freg 823.8 MHz -62.31 dEm
S5GHz-10GHz
# Agilent R T
Mkrl 7.221 GHz
Ref 2@ dBm #Atten 39 dB -57.47 dBm
#Peak
Log
16
dB/
ol
-29.6
dBm 3
Laf = o VI v P =
$1 82
Start 5.000 GHz Ston 10,860 GHz
#Res BH 100 kHz #YBH 300 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type * Rxig Amplitude
1 @ Freq 7.221 BHz -57.47 dBm

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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1 10636726H-F-R3
: 145 of 160

: February 20, 2015
: March 17, 2015

: UCE314062A

Spurious Emission (Conducted)

LTE Band XVII

Tx:711.0MHz
9kHz-150kHz 150kHz-30MHz
Agilent R T ¥ Agilent R T
Mkrl 11.82 kHz Mkrl 175 kHz
Ref 16 dBm #fitten 30 dB -71.33 dBm Ref 18 dBm #Atten 30 dB -69.25 dBm
#Peak ‘ #Peak |
Log Log
18 ‘ 18 |
dB/ DC Coupled dB/ OC Coupled
o] Dl
-43.8 -396
dBm | dBm
Lol WWW " Lafv ol ey W i hohtlis, ekl h 47 e
S1 52 $1 %2
Start 9.60 kHz Stop 156.08 kHz Start 150 kHz Stop 36.000 MHz
#Res BH 1 kHz #WBH 3 kHz Sweep 134.8 ms (1261 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (1201 pis)
Marker  Trace W s finplitude Marker  Trace Type o xis finplitude
1 & 11.82 kHz -71.33 dBn 1 ) Frag 175 kHz -B8.25 dBn

30MHz-1GHz

1GHz-5GHz

Agilent R T ¥ Agilent R T
Mkr2 479.4 MHz Mkrl 3.173 GHz

Ref 28 dBm #Atten 30 dB —62.51 dBm Ref 28 dBm #Atten 30 dB -58.55 dBm
#Peak T #Peak
Log Log
16 10
dB/ dB/
o] Dl
-29.8 | -29.6
dBm dBm 1

2 hd
Lo [ PR SRR T 0 SO T . LAy ol Tow— FrT z o=
51 52 S1 sz
Start 30.8 MHz Stop 1.008 @ GHz Start 1.008 GHz Stop 5.000 GHz

#Res BW 108 kHz

#VBH 300 kHz

Sweep 92.72 ms (1261 pts) #Res BH 106 kHz #UBH 3086 kHz

Sweep 382.3 ms (1201 pts)

Marker  Trace W fixis finplitude Marker  Trace Type ¥ fixis finplitude
1 @ 715.5 MHz 8.31 dbm 1 5] Freq 3.173 GHz 58,55 din
2 &3 479.4 MHz -82.51 dEm

S5GHz-10GHz

& Agilent

Ref 2@ dBm

#Atten 38 dB

Mkrl 7.846 GHz
-58.15 dBm

#Peak

29

5182

Start 5.000 GHz
#Res BH 1080 kHz

#VBH 300 kHz

Stop 10800 GHz
Sweep 477.9 ms (1261 pts)

Marker Trace
1 3

# Axig
7.846 BHz

finplituds
-58.15 dBm

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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1 10636726H-F-R3
: 146 of 160

: February 20, 2015
: March 17, 2015

FCC ID : UCE314062A
Spurious Emission (Radiated)
W-CDMA Band IV
Report No. 10636726H
Test place Ise EMC Lab. No.2 and No.4 Semi Anechoic Chamber
Date 01/23/2015 01/26/2015
Temperature / Humidity 22deg. C/24 % RH 21deg. C/32 % RH
Engineer Tomoki Matsui Keisuke Kawamura
(1-10GHz) (Below 1GHz &Above 10GHz)
Mode Tx W-CDMA (RMC 12.2kbps), All Up Bits
Tx: 1712.4MHz
Frequency Rx SA/TR TxSG Tx Tx |TxAnt. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) RxAnt.| Turn [RxAnt.| Turn
[dBuV] [dBm] Loss Gain Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg] | [em] | [deg]
342480 64.1 65.7 | 439 | 411 49 129 0.0 -359 | -33.1 -13.0 229 20.1 100 300 108 318
513720 56.8 | 563 | -44.1 | -47.1 6.1 13.1 00 | -37.1 [ -40.1 -13.0 241 | 271 124 337 100 218
6849.60| 56.4 542 | 395 | 432 7.1 122 0.0 -344 | -38.1 -13.0 214 25.1 117 332 100 59
10274.40| 472 492 | -51.4 | -486 8.8 115 0.0 -48.7 | -459 -13.0 35.7 329 100 191 100 176
11986.80| 462 | 462 | -502 | -53.3 | 9.6 122 00 | -477 | -50.8 -13.0 347 | 378 100 203 107 168
13699.20| 47.3 502 | 472 | -432 10.4 122 0.0 -454 | -414 -13.0 324 284 100 0 107 184
15411.60| NS NS - - - - - - - -13.0 - - - - - -
17124.00] NS NS - - - - - - - -13.0 - - - - - -
Tx: 1732.6MHz
Frequency Rx SA/TR TxSG Tx Tx [TxAnt. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) RxAnt.| Turn [RxAnt.| Turn
[dBuV] [dBm] Loss Gain Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
3465.20( 66.9 68.0 | -40.2 | -385 5.0 13.0 0.0 -32.1 | -304 -13.0 19.1 174 100 299 108 318
5197.80 57.7 56.7 | -42.7 | -46.1 6.1 132 0.0 -35.7 | -39.1 -13.0 22.7 26.1 118 309 114 209
6930.40| 56.6 | 545 | -39.8 | 442 | 7.1 12.1 0.0 | -348 | -39.2 -13.0 218 | 262 107 317 156 29
10395.60| 49.0 493 -49.6 | -48.5 8.9 115 0.0 -47.0 | -459 -13.0 34.0 329 100 186 100 177
12128.20| 48.0 453 -484 | -542 9.7 124 0.0 -45.7 | -515 -13.0 32.7 385 100 214 109 161
13860.80| 529 | 53.5 | -41.6 | -39.9 | 105 | 119 00 | -402 [ -385 -13.0 272 | 255 100 0 106 184
1559340 NS | NS - - - - - - - -13.0 - - - - - -
17326.00] NS NS - - - - - - - -13.0 - - - - - -
Tx: 1752.6MHz
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg.] | [cm] | [deg.]
3505.20f 60.5 | 62.1 |-47.3 |-444] 5.0 | 13.1 ] 0.0 [-39.2 [-36.3 -13.0 262 | 233 120 | 121 108 | 318
5257.80] 63.4 | 60.3 |-37.8 |-409 | 6.2 [13.2 | 0.0 |-30.8 |-33.9 -13.0 17.8 | 20.9 100 | 338 100 41
7010.40f 55.6 | 53.7 |-41.0 |-424 | 72 | 120 | 0.0 [-36.2 [-37.6 -13.0 232 | 24.6 109 | 316 178 31
10515.60] 49.4 | 503 | -49.2 |-475] 9.0 [ 11.5 | 0.0 |-46.7 | -45.0 -13.0 33.7 | 32.0 100 | 183 | 100| 170
12268.20] 49.0 | 482 | -47.4 |-51.3 | 9.7 | 125 | 0.0 |-44.6 | -48.5 -13.0 31.6 | 355 100 | 212 119| 187
14020.80] 51.8 | 53.4 | -42.7 | -40.0 | 10.6 | 11.7 | 0.0 |-41.6 | -38.9 -13.0 28.6 | 25.9 100 71 106| 180
15773.40] NS NS - - - - - - - -13.0 - - - - - -
17526.00] NS NS - - - - - - - -13.0 - - - - - -

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss

Rx-ANTENNA : Biconical Antenna(30M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(30M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

NS: No signal detect.

Detector : S/A PK(RBW:1MHz/VBW:3MHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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FCC ID : UCE314062A
Spurious Emission (Radiated)
LTE Band 1V
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/27/2015 01/28/2015
Temperature / Humidity 22deg. C/35% RH 21deg. C/31% RH
Engineer Tsubasa Takayama Tsubasa Takayama
(Above 1GHz) (Below1GHz)
Mode Tx LTE 3MHz BW QPSK RB1
Tx: 1711.5MHz, RB1-14
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [cm] | [deg]| [em] | [deg]
3423.00] 72.3 | 68.3 [-35.1 |-39.1 | 49 | 11.8 | 0.0 |-28.2]-32.2 -13.0 152 | 192 100 78| 100 | 187
5134.50] 56.8 | 58.2 |-442 |-43.1 | 6.1 | 124 | 0.0 |-38.0 | -36.9 -13.0 25.0 | 23.9 102 45| 100 21
6846.00] 68.9 | 67.6 [-26.0 |-299| 7.1 | 11.7 | 0.0 |-214]-253 -13.0 84 | 123 100 135] 103 41
8557.50] 51.2 | 57.5 | -41.0 |-36.4 | 8.0 | 11.9 | 0.0 |-37.2 |-32.6 -13.0 242 | 19.6 104 51| 109 35
10269.00] 44.5 | 48.2 |-52.5 |-52.1 | 8.8 | 11.1 | 0.0 |-50.2 |-49.8 -13.0 372 | 36.8 100 89| 100| 218
11980.50] 44.3 | 46.7 |-50.0 | -51.7 | 9.6 | 12.1 | 0.0 |-47.5]-49.2 -13.0 345 | 362 100 82| 100 | 221
13692.00] 47.4 | 49.2 | -46.9 |-45.6 | 104 | 12.1 | 0.0 |-452|-43.9 -13.0 322 | 309 100 98] 100| 213
15403.50] NS | NS - - - - - - - -13.0 - - - - - -
17115.00] NS | NS - - - - - - - -13.0 - - - - - -
Tx: 1732.5MHz, RB1-14
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant,| Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg]| [cm] | [deg]
3465.00] 72.7 | 68.3 |-34.5 |-39.5| 5.0 | 11.9 | 0.0 |-27.6 [-32.6 -13.0 14.6 | 19.6 102 81| 109 | 188
5197.50] 57.8 | 58.5 |-43.3 |-428 | 6.1 | 124 [ 0.0 |-37.1 [-36.6 -13.0 24.1 | 236 102 51| 104 23
6930.00] 66.5 | 65.1 |-28.6 |-31.5| 7.1 | 11.7 | 0.0 |-24.0 [-26.9 -13.0 11.0 | 139 100 | 133] 103 45
8662.50] 50.2 | 53.4 | -42.1 |-40.8 | 8.1 [ 12.0 | 0.0 |-38.2]-36.9 -13.0 252 | 239 100 56| 109 42
10395.00] 46.8 | 53.7 [-50.5 | -45.4 | 89 | 11.0 | 0.0 |-484|-433 -13.0 354 | 303 100 86| 100 | 211
12127.50] 48.2 | 51.1 [-45.7 |-459 | 9.7 | 123 | 0.0 |-43.1 | -433 -13.0 30.1 | 30.3 100 98| 100 | 217
13860.00] 56.2 | 58.2 |-37.6 | -36.1 | 10.5 [ 11.9 | 0.0 |-36.3 | -34.8 -13.0 23.3 | 21.8 100 | 102] 100| 214
15592.50] NS | NS - - - - - - - -13.0 - - - - - -
17325.00 NS | NS - - - - - - - -13.0 - - - - - -
Tx: 1753.5MHz, RB1-0
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant,| Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [cm] | [deg]]| [em] | [deg]
3507.00] 69.6 | 67.4 [-37.6 |-402 | 50 | 11.9 | 0.0 |-30.7 | -33.3 -13.0 17.7 | 20.3 104 89| 109 | 189
5260.50] 61.2 | 60.8 [-47.1 |-40.5| 6.2 | 124 | 0.0 |-40.9 | -34.3 -13.0 279 | 21.3 102 58| 103 31
7014.00] 62.3 | 58.7 |-31.9 |-384 | 72 | 11.7 | 0.0 |-274 [-339 -13.0 144 | 209 106 | 132] 103 48
8767.50 51.6 | 51.2 | -40.7 |-422 | 82 [12.1 | 0.0 [-36.8 |-38.3 -13.0 23.8 | 253 100 51| 105 41
10521.00f 52.6 | 54.3 |-442 | 443 ]| 9.0 [ 11.0 | 0.0 [-422]-423 -13.0 29.2 | 293 100 92| 100 | 198
12274.50] 55.3 | 54.4 |-38.2 |-41.8| 9.7 | 124 ]| 0.0 [-35.5]-39.1 -13.0 22.5 | 26.1 100 102 100| 211
14028.00] 61.8 | 62.7 |-33.2 |-31.2 ] 10.6 | 11.8 | 0.0 |-32.1 [-30.1 -13.0 19.1 | 17.1 100 921 100| 217
15781.50] NS | NS - - - - - - - -13.0 - - - - - -
17535.00 NS | NS - - - - - - - -13.0 - - - - - -

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(25M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(25M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

NS: No signal detect.

Detector : Spectrum Analyzer Peak(RBW:1MHz/VBW:3MHz)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124



Test report No. 1 10636726H-F-R3

Page : 148 of 160
Issued date : February 20, 2015
Revised date : March 17, 2015
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Spurious Emission (Radiated)
LTE Band VII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/27/2015 01/27/2015 01/28/2015
Temperature / Humidity 22deg. C/35% RH 22deg. C/35% RH 21deg. C/31% RH
Engineer Hironobu Ohnishi Tsubasa Takayama Tsubasa Takayama
(1-10GHz) (10GHz-) (Below1GHz)
Mode Tx LTE 10MHz BW QPSK RB1
Tx: 2505MHz, RB1-49
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [em] | [deg.]| [cm] | [deg]
5010.00] 63.6 | 57.6 |-36.3 | -44.2 | 6.1 125 | 0.0 |-29.9 |-37.8 -25.0 4.8 | 12.8 109 82| 100 | 277
7515.00] 52.4 | 52.1 |-422 |-432 | 7.4 | 12.0 | 0.0 |-37.7|-38.7 -25.0 12.7 | 13.7 106 | 357 124 5
10020.00) 51.6 | 52.7 |-46.3 | -484 | 87 | 113 | 0.0 |-43.7 |-458 -25.0 18.7 | 20.8 100 87| 100| 171
12525.00] 54.3 | 53.8 [-39.4 |-42.8 | 9.8 | 12.6 | 0.0 |-36.6 | -40.0 -25.0 11.6 | 15.0 100 98| 100| 189
15030.00) 55.1 | 56.3 [-39.1 |-34.5] 109 | 13.7 | 0.0 |-36.3 |-31.7 -25.0 113 | 6.7 100 102| 100 | 188
17535.00) 54.5 | 51.1 [-37.9 |-34.1 | 12.0 | 11.0 | 0.0 |-38.9 |-35.1 -25.0 13.9 | 10.1 100 81 100 | 192
20040.00] NS NS - - - - - - - -25.0 - - - - - -
22545.00] NS NS - - - - - - - -25.0 - - - - - -
25050.00] NS NS - - - - - - - -25.0 - - - - - -
Tx: 2535MHz, RB1-49
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR [ VER [ HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg] | [cm] | [deg]
5070.00] 63.8 | 60.2 |-35.8 | -41.3 | 6.1 126 | 0.0 |-293 |-34.8 -25.0 4.2 9.7 108 82| 116 | 277
7605.00] 51.0 | 51.7 | -44.7 | -441 | 75 | 11.8 | 0.0 |-40.4 [-39.8 -25.0 154 | 148 103 356 121 5
10140.00) 46.9 | 46.4 [-499 |-56.3 | 88 [ 11.2 | 0.0 |-47.5]-53.9 -25.0 22.5 | 289 100 721 100 | 162
12675.00) 51.1 | 52.3 |-41.8 |-442 | 9.8 | 12.7 | 0.0 [-39.0 | -41.4 -25.0 14.0 | 16.4 100 62| 100 | 222
15210.00] 50.5 | 52.3 |-43.0 |-382 | 11.0 | 143 | 0.0 |-39.8 | -35.0 -25.0 14.8 | 10.0 100 81 100 | 181
17745.00| 56.4 | 489 [-36.1 |-389 | 12.1 | 9.4 0.0 |-38.8|-41.6 -25.0 13.8 | 16.6 100 89 100 | 192
20280.00] NS NS - - - - - - - -25.0 - - - - - -
22815.00] NS NS - - - - - - - -25.0 - - - - - -
25350.00] NS NS - - - - - - - -25.0 - - - - - -
Tx: 2565MHz, RB1-49
Frequency Rx SA/TR Tx SG Tx Tx |Tx Ant. Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (EIRP) (EIRP) Rx Ant.| Turn [Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg] | [em] | [deg]
5130.00] 64.5 | 66.1 |-35.7 |-354 | 6.1 128 | 0.0 |-29.1 | -28.8 -25.0 4.1 3.8 108 82| 126| 224
7695.00] 52.0 | 52.0 |-43.0 |-428 | 7.6 | 11.7 | 0.0 [-38.9 |-38.7 -25.0 139 | 13.7 113] 358] 128 10
10260.00] 47.7 | 48.7 [-50.5 | -50.7 | 8.8 | 11.1 | 0.0 |-48.2|-48.4 -25.0 232 | 234 100 91 100 172
12825.00) 48.9 | 51.1 [-429 |-43.1 | 99 | 12.8 | 0.0 |-40.0 | -40.2 -25.0 15.0 | 152 100 68| 100 | 211
15390.00] 46.8 | 48.9 [-442 |-423 | 11.1 | 148 | 0.0 |-40.5 | -38.6 -25.0 15.5 | 13.6 100 82] 100 | 172
17955.00] 52.7 | 48.3 |-382 |-403 | 122 | 7.9 0.0 |-42.6 |-44.7 -25.0 17.6 | 19.7 100 | 102 100 0
20520.00| 45.5 | 47.6 | -46.0 | -43.3 | 13.0 | 159 | 0.0 [-43.1 |-404 -25.0 18.1 | 154 100 81 100 | 221
23085.00] NS NS - - - - - - - -25.0 - - - - - -
25650.00] NS NS - - - - - - - -25.0 - - - - - -

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss
Rx-ANTENNA : Biconical Antenna(25M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(25M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).
NS: No signal detect.
Detector : Spectrum Analyzer Peak(RBW:1MHz/VBW:3MHz)

Spectrum Analyzer RMS Average (RBW:1MHz/VBW:3MHz) (2nd harmonics)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124
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Spurious Emission (Radiated)
LTE Band XVII
Report No. 10636726H
Test place Ise EMC Lab. No.2 Semi Anechoic Chamber
Date 01/27/2015 01/28/2015
Temperature / Humidity 22deg. C/35% RH 21deg. C/31% RH
Engineer Tsubasa Takayama Tsubasa Takayama
(Above 1GHz) (Below1GHz)
Mode Tx LTE 10MHz BW QPSK RB1
Tx: 709MHz, RB1-49
Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant,| Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] [ HOR | VER HOR | VER | [em] | [deg]| [cm] | [deg]
1418.00] 482 | 49.8 |-62.1 [-60.8 | 3.1 | 7.5 | 0.0 [-59.9 [-58.6 -13.0 469 [ 456 | 102] 81| 102] 188
2127.00{ 65.0 | 57.8 [-433 [-503 | 3.8 | 104 | 0.0 |-389 |-459 -13.0 259 329 | 102| 61| 110] 231
2836.00 49.8 | 453 [-56.1 [-599 | 44 [ 109 | 0.0 |-51.8 |-55.6 -13.0 38.8 | 426 | 112 67| 103] 221
3545.00f NS | NS - - - - - - - -13.0 - - B B . _
3545.00f NS | NS - - - - - - - -13.0 : : - - - -
4254.00] NS | NS - - - - - - - -13.0 - - B B _ _
5672.00f NS | NS - - - - - - - -13.0 - - B B _ _
6381.00f NS | NS - - - - - - - -13.0 - - - - - -
7090.00f NS | NS - - - - - - - -13.0 - - - - - -
Tx: 710MHz, RB1-0
Frequency | Rx SA/TR Tx SG Tx Tx [Tx Ant, Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height | Table
[MHz] | HOR | VER | HOR | VER | [dB] | [dBi] | [dB] | HOR | VER HOR | VER | [cm] | [deg]| [cm] | [deg]
1420.00{ 48.5 | 49.8 [-61.8 [-609 | 3.1 | 7.5 | 0.0 |-59.6 | -58.7 -13.0 46.6 [ 457 | 108| 89| 102 182
2130.00{ 65.8 | 589 [-42.5 | -494 | 3.8 | 104 | 0.0 |-38.1 |-45.0 -13.0 25.1 [32.0 | 103| 51| 114| 233
2840.00 49.2 | 459 [-56.7 |-593 | 44 | 109 | 0.0 |-524 |-55.0 -13.0 394 | 420 | 111 76| 103] 228
3550.00f NS | NS - - - - - - - -13.0 - - - - - -
4260.00] NS | NS - - - - - - - -13.0 - - B B _ _
4970.00] NS | NS - - - - - - - -13.0 - - B B _ _
5680.00f NS | NS - - - - - - - -13.0 - - - - - -
6390.00f NS | NS - - - - - - - -13.0 - - - - - -
7100.00f NS | NS - - - - - - - -13.0 - - - - - -

Tx: 711MHz, RB1-49

Frequency | Rx SA/TR Tx SG Tx Tx |Tx Ant,| Result Limit Margin Horizontal Vertical Remarks
Reading Reading Cable | Ant. | Atten. (ERP) (ERP) Rx Ant.| Turn |Rx Ant.| Turn
[dBuV] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB] Height | Table | Height| Table
[MHz] | HOR [ VER | HOR | VER | [dB] | [dBi] | [dB] | HOR [ VER HOR | VER | [cm] | [deg.]| [em] | [deg]
1422.00] 48.9 | 49.8 |-61.4 |-60.9 | 3.1 7.5 0.0 |-59.2|-58.7 -13.0 46.2 | 45.7 109 91 102 | 188
2133.00| 64.7 | 58.9 |-41.7 |-493 | 3.8 | 104 | 0.0 |-37.3 |-44.9 -13.0 243 | 319 102 48 111] 281
2844.00| 48.5 | 459 |-574 |-592 | 45 [ 109 | 0.0 |-53.1 |-54.9 -13.0 40.1 | 419 112 81| 114| 221
3555.00] NS NS - - - - - - - -13.0 - - - - - -
4266.00] NS NS - - - - - - - -13.0 - - - - - -
4977.00] NS NS - - - - - - - -13.0 - - - - - -
5688.00] NS NS - - - - - - - -13.0 - - - - - -
6399.00] NS NS - - - - - - - -13.0 - - - - - -
7110.00f NS NS - - - - - - - -13.0 - - - - - -

Calculation Result = SG Reading - Tx Cable Loss + Tx Antenna Gain - Tx Antenna Attenuator Loss -2.15

Rx-ANTENNA : Biconical Antenna(25M-300MHz), Logperiodic Antenna(300M-1000MHz), Horn Antenna(1G-40GHz)
Tx-ANTENNA : 120MHz tuned Dipole Antenna(25M-120MHz), Dipole Antenna(120M-1000MHz), Horn Antenna(1G-40GHz)
Other frequency noises omitted in this report were not seen or had enough margin (more than 20dB).

NS: No signal detect.

Detector : Spectrum Analyzer Peak(RBW:1MHz/VBW:3MHz)

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Freguency Stability(Temperature/Voltage Variation)
W-CDMA Band IV / Tx: 1732.6MHz
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx W-CDMA(RMC12.2kbps), All Up Bits
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] V] [MHz] [Hz] [ppm] [ppm]
-30 3.80 1732.5999976 0.0 0.0000 2.5
-20 3.80 1732.5999962 -1.3 -0.0008 2.5
-10 3.80 1732.5999975 -0.1 -0.0001 2.5
0 3.80 1732.5999971 -0.5 -0.0003 2.5
10 3.80 1732.5999960 -1.6 -0.0009 2.5
20 3.80 1732.5999976 0.0 0.0000 Reference
30 3.80 1732.5999993 1.8 0.0010 2.5
40 3.80 1732.5999984 0.9 0.0005 2.5
50 3.80 1732.5999973 -0.2 -0.0001 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] V] [MHz] [Hz] [ppm] [ppm]
20 4.20 1732.5999968 -0.8 -0.0005 2.5
20 3.80 1732.5999976 0.0 0.0000 Reference
20 3.00 1732.5999977 0.1 0.0001 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Frequency Stability(Temperature/\Voltage Variation)

LTE Band IV / Tx: 1732.5MHz

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 20MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
-30 3.80 1732.5000011 1.2 0.0007 2.5
-20 3.80 1732.5000012 1.3 0.0007 2.5
-10 3.80 1732.5000012 1.3 0.0008 2.5
0 3.80 1732.5000015 1.6 0.0009 2.5
10 3.80 1732.5000006 0.7 0.0004 2.5
20 3.80 1732.4999999 0.0 0.0000 Reference
30 3.80 1732.5000006 0.7 0.0004 2.5
40 3.80 1732.5000004 0.5 0.0003 2.5
50 3.80 1732.4999996 -0.3 -0.0002 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 1732.5000001 0.2 0.0001 2.5
20 3.80 1732.4999999 0.0 0.0000 Reference
20 3.00 1732.5000009 1.0 0.0006 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Frequency Stability(Temperature/Voltage Variation)
LTE Band IV / Tx: 1732.5MHz
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 20MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] V] [MHz] [Hz] [ppm] [ppm]
-30 3.80 1732.5000015 1.2 0.0007 2.5
-20 3.80 1732.5000012 1.0 0.0006 2.5
-10 3.80 1732.5000025 22 0.0013 2.5
0 3.80 1732.5000030 2.7 0.0016 2.5
10 3.80 1732.5000010 0.8 0.0005 2.5
20 3.80 1732.5000002 0.0 0.0000 Reference
30 3.80 1732.5000017 1.5 0.0009 2.5
40 3.80 1732.5000006 0.3 0.0002 2.5
50 3.80 1732.5000010 0.7 0.0004 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 1732.5000005 0.3 0.0002 2.5
20 3.80 1732.5000002 0.0 0.0000 Reference
20 3.00 1732.5000017 1.5 0.0009 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Frequency Stability(Temperature/Voltage Variation)
LTE Band VII / Tx: 2535.0MHz
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 20MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] V] [MHz] [Hz] [ppm] [ppm]
-30 3.70 2535.0000003 0.7 0.0003 2.5
-20 3.70 2535.0000019 2.3 0.0009 2.5
-10 3.70 2534.9999998 0.2 0.0001 2.5
0 3.70 2535.0000005 0.9 0.0003 2.5
10 3.70 2535.0000033 3.7 0.0015 2.5
20 3.70 2534.9999996 0.0 0.0000 Reference
30 3.70 2535.0000010 1.4 0.0006 2.5
40 3.70 2535.0000022 2.6 0.0010 2.5
50 3.70 2535.0000040 4.4 0.0017 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 2534.9999989 -0.7 -0.0003 2.5
20 3.70 2534.9999996 0.0 0.0000 Reference
20 3.60 2535.0000029 33 0.0013 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Frequency Stability(Temperature/Voltage Variation)
LTE Band VII / Tx: 2535.0MHz
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 20MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] V] [MHz] [Hz] [ppm] [ppm]
-30 3.70 2535.0000015 0.4 0.0001 2.5
-20 3.70 2535.0000015 0.4 0.0001 2.5
-10 3.70 2535.0000053 4.1 0.0016 2.5
0 3.70 2534.9999993 -1.9 -0.0007 2.5
10 3.70 2535.0000007 -0.5 -0.0002 2.5
20 3.70 2535.0000012 0.0 0.0000 Reference
30 3.70 2535.0000002 -1.0 -0.0004 2.5
40 3.70 2535.0000058 4.7 0.0018 2.5
50 3.70 2535.0000047 3.5 0.0014 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 2535.0000003 -0.9 -0.0004 2.5
20 3.70 2535.0000012 0.0 0.0000 Reference
20 3.60 2535.0000008 -0.3 -0.0001 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
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Frequency Stability(Temperature/\Voltage Variation)

LTE Band XVII/ Tx: 710.0MHz

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(QPSK), BW 10MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg C] [V] [MHz] [Hz] [ppm] [ppm]
-30 3.80 710.0000009 1.1 0.0016 2.5
-20 3.80 710.0000009 1.2 0.0016 2.5
-10 3.80 710.0000005 0.7 0.0010 2.5
0 3.80 710.0000003 0.5 0.0007 2.5
10 3.80 710.0000011 1.3 0.0018 2.5
20 3.80 709.9999998 0.0 0.0000 Reference
30 3.80 709.9999996 -0.2 -0.0002 2.5
40 3.80 709.9999996 -0.1 -0.0002 2.5
50 3.80 709.9999993 -0.5 -0.0006 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 709.9999990 -0.8 -0.0011 2.5
20 3.80 709.9999998 0.0 0.0000 Reference
20 3.00 709.9999990 -0.7 -0.0010 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
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Frequency Stability(Temperature/\oltage Variation)

LTE Band XVII/ Tx: 710.0MHz

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10636726H
Date 02/09/2015
Temperature/ Humidity 19 deg. C/51% RH
Engineer Yutaka Yoshida
Mode Tx LTE(16QAM), BW 10MHz
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
-30 3.80 710.0000010 1.0 0.0014 2.5
-20 3.80 710.0000021 2.1 0.0030 2.5
-10 3.80 710.0000000 0.0 0.0000 2.5
0 3.80 710.0000015 1.5 0.0021 2.5
10 3.80 710.0000009 0.9 0.0013 2.5
20 3.80 710.0000000 0.0 0.0000 Reference
30 3.80 709.9999989 -1.1 -0.0016 2.5
40 3.80 709.9999987 -1.3 -0.0019 2.5
50 3.80 709.9999992 -0.8 -0.0011 2.5
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20 4.20 710.0000004 0.4 0.0006 2.5
20 3.80 710.0000000 0.0 0.0000 Reference
20 3.00 710.0000000 0.0 0.0000 2.5

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124



Test report No.

1 10636726H-F-R3

Page : 157 of 160
Issued date : February 20, 2015
Revised date : March 17, 2015
FCCID : UCE314062A
APPENDIX 2: Test instruments
EMI test equipment (1/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MAEC-02 Semi Anechoic TDK Semi Anechoic DA-06902 RE 2014/06/25 * 12
Chamber(NSA) Chamber 3m
MOS-22 Thermo-Hygrometer Custom (CTH-201 0003 RE 2015/01/13 * 12
MJM-14 Measure KOMELON IKMC-36 - RE -
COTS-MEMI | EMI measurement TSJ TEPTO-DV - RE -
program
MRENT-116 [ Spectrum Analyzer Agilent E4440A MY46187620 |RE 2014/03/05 * 12
MHA-06 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 254 RE 2014/02/21 * 12
MCC-166 Microwave Cable Junkosha IMWX221 1303S120(1m) / [RE 2014/09/24 * 12
1311S167(5m)
MPA-10 Pre Amplifier Agilent 3449B 3008A02142 RE 2015/01/28 * 12
MRF-10 Band Rejection TOKYO KEIKI TF81ZRD1 1001 RE 2015/01/26 * 12
Filter(1710-1755MHz)
MCC-79 Microwave Cable 1G- Suhner SUCOFLEX104 278923/4 RE 2014/12/15 * 12
26.5GHz
MHEF-06 High Pass Filter 3.5- TOKIMEC TF323DCA 601 RE 2014/05/21 * 12
24GHz
MHA-05 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 253 RE 2014/05/16 * 12
KSG-05 Signal Generator Rohde & Schwarz SMR40 100137 RE 2014/07/23 * 12
MCC-130 Microwave Cable(1- HUBER+SUHNER SF103/11PC3.5- 54308/3 RE 2015/01/07 * 12
30GHz) 31/11PC3.5-31/8.0m|
MAEC-04 Semi Anechoic TDK Semi Anechoic DA-10005 RE 2014/02/28 * 12
Chamber(NSA) IChamber 3m
MOS-15 Thermo-Hygrometer Custom ICTH-180 1501 RE 2015/01/13 * 12
MIM-23 Measure ASKUL - - RE -
MSA-03 Spectrum Analyzer Agilent E4448A MY44020357 |RE 2014/04/08 * 12
MHA-21 Horn Antenna 1-18GHz | Schwarzbeck IBBHA9120D 9120D-557 RE 2014/08/12 * 12
MCC-141 Microwave Cable Junkosha MWX221 1305S002R(1m)|RE 2014/06/11 * 12
/ 1405S146(5m)
MPA-12 MicroWave System Agilent 83017A MY39500780 |[RE 2014/03/11 * 12
Amplifier
MBA-05 Biconical Antenna Schwarzbeck IBBA9106 1302 RE 2014/11/22 * 12
MLA-08 Logperiodic Antenna Schwarzbeck UKLP9140-A N/A RE 2014/11/22 * 12
MCC-50 Coaxial Cable UL Japan - - RE 2014/06/02 * 12
MAT-68 Attenuator Anritsu IMP721B 6200961025 RE 2014/11/11 * 12
MPA-14 Pre Amplifier SONOMA 310 260833 RE 2014/03/14 * 12
INSTRUMENT
MHF-26 High Pass Filter 3.5- UL Japan HPF SELECTOR 002 RE 2014/09/24 * 12
18.0GHz
SURC-01 Radio Communication | Anritsu IMT8820C 6201274351 RE 2014/05/20 * 12
Analyzer
MHA-20 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 258 RE 2014/05/26 * 12
MRF-11 Band Rejection TOKYO KEIKI TF81ZRD1 1001 RE 2015/01/27 * 12
Filter(2500-2570MHz)
MCC-91 Microwave Cable 1G- Suhner SUCOFLEX102 30812/2 RE 2014/05/16 * 12
40GHz
MHA-02 Horn Antenna 18- EMCO 3160-09 1265 RE(MW) 2014/02/21 * 12
26.5GHz
MLA-02 Logperiodic Antenna Schwarzbeck JUSLP9143 201 RE 2014/10/18 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - - RE 2014/02/20 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 BK7970 RE 2014/11/11 * 12
YTSSGO3 Signal Generator Rohde & Schwarz SMTO02 51400043 RE 2014/08/18 * 12
MCC-125 Coaxial Cable UL Japan - - RE 2014/07/15 * 12
MDA-03 Dipole Antenna Schwarzbeck JUHAP 991 RE 2014/10/06 * 12
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EMI test equipment (2/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MURC-05 Wideband Radio Rohde & Schwarz CMWS500 127576 AT 2014/11/25 * 12
Communication Tester
MPM-08 Power Meter Anritsu IML2495A 6K00003338 AT 2014/10/16 * 12
MPSE-11 Power sensor Anritsu IMA2411B 011737 AT 2014/10/15 * 12
MPD-03 Power Divider DC- SUHNER 4901.19.A - AT 2014/05/14 * 12
12.4GHz
MCC-93 Microwave Cable 1G- Suhner SUCOFLEX102 30814/2 AT 2014/05/14 * 12
40GHz
MOS-14 Thermo-Hygrometer Custom ICTH-201 1401 AT 2015/01/13 * 12
MAT-25 Attenuator(10dB)(above | Agilent 8493C 71642 AT 2014/06/12 * 12
1GHz)
MCC-144 Microwave Cable Junkosha IMWX221 12075407 AT 2014/08/08 * 12
MSA-16 Spectrum Analyzer Agilent E4440A MY46186390 |AT 2014/02/28 * 12
MPM-16 Power Meter Agilent 8990B MY51000271 AT 2014/04/04 * 12
MPSE-22 Power sensor Agilent IN1923A MY54070003 [AT 2014/04/04 * 12
MCH-04 Temperature and Tabai Espec PL-2KP 14015723 AT 2014/08/06 * 12

Humidity Chamber

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or international

standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means of an unbroken

chains of calibrations.

Test Item:

RE: Radiated Emission
AT: Antenna terminal conducted test
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